
Item Part # Item Description Item Description List Price
1 SHARPENER COVER               46.20$        
2 SHARPENER ASSY GC9            86.60$        
3 SHARPENER ASSEMBLY GC10       86.20$        
4 Sharpener Assembly GC12       96.40$        
5 Sharpening Stones-Coarse Grit GC9/GC10                      7.80$          
6 SHARPENING STONE-COARSE       GC12 & GC12D                  9.00$          
7 Truing Stone-Fine Grit        GC9/GC10                      7.80$          
8 SHARPENING STONE-FINE         GC12 & GC12D                  7.80$          
12 Cover Release Knob-NO SLEEVE  GC10/GC12 (6 3/4")            13.20$        
23 Deflector GC10                7.80$          
27 INDEXING CAM                  20.60$        
28 On/Off Switch                 62.80$        
30 Slide Bar Spacer GC12         3.20$          
32 Capacitor (16mf) GC10/12/12D  24.20$        
38 Motor GC10/GC12 (1 5/8")      263.00$     
40 Rubber Foot (4/SET)           5.60$          
43 SLIDE BAR                     17.00$        
45 Chute Slide Assembly GC9      56.40$        
46 SLIDE ASSEMBLY, CHUTE         67.20$        
47 Chute Slide Assembly GC12     63.20$        
52 Drive Hub Assembly GC9/10/12  66.80$        
54 BELT (TB2-330)                GC9, GC10, & 210              39.20$        
55 BELT (TB2-345)                38.80$        
56 Knife                         171.00$     
57 KNIFE                         212.00$     
58 KNIFE                         397.00$     
60 Knife Cover GC10              92.40$        
61 ***USE PART # G02744***       ***DISCONTINUED PART***       
63 End Weight Assembly GC10      173.00$     
64 End Weight Assembly GC12      116.00$     
71 Chute Knob GC9                6.60$          
72 KNOB, CHUTE SUPPORT           8.00$          
74 Bottom Enclosure-Plastic GC10 Prior to S/N 114204           27.00$        
76 Bottom Enclosure Nut          1.20$          
83 CHEFMATE LOGO                 LARGE                         2.00$          
84 INDICATOR LIGHT 110V AC       8.60$          
85 INTERLOCK N.O.                78.00$        
89 OVERLOAD RESET SWITCH - CSA   50.60$        
134 SHARPENER BRACKET CLAMP SCREW WASHER                        1.40$          
170 Slide Oil Felt                (Lower Used With P/N 449)     1.60$          
213 Stone, Truing - Smooth        5.40$          
228 SHARPENER WHEEL NUT           1.20$          
229 Sharpener Wheel Washer (Steel) 1.20$          
238 SHARPENER INSIDE WHEEL        STOP SPRING                   1.20$          
261 Center Plate Screw            8/32 X 5/16 #6 FLAT HEAD STEEL 1.40$          
286 SHARPENER HINGE BOLT NUT      5/16-24 AM STD LT JAM HEX NUT 1.20$          
290 SHARPENER INSIDE WHEEL BALL   3/32 DIA STAINLESS STEEL      1.20$          
291 SHARPENER INSIDE WHL STOP BALL 0.80$          
300 SHARPENER SLEEVE PIN          3/32 X 1/4 TYPE 5 GROOVE PIN  2.40$          
305 *** USE PART # 699-18 *** ***DISCONTINUED PART***       
335 TABLE ADJUSTING GEAR BUSHING  SCREW                         5.60$          
344 TABLE SLIDE SHAFT             103.00$     

Globe Food Equipment US Part Price List 2021



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

359 TABLE ADJUSTING WORM GEAR     WASHER                        1.60$          
360 TABLE ADJUSTING WORM GEAR PIN 1.40$          
362 TABLE ADJUSTING KNOB BALL     7/16 DIA CARBON STEEL         1.20$          
364 TABLE ADJUSTING GEAR SHAFT    16.80$        
370 GEAR HOUSING FELT             6.20$          
373 MOTOR GEAR                    178.00$     
375 Motor Shaft Washer-Large Flat 1.20$          
390 MOTOR SHAFT COTTER PIN        5/64 X 3/4                    1.20$          
395 MOTOR CORK WASHER (GASKET)    2 1/8 X 3 X 3/32 CORK # N104  2.40$          
448 SHARPENER BRACKET             77.40$        
449 SLIDE ROD BUSHING             (CAST IRON)                   91.40$        
455 SHARPENER GEAR                67.40$        
458 SHARPENER LOCK SPRING         1.20$          
459 SHARPENER GEAR SPACER RING    30.00$        
460 Sharpener Gear Return Spring  3.80$          
461 SHARPENER LOCK KNOB           45.00$        
466 SHARPENER INSIDE WHEEL SLEEVE 69.60$        
467 SHARPENER OUTSIDE WHEEL SHAFT 40.80$        
468 SHARPENER INSIDE WHEEL SHAFT  SPRING                        1.00$          
470 SHARPENER INSIDE WHL. LOCK    BUSHING                       9.60$          
475 SHARPENER HINGE BOLT          7.80$          
477 SCREW                         1.40$          
495 SHARPENER HANDLE              69.60$        
519 GLOBE SPECIAL LUBRICATING OIL (4 oz. Bottle)                20.00$        
521 Gear Lubricant/Semi-Fluid     43.40$        
608 Sprocket Washer               1.20$          
612 CHAIN CONNECTOR               320.00$     
646 SPROCKET STUD NUT             4.40$          
648 GEAR MOTOR SWITCH             #CH-7500K14 #16-886 SHAKEPROOF 22.40$        
708 CHUTE ARM KNOB RETAINING RING 1.60$          
711 PILOT LIGHT LENS CAP (AMBER)  38.40$        
712 PILOT LIGHT LENS CAP (CLEAR)  8.60$          
785 MAIN KNIFE SWITCH             124.00$     
808 MOTOR SHAFT NUT               16.80$        
809 ***USE PART # 870070***       ***DISCONTINUED PART***       
810 MOTOR GEAR BOWED WASHER       1.20$          
813 APRON SECURING BOLT           5.00$          
815 APRON SECURING BOLT LOCK      WASHER                        1.20$          
817 BASE PAD (RUBBER FEET)        10.40$        
859 SLIDE BAR WASHER              10.40$        
863 TABLE SLIDE                   127.00$     
864 TABLE ADJUSTING KNOB SHAFT    39.40$        
873 BASE FOOT EXTENSION           ***MUST ORDER 873-SET***      
877 POWER CORD STRAIN RELIEF      1.20$          
889 SELF TAPPING SCREW            1.20$          
934 EXTRA HEAVY ENDWGT HANDLE 3#  126.00$     
965 MOTOR GEAR KIT                18.60$        
1019 Chain Assembly, Chute Drive   74.80$        
1020 DRIVE CHAIN ASSY (64 LINK)    269.00$     
1021 12" KNIFE CARBON STEEL 3600 BP 296.00$     
1022 12" KNIFE STAINLESS STEEL     3600 BP                       382.00$     
1024 LOWER SLIDE ASSEMBLY          138.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

1026 AUTO ENGAGE HANDLE HUB        74.60$        
1027 TABLE SLIDE SHAFT             51.40$        
1028 KNOB SHAFT                    12.40$        
1029 AUTO ENGAGE LEVER ASSEMBLY    61.60$        
1030 DRIVE SPROCKET                43.60$        
1031 TRIM RING                     9.20$          
1032 TRIM RING                     9.00$          
1036 KNIFE HUB                     131.00$     
1039 *** USE PART # 1283 *** ***DISCONTINUED PART***       
1041 SHARPENER COVER               169.00$     
1046 APRON                         629.00$     
1048 CHUTE FENCE TALL              283.00$     
1049 KNIFE MOTOR ASSEMBLY 115VAC   INCLUDES GEAR AND HARDWARE    728.00$     
1052 THUMB SCREW                   42.00$        
1053 MICRO SWITCH BRACKET          9.00$          
1055 BRACKET, AUTO ENGAGE          68.20$        
1056 ***12" USE PART # 310160***   ***13" USE PART # 310110***   
1057 TABLE SUPPORT                 353.00$     
1058 SCREW                         3.20$          
1059 MOTOR WORM GEAR-STEEL         100.00$     
1060 START/STOP P.C.B. (3600A)     281.00$     
1079 CHAIN SLIDE SHAFT             20.40$        
1080 ECCENTRIC STUD                26.00$        
1081 CONNECTOR, CHAIN              62.80$        
1082 MOTOR BRACKET                 81.00$        
1083 SPACER                        3.80$          
1084 KNIFE GEAR-NYLON              87.60$        
1085 KNIFE SHAFT                   153.00$     
1086 KEY, SQUARE                   3.00$          
1087 RETAINING RING                1.20$          
1088 ***USE PART # 810427***       ***DISCONTINUED PART***       
1089 SCREW                         1.20$          
1090 KNIFE LOCATING HUB            81.80$        
1091 DOWEL                         0.80$          
1092 WASHER                        5.60$          
1094 BEARING ASSY-NYLON GEAR       422.00$     
1097 ROLLER, CHAIN CONNECTOR       4.00$          
1102 CAM ROLLER                    4.00$          
1104 ROCKER ASSEMBLY               231.00$     
1106 KEY                           1.20$          
1107 ROLLER RETAINING SCREW        1.20$          
1118 SPROCKET STUD                 46.20$        
1119 NYLATRON ACTUATOR             43.40$        
1120 BEARING LOCK NUT              158.00$     
1121 KNIFE HUB SHIELD              70.80$        
1122 KNIFE PLATE SEAL              117.00$     
1123 KNIFE SHAFT                   1,444.00$  
1124 BEARING SPACER                186.00$     
1125 KNIFE PLATE HOUSING           130.00$     
1126 KNIFE PLATE ASSY-NYLON GEAR   489.00$     
1129 STUD, CHUTE RECEIVER          16.40$        
1131 LOCATOR PIN                   5.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

1133 SENSOR BRACKET                8.60$          
1136 WIRE WAY COVER#2              11.20$        
1137 WIRE WAY COVER#3              9.00$          
1138 KNIFE COVER HANDLE            5.60$          
1143 SPRING RETAINER MOUNT         62.20$        
1144 SPRING RETAINER               37.20$        
1145 CAM ASSEMBLY                  67.20$        
1147 TABLE ADJUSTING WORM          97.60$        
1148 MOTOR SCREEN                  7.40$          
1154 LIFT LEVER 3850/3975          217.00$     
1155 LIFT LEVER MOUNTING BAR       48.80$        
1156 RETAINING RING FOR LIFT LEVER 1.20$          
1157 OVERLAY, TOUCHPAD-4600 MANUAL 23.80$        
1159 SWITCH COVER AUTOMATICS       22.40$        
1161 LIFT LEVER ASSEMBLY 3850/3975 87.20$        
1162 *** USE PART # 1161 ***       ***DISCONTINUED PART***       
1163 CHAIN CONNECTOR PIN           13.00$        
1166 BEARING, CHAIN SLIDE          13.80$        
1178 KNIFE COVER SWITCH ASSEMBLY   PRIOR TO 460198/485123/497128 38.60$        
1179 MOTOR START SWITCH  110 VAC   92.00$        
1192 WIRE WAY GASKET               16.00$        
1193 KNIFE GUARD SUPPORT PLUG      2.60$          
1194 KNIFE BOLT SET SCREW          1.40$          
1195 KNIFE BOLT ASSEMBLY           39.40$        
1200 TABLE SLIDE SPRING            1.40$          
1202 KNOB                          6.60$          
1208 BASE PLUG LARGE (1")          1.20$          
1211 KNIFE RIM GUARD BRACKET PLUG  2.40$          
1215 BOWED WASHER                  3.80$          
1217 SCREW                         1.20$          
1218 SCREW                         0.80$          
1219 NUT                           1.20$          
1223 SCREW                         1.20$          
1226 LOCKWASHER                    1.20$          
1227 SCREW                         0.80$          
1235 CHAIN SLIDE ROLL PIN          1.20$          
1237 STANDOFF,UPPER BEARNG HOUSING 7.20$          
1238 SCREW                         1.20$          
1239 SCREW                         1.40$          
1241 RETAINER-SHROUD GASKET        5.60$          
1242 COVER,KNIFE RIM GUARD BRACKET 3.00$          
1245 ***USE PART # 810382***       ***DISCONTINUED PART***       
1248 NUT                           0.80$          
1249 SHROUD WASHER                 1.60$          
1250 STANDOFF, MOTOR START SWITCH  1.20$          
1252 LOCKWASHER,MOTOR MTG BRACKET  1.20$          
1253 SCREW                         1.20$          
1255 MOTOR SCREEN-BRACE            3.20$          
1257 KNIFE MOTOR CONNECTOR PLUG    1.20$          
1258 SCREW                         1.20$          
1259 SLIDE GUIDE                   20.40$        
1263 MICRO SWITCH AUTO             13.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

1265 SHARPENER KIT W/O COVER 3600A 612.00$     
1266 SHARPENER KIT W/COVER-3600A   724.00$     
1267 HARNESS (DYN.BRAKE-3600A)     54.00$        
1268 RELAY ELECTROMECH. (3600A)    37.60$        
1270 SET SCREW NYLON TIP           5.80$          
1274 ELECTRICAL BOX GASKET         10.20$        
1276 HEX NUT (10-32)               1.20$          
1278 UPPER SLIDE ASSEMBLY-MANUAL   251.00$     
1280 CHUTE RECEIVER ARM ASSY       (3600 SERIES)                 218.00$     
1281 TABLE SLIDE SHAFT S.S.        59.80$        
1283 UPPER RIM GUARD ASSEMBLY      72.00$        
1285 18&36 TOOTH SPROCKET ASSEMBLY 127.00$     
1286 36 TOOTH SPROCKET ASSEMBLY    105.00$     
1288 WASHER                        1.20$          
1291 SET SCREW                     1.20$          
1293 STANDOFF                      6.20$          
1294 STANDOFF                      1.60$          
1295 SCREW                         1.20$          
1297 NUT                           1.20$          
1298 SCREW                         1.20$          
1299 PLUG                          4.40$          
1300 SPRING                        3.00$          
1307 SCREW                         1.20$          
1308 CHAIN SLIDE ASSEMBLY          289.00$     
1310 STOP SCREW                    5.60$          
1336 MASTER LINK                   17.80$        
1341 BRACKET, MAGNET               11.60$        
1342 SLIDE, LOWER (4000)           126.00$     
1344 *** USE PART # 140064 *** ***DISCONTINUED PART***       
1350 START/STOP PCB 4600           220.00$     
1358 MOTOR START SWITCH ASSY 115V  OLD - SEE NOTES FOR SPECIFICS 108.00$     
1360 AUTO/MANUAL LEVER BRACKT ASSY 162.00$     
1361 ENGAGEMENT SPRING ASSEMBLY    70.40$        
001363 SPACER                        15.80$        
001367 RIBBON CABLE 4850/4975        26.20$        
001372 KEY, MOTOR GEAR               2.40$          
001377 JUMPER CABLE 4600             41.60$        
001392 SPANNER DRIVER                64.40$        
001399 BRACKET, FALSE SHARPENER BODY 178.00$     
011002 3000 & 4000 CONTROL BOARD     704.00$     
011012 Power Supply Board 3000 / 4000 After SN 4975400 & 4913600    494.00$     
011022 Power Supply Board 4000 Slicer 412.00$     
APR-5 RELAY                         GC512                         39.40$        
070040 SHARPENER ASSY W/COVER 3600   616.00$     
070041 SHARPENER ASSY W/O COVER 3600 497.00$     
070042 SHARPENER SUB-ASSEMBLY        305.00$     
070043 SHARPENER ASSEMBLY KIT        1,085.00$  
070044 SHARPENER SUB-ASSEMBLY        Used with 822/915 Knife Guard 373.00$     
070045 SHARPENER ASSY W/O COVER 4975A 714.00$     
070046 SHARPENER ASSY W/COVER 4975A  826.00$     
070049 BEARING ASSY                  337.00$     
070050 UPPER BEARING HOUSING ASSY    98.80$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

070053 KNIFE RIM GUARD ASSEMBLY      400.00$     
070054 TABLE ASSEMBLY                477.00$     
070063 UPPER RIM GUARD ASSEMBLY      64.20$        
070064 KNIFE LOCATING HUB            71.00$        
070065 Serrated Bearing Plate Asm.   412.00$     
100051 INDICATOR LAMP ASSY           41.60$        
100053 WIRING HARNESS 3600B          57.40$        
100055 MOTOR START SWITCH ASSY       116.00$     
100107 Motor Start Switch Harness    2.40$          
100108 Knife Motor Harness           9.00$          
100109 Knife Cover Sensor Harness    7.40$          
100120 Wire Harness (Table Tilt)     16.80$        
100121 Wire Harness (Table Close)    16.80$        
100122 Wire Harness (Auto On/Off Swit 12.40$        
100125 Wire Harness, Overload Breaker 5.20$          
100126 Ribbon Cable Assembly         Control to Display Board      12.00$        
110000 KNIFE MOTOR 115VAC            996.00$     
110002 KNIFE MOTOR 115V MANUAL RESET 665.00$     
110010 MOTOR ROTOR ASSEMBLY 115VAC   293.00$     
110040 KNIFE MOTOR ASSEMBLY 115VAC   INCLUDES GEAR AND HARDWARE    789.00$     
110041 KNIFE MOTOR CSA (ASSY)        822.00$     
110042 KNIFE MOTOR ASSEMBLY 220VAC   INCLUDES GEAR AND HARDWARE    914.00$     
110050 Motor Brush Set (982-1bs)     1/4" x 5/8"                   103.00$     
110107 Knife Cover Sensor            37.20$        
110109 Micro Switch Lever/Roller     6.40$          
110111 Cut Sensor                    12.20$        
110117 SENSOR, REED SWITCH           FM-102HPSW-WH-40              29.20$        
110118 MAGNET                        6.60$          
110220 KNIFE MOTOR 220 V 50 / 60 Hz  13" Slicer                    910.00$     
110223 Micro Switch, Pin Action      9.60$          
110226 Nylon Loop Clamp              0.80$          
110227 Power Cord Strain Relief      1.20$          
110228 Capacitor Clamp               2.40$          
110229 Capacitor Clamp               5.40$          
110230 Nylon Loop Clamp - 5/16 Inch  0.80$          
120033 PCB, 4000 MANUAL              445.00$     
120160 Chute Motor                   1,205.00$  
121054 3600 Series / Gen 3           Control Board                 178.00$     
121060 Manual Control Board Asm.     239.00$     
121062 Smart Manual & Automatic      Display Board Asm.            314.00$     
121070 ***USE PART # 121070-01***    ***DISCONTINUED PART***       
121073 MEMBRANE SWITCH KIT           92.00$        
121074 MEMBRANE SWITCH KIT           92.00$        
121079 INDEX CLOSE SWITCH KIT        SG13 & SG13A                  28.00$        
121080 GROUND LOCATION TAB KIT       S13, SG13, S13A, & SG13A      3.40$          
121081 RIBBON CABLE KIT              S13A, SG13, & SG13A           27.40$        
121083 HOME SENSOR KIT               SG13 & SG13A                  77.60$        
121085 AUTO CONTROL BOARD KIT        S13A & SG13A (220V/50-60HZ)   826.00$     
121086 ** USE 121086-01 or -02 **    ***DISCONTINUED PART***       
121087 CONTROL BOARD KIT             S13                           297.00$     
121089 CARRIAGE TILT SWITCH KIT      S13A, SG13, & SG13A           34.00$        
121090 CARRIAGE MAGNET KIT           S13A, SG13, & SG13A           33.00$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

130020 KNIFE COVER SWITCH ASSEMBLY   START S/N 460198/485123/497128 57.40$        
130040 CHUTE ARM CABLE               NEW - SEE NOTES FOR SPECIFICS 50.40$        
130050 MOTOR START SWITCH ASSY 115V  NEW - SEE NOTES FOR SPECIFICS 121.00$     
130060 POWER SUPPLY                  START S/N 460198/485123/497128 398.00$     
130090 TABLE SOLENOID 24VDC          START S/N 460198/485123/497128 385.00$     
130121 WIRING HARNESS 4600           START S/N 461000              239.00$     
130201 Wire Harness 3000 Series      116.00$     
130203 Wire Harness 4000 Series      W/O Internal Pwr. Supply      261.00$     
130205 Power Cord Assy NSF8          19.80$        
130225 AC Power Cord (120VAC)        29.00$        
130229 Line Filter Wire Harness      32.40$        
140011 RELAY                         65.00$        
140015 Knife Motor Capacitor         24.80$        
140017 *** USE PART # 140017-01 *** ***DISCONTINUED PART***       
140020 START TOGGLE SWITCH           61.40$        
140030 KNIFE COVER SWITCH            32.20$        
140057 3000 Series Upgrade Kit       953.00$     
140061 Replacement Sharpening Stones Kit ( 2 pcs.)                 272.00$     
140062 Retrofit Kit, 1349 Circuit    Board Replacement             372.00$     
140064 4000 Series Up Grade Kit       2 BOARDS - Harness - BOX     1,075.00$  
140067 Magnet Box Improvement Kit    46.40$        
140068 BOOT, DOUBLE SWITCH CLEAR for Part# 952-10, Rev E & Later   43.00$        
140070 962-S Replacement Kit         Without End Weight            403.00$     
140071 Gauge Plate Support           Replacement Kit               292.00$     
140072 Gauge Plate Fastner Kit       20.00$        
140073 Index Knob Hardware Kit       3.20$          
140074 Index Knob Seal Kit           14.40$        
140075 Gauge Plate Slide             Field Replacement Kit         152.00$     
180088 TUBING, LIQUID TIGHT          5.00$          
180089 FITTING, LIQUID TIGHT         6.40$          
180090 THRUST WASHER                 7.80$          
180100 Retainer Clip                 6.20$          
180107 STANDOFF 1/4" X 1.50"         M-F #4-40                     1.60$          
180108 STANDOFF 1/4" Hex X 1.75"     M-F #8-32                     3.00$          
180116 Snap In Standoff              0.80$          
180126 Retaining Clip, Ribbon Cable  5.60$          
190161 10 AMP Fuse                   ATC-10                        1.40$          
200020 TABLE SLIDE ASSY - CAST IRON  CARBON SHAFT (3600 SERIES)    214.00$     
200022 Table Slide Assy - Cast Iron  Carbon Shaft (3500 Series)    265.00$     
200023 Table Slide Assy - Cast Iron  Stainless Shaft (3500 Series) 304.00$     
200024 TABLE SLIDE SUB-ASSY          CARBON SHAFT (3600 SERIES)    179.00$     
200026 Table Slide Sub-Assy          Carbon Shaft (3500 Series)    307.00$     
200050 TABLE SLIDE SUB-ASSY          281.00$     
200051 TABLE SLIDE ASSY - CAST IRON  CARBON SHAFT, 3000P           233.00$     
200052 TABLE SLIDE ASSY - CAST IRON  CARBON SHAFT, 4000P           239.00$     
200065 FME Assembly, W/O Prongs      316.00$     
210026 Chute Arm Assembly            NSF8                          224.00$     
210027 Gauge Plate Support           218.00$     
230000 KNIFE RIM GUARD BRACKET       159.00$     
230001 KNIFE RIM GUARD BRACKET       SERVICE KIT                   179.00$     
230010 UPPER BEARING HOUSING         96.60$        
240020 PIVOT BRACKET                 93.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

240022 SHARPENER HOUSING-OLD STYLE   USED WITH 825 SHARPENER COVER 251.00$     
240032 Sharpener, Grinding Stone     Outside Wheel                 141.00$     
240033 Sharpener, Truing Stone       Inside Wheel                  137.00$     
240034 KNIFE RIM GUARD Casting       623.00$     
240045 Honing Stone Plated           135.00$     
250010 End Weight Arm Assy.          (Front Mounted)               140.00$     
250069 Sharpener cover               36.00$        
250120 Manual S.S. Endweight Assembly Tines Machined Down           368.00$     
250130 End Weight Assembly (Automatic SPECIAL PRONGS                170.00$     
250160 CHUTE RECEIVER ARM ASSY       (P SERIES) CAPTIVE            223.00$     
250247 KNIFE COVER ASSEMBLY          S13, S13A, SG13, & SG13A      657.00$     
260070 KIT UPPER SLIDE ASSEMBLY      EASY GLIDE                    209.00$     
300019 Auto Engage Position Leaf Spri 25.80$        
300026 Vegetable Hopper Weldment     863.00$     
300030 Lift Lever Bracket            4.40$          
300032 Vegetable Hopper Tube         343.00$     
300033 Engagement Disc               29.20$        
300036 *** USE PART # 300125 ***          ***DISCONTINUED PART***       
300038 Cover Plate                   14.80$        
300044 Manual Kickstand Bracket      26.40$        
300045 Manual Kickstand Arm          18.20$        
300046 KICKSTAND ASSEMBLY, MANUAL    S13 & SG13                    59.60$        
300053 Pivot Stop Plate              38.40$        
300054 CAM Stop                      4.40$          
300057 Lock Plate Assembly           51.00$        
300059 LOCK OUT ASSEMBLY             S13, S13A, SG13, & SG13A      22.80$        
300061 TABLE INTERLOCK KIT           S13A, SG13, & SG13A           301.00$     
300063 ELECTRONICS COVER & GASKET    S13, S13A, SG13, & SG13A      40.60$        
300064 TRANSPORT COVER KIT           S13 & SG13                    37.80$        
300066 LIFT LEVER BASE SUPPORT KIT   S13A & SG13A                  143.00$     
300069 TRANSPORT INTERLOCK KIT       S13A                          209.00$     
300072 GRIP LOCKOUT PLATE ASM        66.60$        
300073 ELECTRONICS COVER & GASKET KIT 46.80$        
300078 Lift Lever Support & Stop     52.80$        
300080 Transport Cover               24.40$        
300088 Driven Arm Assembly           64.40$        
300099 Driven Arm Assembly           64.40$        
300101 User Interface Panel          Manual Slicer                 10.60$        
300102 User Interface Panel          Smart Manual & Automatic      27.80$        
300121 OBSOLETE DONT USE             18.40$        
300122 ***SG13 USE 121071-01***      ***S13A & SG13A 121071-02***  
300125 Pin Rotation Drive Plate      135.00$     
300135 Bottom Security Cover         S- Series Slicer              394.00$     
300154 Adjustment Stop               24.00$        
310013 Motor Cover Retainer          28.60$        
310050 ACTUATOR SHAFT BRACKET        12.20$        
310101 Teflon Coated Gauge Plate As  Teflon Coated Gauge Plate Asm. 706.00$     
310110 13" KNIFE COVER ASSEMBLY      302.00$     
310111 KNIFE COVER ASSEMBLY          NICKEL/TEFLON                 267.00$     
310125 TABLE MECHANISM COVER         34.40$        
310130 SENSOR BRACKET                11.20$        
310135 SENSOR BRACKET                7.80$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

310160 KNIFE COVER ASSEMBLY 12"      316.00$     
310208 Internal Wireway Cover        19.00$        
310235 FROZEN DUMMY SHARPENER ASSY   S13/A-15 & S13/A-16           285.00$     
310255 Security Dummy Sharpener Assy 307.00$     
320010 SHARPENER SLOT COVER          1.60$          
320015 Gauge Plate Assembly          313.00$     
320020 WIRE WAY COVER                25.00$        
320031 *** USE PART # 310160 *** ***DISCONTINUED PART***       
320041 WIRE WAY COVER                29.20$        
320050 BLADE SRAPER, HOLDOWN         45.00$        
330012 Medium, Carriage Assembly     850.00$     
330014 Multi Slicer Veggie Hopper    Weldment Asm.                 608.00$     
330020 WELDMENT, SECURITY CHUTE ASSY 439.00$     
330050 CHUTE SUPPORT, CAPTIVE        113.00$     
330055 Carriage Support Weldment     113.00$     
330090 KNIFE COVER ASSEMBLY          BRAZED 12in                   264.00$     
330115 ***USE PART # 330115-02***    ***DISCONTINUED PART***       
330123 Sharpener Force Spring        26.60$        
330125 Short Carriage Assembly       Legacy Replacement            882.00$     
330141 BOTTOM COVER KIT, ARBY'S      SG13A-18 & SG13A-19           374.00$     
340000 BOTTOM PLATE (AUTOMATICS)     31.80$        
340032 Sharpener Inlay Housing       79.80$        
340033 Sharpener Inlay Assembly      Standard                      166.00$     
400011 BEARING ASSY-NYLON GEAR KIT   477.00$     
400012 Carriage Extrusion with insert 524.00$     
400017 Transport Attachment Pin      15.80$        
400021 Auto Engage Assembly Bar      104.00$     
400038 POSITION BLOCK ASSEMBLY       S13A & SG13A                  28.00$        
400070 SLIDE BAR, LOWER Easy Glide   147.00$     
400113 MOTOR MOUNT PIVOT ROD KIT     S13, S13A, SG13, & SG13A      28.80$        
400114 CARRIAGE ARM ASSEMBLY W/ NUT  S13, S13A, SG13, & SG13A      174.00$     
400115 TRANSPORT REPLACEMENT ASSEMBLY S13, S13A, SG13, & SG13A      660.00$     
400116 TRANSPORT ASSEMBLY            S13, SG13, S13A, & SG13A      417.00$     
400121 CAM FOLLOWER KIT              S13, S13A, SG13, & SG13A      75.60$        
400122 INDEX SLIDE SHAFT KIT         S13, S13A, SG13, & SG13A      128.00$     
400123 MOTOR PIVOT BLOCK KIT         S13, S13A, SG13, SG13A        62.20$        
400124 KNIFE TENSIONER KIT           S13, S13A, SG13, & SG13A      102.00$     
400125 KNIFE TENSIONER BALL JOINT KIT S13, S13A, SG13, & SG13A      49.40$        
400126 BEARING BLOCK KIT             S13A & SG13A                  36.20$        
400128 ANTI-ROTATION PLATE KIT       S13, S13A, SG13, & SG13A      60.00$        
400129 CARRIAGE ARM & GASKET KIT     S13, S13A, SG13, & SG13A      769.00$     
400130 AUTO ENGAGE PICKUP KIT        S13A & SG13A                  531.00$     
400131 TRANSPORT ROLLER BAR KIT      S13, S13A, SG13, & SG13A      104.00$     
400132 TRANSPORT SHAFT KIT           S13, S13A, SG13, & SG13A      210.00$     
400133 AUTOMATIC DRIVE KIT           S13A & SG13A                  2,280.00$  
400134 LIFT LEVER ASSEMBLY KIT       S13A & SG13A                  362.00$     
400135 ROD MOUNT KIT, END WEIGHT     S13, S13A, SG13, & SG13A      57.20$        
400136 END WEIGHT STOP KIT           S13, S13A, SG13, & SG13A      128.00$     
400137 SHARPENER MOUNT CENTER KIT    S13, S13A, SG13, & SG13A      292.00$     
400138 CARRIAGE ASSEMBLY KIT         S13, S13A, SG13, & SG13A      764.00$     
400140 INDEX SLIDE KIT               S13, S13A, SG13, & SG13A      512.00$     
400141 DRIVE PULLEY KIT, 48/24 TOOTH S13A & SG13A                  346.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

400143 IDLER ASSEMBLY KIT            S13A & SG13A                  162.00$     
400144 CARRIAGE DRIVE MOTOR KIT      S13A & SG13A                  1,343.00$  
400150 Nut Plate                     36.00$        
400151 BELT TENSION ASSEMBLY         S13A & SG13A                  141.00$     
400154 BELT TENSION KIT              S13A & SG13A                  202.00$     
400155 Anti Rotation Block           Carriage Arm                  47.40$        
400156 KNIFE KIT                     S13 & S13A (FROZEN)           409.00$     
400158 Correctional Foot Extension   68.00$        
400159 Lift Lever Spacer Plate       41.40$        
400160 Lift Lever Base Support Spacer 15.40$        
400163 LIFT LEVER ASSEMBLY KIT       S13 & SG13                    218.00$     
400166 CE Handle Spacer              119.00$     
400168 *** USE PART # 400200 ***          ***DISCONTINUED PART***       
400198 CAPTIVE CARRIAGE KIT          546.00$     
400199 Carriage Insert Assy Captive  978.00$     
400200 Hammer Lock                   60.00$        
410021 MOTOR WORM GEAR-STEEL KIT     70.40$        
410030 KNIFE GEAR-BRONZE             STARTING MFR DATE: 10/6/2000  153.00$     
410031 KNIFE GEAR-NYLON KIT          139.00$     
410035 Honing Stone                  20.60$        
410048 CBN Sharpening Stone          S-Series Slicer               130.00$     
410055 KNIFE COVER ASSEMBLY          688.00$     
420020 ACTUATOR SHAFT (USE 420023)   STARTING S/N 365500           11.40$        
420022 ACTUATOR SHAFT                PRIOR TO S/N 365500           51.80$        
420023 ACTUATOR SHAFT SERVICE KIT    STARTING S/N 365500           13.20$        
420024 ACTUATOR SHAFT SERVICE KIT    PRIOR TO S/N 365500           72.20$        
420030 SHAFT, SHARPENER WHEEL        41.40$        
420040 SHARPENER, OUTSIDE WHEEL      SLEEVE ASSEMBLY               69.60$        
420050 SLIDE BAR, UPPER (1") CHROME  76.20$        
420060 SLIDE BAR, LOWER (7/8") CHROME 76.60$        
420065 END WEIGHT ARM ASSEMBLY       S13, S13A, SG13, & SG13A      400.00$     
420080 KNIFE SHAFT                   96.40$        
420088 KNIFE DRIVE BEARING ASM       S13, SG13, S13A, & SG13A      313.00$     
420103 Guide Block                   139.00$     
430000 STOP SCREW, 4000              13.20$        
430031 Sharpening Stone Bracket      53.60$        
430045 Sharpener Center Mount        184.00$     
430047 Sharpener Handle Rod          40.40$        
430051 HONING STONE ASSEMBLY         S13, S13A, SG13, & SG13A      291.00$     
430052 SHARPENING STONE ASSEMBLY     S13, S13A, SG13, & SG13A      267.00$     
430054 Thumb Guard Screw Tamper Proof 28.60$        
430056 Knife Cover Lock              85.40$        
440044 S Series SHARPENER ASSEMBLY   S13, S13A, SG13, & SG13A      794.00$     
450007 MAGNET HOLDER                 42.20$        
450010 12" Knife Rim Guard           Machined and Plated           357.00$     
450020 *** USE PART # 430027-01 *** ***DISCONTINUED PART***       
450027 Top Gauge Plate Slide Adapter Cast & Machined               159.00$     
450028 END WEIGHT With BEARINGS      457.00$     
450050 Ball Joint Rest               54.40$        
450054 Post Nut, Gauge Plate Ball Joi 40.00$        
450057 Anti-Rotation Screw           13.00$        
450070 Gauge Plate                   539.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

450090 Standoff, Automatic Motor     11.00$        
450091 Standoff, Automatic Motor     10.20$        
450093 Sprocket, 24 Tooth Drive      70.80$        
450095 Motor Drive Sprocket, 16 Tooth 61.80$        
450096 BEARING BLOCK ASSEMBLY        S13A & SG13A                  112.00$     
450097 IDLER ASSEMBLY                S13A & SG13A                  112.00$     
450106 Carriage Arm                  426.00$     
450115 Knife Drive Pulley            92.00$        
450130 Locator Pin                   10.80$        
450151 INDEX BEARING HUB ASSEMBLY    S13A, SG13, & SG13A           115.00$     
450153 Follower, Spring Plunger Cam  15.60$        
450158 END WEIGHT SHAFT ASSEMBLY     S13, S13A, SG13, & SG13A      135.00$     
450159  End Weight Handle            132.00$     
450163 Honing Stone Shaft Assy       37.20$        
450170 13" Knife Carbon Steel        312.00$     
450171 13" KNIFE STAINLESS STEEL     394.00$     
450172 13" KNIFE CARBON STEEL        SERRATED                      398.00$     
450176 Vegetable Hopper End Weight   Assembly                      315.00$     
450180 Removable Knife 13 Inch       324.00$     
450181 SHARPENER MOUNT ASSEMBLY      S13-15 & S13A-15              68.60$        
450189 End Weight Shaft Knob         40.00$        
450193 Frozen Knife Drive Pulley     96.60$        
450197 END WEIGHT SHAFT ASSEMBLY     S13-15 & S13A-15              132.00$     
450198 Frozen Serrated 13" Steel     Knife                         408.00$     
450200 ***USE PART # 450200-01***    ***DISCONTINUED PART***       
450203 Removable Knife Drive Shaft   and Hub Assembly              760.00$     
450208 Knife Drive Pulley, Grooved   165.00$     
450211 KNIFE DRIVE KIT               S13, S13A, SG13, & SG13A      447.00$     
450212 GAUGE PLATE BASE KIT          S13, S13A, SG13, & SG13A      324.00$     
450213 RING GUARD SPACER KIT         S13, S13A, SG13, & SG13A      56.40$        
450214 INDEX BEARING HUB ASM KIT     S13, SG13, S13A, & SG13A      119.00$     
450216 KNIFE DRIVE KIT               S13 & S13A (FROZEN)           455.00$     
450217 Carriage Arm for Removable    Carriage                      536.00$     
450218 CARRIAGE ARM ASM, REMOVABLE   S13, S13A, SG13, & SG13A      1,258.00$  
450219 CARRIAGE ATTACHMENT ASM KIT   S13, SG13, S13A, & SG13A      455.00$     
450220 CARRIAGE MECHANISM ASM KIT    S13, SG13, S13A, & SG13A      279.00$     
450221 CARRIAGE ARM ASSEMBLY KIT     S13, SG13, S13A, & SG13A      1,267.00$  
450229 CARRIAGE ARM & GASKET KIT     11.20$        
450237 Grip Drive Link               205.00$     
450240 Shield Standoff               150.00$     
450241 CARRIAGE ASSEMBLY             2,696.00$  
450249 CE END WEIGHT SHAFT ASSY      275.00$     
450255 Hub                           157.00$     
460000 TOP RIM GUARD RAW MACHINED    75.40$        
460012 Carriage Assembly             546.00$     
460023 KNIFE RIM GUARD               432.00$     
460025 SPACER                        3.80$          
460026 ***USE PART # 450170***       ***DISCONTINUED PART***       
460028 ***USE PART # 450172***       ***DISCONTINUED PART***       
460030 12"FACTORY SHARPENED CARBON   STEEL KNIFE ARBY'S            375.00$     
460031 13"FACTORY SHARPENED CARBON   STEEL KNIFE ARBY'S            403.00$     
460036 Rim Guard Locator Pin         7.80$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

460037 Sharpener Wheel Shaft         23.80$        
460038 Pivot Shaft                   20.40$        
460039 Pivot Handle Shaft            6.40$          
460045 Knife Cover Thumbscrew        14.80$        
460046 End Weight Shaft Thumbscrew   14.80$        
460050 Lock Back Stud                15.60$        
460051 Index Knob Shaft              19.00$        
460053 Sharpener Inlay Cover         44.80$        
460064 Spacer, Ring Guard            46.00$        
460067 Sharpening Mounting Shaft     45.20$        
460068 Sharpener Mounting Shaft      52.40$        
460070 SHARPENER MOUNT KIT           89.80$        
460071 SHARPENER MOUNT ASSEMBLY      164.00$     
460072 Sharpener Mounting Shaft      43.80$        
460080 Front Mounted Sharpener       7.60$          
460086 MOTOR ASSEMBLY                P & N SERIES                  1,788.00$  
460090 KNIFE COVER SUB-ASSEMBLY      S13, S13A, SG13, & SG13A      488.00$     
500001 Gauge Plate Seal              32.60$        
500004 Carriage Arm Gasket           12.40$        
500005 Transport Bumper              (Same as part number 436-1)   4.40$          
500007 End Weight Molded Assembly    251.00$     
500010 MAGNET BOX ASSEMBLY           8.60$          
500022 Index Knob                    294.00$     
500024 End Weight Handle             47.00$        
500026 Carriage Arm Tie Down Knob    40.40$        
500031 Lift Lever Handle             SAME AS 951-8                 25.80$        
500036 Spacer                        4.00$          
500044 INDEX KNOB KIT                S13, S13A, SG13, & SG13A      73.80$        
500045 SWIVEL LOCK KIT, KNIFE COVER  S13, S13A, SG13, & SG13A      32.80$        
500046 THUMB GUARD KIT               S13, S13A, SG13, & SG13A      124.00$     
500049 INDEX CAM WITH STOP KIT       S13A, SG13, & SG13A           38.40$        
500050 INDEX CAM KIT                 S13 & S13A                    32.20$        
500051 Removable Knife Tool          24.00$        
500052 CARRIAGE KNOB KIT             S13, S13A, SG13, & SG13A      19.80$        
500053 INDEX CAM ASSEMBLY, FROZEN    FROZEN                        49.00$        
500055 INDEX CAM ASSEMBLY            S13 & S13A (FROZEN)           42.80$        
500056 Removable Carriage Knob Assy  14.80$        
500057 Removable Carriage Gasket     3.80$          
500062 Manual Kickstand Boot         1.80$          
500065 END WEIGHT ASSEMBLY           C13 & CP13                    1,127.00$  
500070 Sharpener Handle Top          16.20$        
510002 KNOB                          9.00$          
510005 CHUTE SUPPORT KNOB            (BLACK) 3/8-24                16.00$        
510010 CHUTE SUPPORT KNOB            (BLACK) 3/8-16                17.20$        
510011 CAPTIVE CHUTE KNOB-COARSE THRD SERVICE KIT 3/8-16            19.40$        
510012 END WEIGHT HANDLE, PLASTIC    18.80$        
510020 Table Adjustment Knob         25.80$        
510021 KNOB, TABLE ADJ               31.80$        
510023 DIAL, TABLE ADJ KNOB          28.60$        
510027 Carriage Support Front Gasket 6.60$          
510028 Carriage Support Rear Gasket  5.60$          
510031 Slicer Foot                   21.60$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

510033 Hex Nut, 7/8-20 Zinc          13.60$        
510035 Control Panel Gasket          2.40$          
510038 Carriage Thumb Guard Gasket   16.60$        
510041 Sharpener Handle Top Section  29.00$        
510050 Thermal Pad                   17.80$        
510054 Thumb Guard Captive           7.00$          
510058 Oil Well Gasket               1.80$          
510060 CAPTIVE THUMB GUARD KIT       234.00$     
510065 Carriage Thumb Guard          50.20$        
510078 Knife Cover Bumper            3.80$          
510081 *** USE PART # 510038 *** ***DISCONTINUED PART***       
510085 RING GUARD ASSEMBLY           S13-15 & S13A-15              288.00$     
520000 PLUG, TABLE MOUNTING HOLE     5.60$          
520010 MOTOR COVER                   18.60$        
520011 MOTOR COVER W/RESET HOLE      24.20$        
520020 BLADE SCRAPER, NYLON          22.40$        
520052 AUTO ELECTRIC ENCLOSURE       32.20$        
520060 COVER, PLASTIC                4.40$          
520200 *** USE PART # 520234 *** ***DISCONTINUED PART***       
520205 Flange Bearing                4.80$          
520210 Slide Roller  Easy Glide      4.80$          
520219 Product Retainer              30.40$        
520220 Rim Guard Post Boot           7.40$          
520221 Sharpener Mount Boot          8.60$          
520223 Sharpener Housing Assembly    166.00$     
520224 Gear Drive                    8.60$          
520225 Driven Gear                   7.00$          
520229 Sharpener Truing Pivot        8.60$          
520232 *** USE PART # 520245 *** ***DISCONTINUED PART***       
520234 Roller Bearing assembly       32.20$        
520237 Button Cap Plug, Push-In      0.80$          
520242 Oval Boot, Ring Guard         7.20$          
520243 Round Boot, Ring Guard        1.60$          
520244 Knife Drive Boot              11.20$        
520250 Molded Rim Guard Asm.         New Shaprener                 165.00$     
520260 Sharpener Rim Mount Asm       89.20$        
520261 Sharpener Bracket & Knob      90.20$        
520280 Sharpener Linkage Assembly    30.40$        
520281 Molded Rim Guard              Rework from 520218            119.00$     
520282 Molded Knife Rim Guard Asm.   Old Sharpener                 158.00$     
520300 Index Knob Seal               13.20$        
520309 Gauge Plate Index Knob Assembl 76.60$        
520310 Sharpener Shaft End Bearing   9.00$          
520312 Carriage Release Knob         31.80$        
520313 Sharpener Rim Mount Seal      7.80$          
520314 Protective Cap                5.60$          
520320 MAGNET BOX  Molded Assembly   43.40$        
520330 Sharpener Knob                29.20$        
520340 Auto Engage Seal              7.80$          
520350 Index Cam                     60.00$        
530015 RED MOTOR RESET BUTTON        23.80$        
530016 Gauge Plate Boot              15.80$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

530017 Gauge Plate Cover Gasket      3.20$          
550002 BUSHING, SNAP                 1.20$          
550010 CLIP, COVER PANEL             7.80$          
590000 Plug, Table Adjustment Knob   2.40$          
800000 BEARING AND WASHER KIT        33.00$        
800001 13" Slicer Knife Bolt          P Series Slicers             42.40$        
800008 Drive Belt                    100.00$     
800009 Drive Belt                    71.20$        
800014 ROLLER BEARING ASSEMBLY       S13, S13A, SG13, & SG13A      106.00$     
800015 5/16"-24 UNF x 1.3" Rod       2.60$          
800029 Reverse Shoulder Pin          7.00$          
800037 1/4-20x5/8" Flat Head Slotted 0.80$          
800038 1/4-20x5/8" Round Head Screw  0.80$          
800043 Hex Nut, 7/8-14 UNF, Zinc     4.00$          
800047 Delrin Pin .125 X .375        6.60$          
800048 5/16"-24 UNF Nut              0.80$          
800053 Felt Insert                   3.80$          
800057 1/4"-20 x .75 Hex Washer Head Tapping Screw                 0.80$          
800058 5/16"-18 x 1" Thread forming s 1.00$          
800059 5/16"-18 x 1.25" Thread formin 1.80$          
800067 #10-24 x 1/2" Thread Form Slot 0.80$          
800068 #10-24 x 1" Thread Form Slotte 0.80$          
800069 #8-32 x 3/8" Thread Form Pan H 0.80$          
800071 5/16-18 x 1" Truss HD Slotted 2.40$          
800072 1/4-20 x 5/8" Hex Hd Bolt Zinc 0.80$          
800074 #10-24 x 2-1/4" Socket HD Cap 4.00$          
800075 #10-24 Nyloc, 18-8 SST        0.80$          
800076 Plain Washer, #10 18-8 Stainle 0.80$          
800077 #10-24 x 3/8" Button HD Socket 0.80$          
800082 E-Clip Retaining Ring, for 1/4 0.60$          
800085 Self-Aligning Washer Assembly, 13.40$        
800088 #8-32 x 2 Hx Hd Machine Screw, 1.60$          
800091 Set Screw #8-32 x3/16 Knurled 0.80$          
800092 Knife Drive Belt              29.80$        
800094 Set Screw, #10-32 x 1/4 Knurl- 1.00$          
800096 Nylon Tipped Knob             5/16-24 Thread                47.60$        
800099 Machine Screw, Hex Hd #8-32x3/ 0.80$          
800101 Machine Screw, Pan Hd Phillips 0.60$          
800104 Machine Screw, Flat Hd Slotted 0.80$          
800105 Socket Cap Screw, Button-Hd #1 0.80$          
800109 Button Head Cap Screw, 1/4-20 0.80$          
800112 Hex Washer Hd Tapping Screw, 1 0.60$          
800113 Arby's Foot Extension         49.20$        
800122 5/16" Dia X 1/4" 1/4-20       shoulder screw                4.40$          
800124 #10-32 X 3/8" Stn. Stl.       Socket head cap screw         0.80$          
800125 #10-32 Hex Nut                0.80$          
800128 1/4-20 Nylon Insert Thin Hex  Stn. Stl.                     0.80$          
800131 Sleeved Spring Assembly       6.40$          
800135 1/4"-20 x 5/8 Thread Forming  Phillips Pan Head Screw       0.80$          
800136 Index Knob Tension Spring     6.40$          
800138 BHSCS 10-32 x3/8 SST          0.60$          
800144 Socket Hd Cap Screw           1/4-28 x 1-1/4                2.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

800145 Hex Nut 1/4-28                0.80$          
800146 5/16-18 X 3" Cup Point Square Head Set Screw                1.40$          
800149 Captive Knob Retainer         5.60$          
800152 Retaining Ring,               5304-75 (Klipring)            0.80$          
800153 7/16-14 UNC X 3/4" Hex Head   Cap Screw                     1.40$          
800155 10-32 X 3/4 SHCS SST          1.60$          
800161 5/16" Leveling Washer         7.20$          
800164 WASHER KIT, END WEIGHT FACE   S13, S13A, SG13, & SG13A      16.00$        
800165 *** USE PART # 800221 ***            ***DISCONTINUED PART***       
800168 GAUGE PLATE SPACER KIT        S13, S13A, SG13, & SG13A      23.20$        
800170 Hex Nut, Nylon Lock #5-40     0.80$          
800175 Cross Recessed Tapping Screw, #8-32 X 3/4                   0.80$          
800180 Washer, Nylon .340 IDX.740 OD .057-.067 Thk                 0.60$          
800184 Curved Disc Spring            1/4" Rod Size                 5.60$          
800185 Acorn Nut, 1/4-28 SST         5.40$          
800188 Custom Nut 1/4-20             8.00$          
800205 Delrin End Weight Stop Pin    6.60$          
800221 Knife Clamp Spring            3.00$          
800222 Center Interlock Spring       10.80$        
800223 8-32 x 3/8 FH Phillips MS     Stn. Stl. Black Oxide         2.00$          
800227 Dowel Pin, 1/8 x 1/4          37.60$        
810002 SET SCREW                     1.20$          
810003 Cross Recessed Flat Hd Tapping 1.00$          
810004 Cross Recessed Flad Hd Tapping 1.00$          
810005 Spacer #10 Screw              7.80$          
810018 Screw 1/4-20 X 1/2 Stn. St.   Flat Head Undercut            1.20$          
810019 Screw 10-24 X 3/8 Stn. St.    Flat Head                     0.80$          
810050 BOLT, SHARPENER ADJUSTMENT    1.20$          
810060 WASHER, SPRING                0.80$          
810080 NUT, TOGGLE SWITCH            0.80$          
810110 MOUNTING BOLTS S.S.           GOVERNMENT FOOT EXTENSIONS    0.80$          
810130 MOUNTING LOCKWASHERS S.S.     GOVERNMENT FOOT EXTENSIONS    1.60$          
810140 SHARPENER WHEEL NUT (GROUND)  13.40$        
810170 SCREW, 1/4-20 x 1 1/2"        Tamperproof                   3.00$          
810180 SCREW,1/4-20 X 1/2 TAMPERPROOF 1.80$          
810210 1/4-20 X 3/4 Flat Head        Tamperproof Screw             2.00$          
810218 #10 Nylon Locknut             1.20$          
810224 1/2-13 LEFT HAND THREAD Hex   NUT Stn. Stl.                 6.00$          
810226 1/2 Screw Size Internal Tooth Lock Washer                   0.80$          
810227 Dome Plug for 5/8 Hole        1.40$          
810228 Flat Washer, fits 3/8 screw,  .8850D                        1.40$          
810229 SHC SCREW 1/4-20 X 3/4 SS     1.00$          
810233 8-32 x 1/2 FH Phillips MS     Stn. Stl. Black Oxide         2.00$          
810237 Shoulder Washer Nylon         1.00$          
810238 Shoulder Washer Nylon         1.80$          
810245 Hex Nut with Nylon Insert     6-32 UNC-2B                   0.60$          
810246 Machine Screw, Slotted Truss  Head 10-32 X 1/2, SS          0.60$          
810256 3/8-16 x 1 Stn. Stl. Socket HD Cap Screw                     2.40$          
810257 10-32 x 5/8 Truss Head MS (OBS Stn. Stl.                     1.00$          
810266 SHARPENER COVER HINGE LOCKNUT 1/4-28 Stn Stl Nylon Insert   0.80$          
810272 Flat washer, 18-8 stainless   0.80$          
810274 Machine screw, FH Slotted     10-32 X 1/2                   0.80$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

810275 Bellville washer              3.60$          
810280 10-32 X 3/8" Phillips Pan Head Screw                         1.20$          
810300 1/4-20 X 1" Zinc Pltd Truss HD Slotted Mach. Screw           1.20$          
810305 10-32 X 1/4" Zinc Pltd Stl    Pan Hd. Phillips Mach. Screw  0.80$          
810320 1/4-20 X 1/2" Cup Point Set   Screw Black Oxide             1.20$          
810325 5/16-18 X 3/4" Flat HD Soc.   Cap Screw Black Oxide         1.00$          
810335 Gauge Plate Support Screw     4.40$          
810345 Flat washer                   0.80$          
810347 10-32 Slotted Set Screw       24.40$        
810349 #10 Sheet Metal Screw, BH T25 Drive                         1.60$          
810358 Machine screw, truss head slot 1.00$          
810366 Thumb Guard Screw             8.00$          
810368 Machine Screw, 10-32 x 1/2 FH Pin-in-Torx                   3.40$          
810370 Shoulder Bolt 1/4 OD X 5/8"   Hex Socket Drive Easy Glide   3.20$          
810372 Machine Screw, 1/4-20 X 3/4   5.00$          
810373 Machine Screw, 1/4-20 X 5/8   3.40$          
810374 Machine Screw, 1/4-20 X 1     5.80$          
810376 Machine Screw 10-32x 1/4      Pan Head Torx, SS             1.60$          
810377 Machine Screw, 5/16-18 X 3/4  9.80$          
810378 Machine Screw, 5/16-18 X 1    10.20$        
810379 Retaining Clip Ring 5304-25   0.80$          
810380 5/16-24 X 3/4 Hex Head        Half Dog Point Set Screw      1.40$          
810382 Set Screw, Stn. Stl. Slotted  Cup Point 10-32 UNF X.25" Long 1.00$          
810389 1/4-20 X .48" Steel Cup  *OBS* Point Set Screw               8.20$          
810393 1/4-20 X 1/2" Slotted Cup Pt. Set Screw Black Oxide         2.00$          
810396 1/4" X 5/8" Stainless Steel   Dowel Pin                     0.80$          
810397 3/16" X 5/8" Stainless Steel  Dowel Pin                     1.20$          
810400 Set Screw, Socket, 10-32 x 3/8 0.80$          
810406 Hex Head, 5/16"-24  X 1"      1.20$          
810416 Flat Washer, 5/16 Zinc        0.80$          
810417 Rubber Washer, 5/16           1.00$          
810420 Nyloc Nut, 5/16-18, Grade 5   0.80$          
810422 Nylock Hex Nut, 6-32          0.80$          
810423 Machine screw, PH Slotted, 4-4 0.80$          
810427 Retaining Ring, N5002-200     (See Note)                    1.60$          
810429 Retaining Ring, 5304-31       0.80$          
810431 Cap Screw, Hex Hd 1/4-20x3/4  0.80$          
810432 Thin Hex Nut 1/4-20           0.80$          
810437 Flat Washer                   2.00$          
810438 Nylon-Insert Nut, 1/4-20 Grade 0.80$          
810450 Self Retaining Spacer         1.20$          
810453 DO NOT ORDER- ECN0596         REPLACED WITH 810493          2.00$          
810455 1/4" X 1/2" #10-32 Threaded   Shoulder Bolt                 6.60$          
810457 #10-32 X 1/2" Phillips Truss  Head Machine Screw            0.80$          
810459 .265 ID X .50 OD X .094 Thk   Nylon Washer                  1.00$          
810483 Slotted Set Screw 10-32       1.00$          
810491 1/4-20 Mach screw 1.25, Truss Truss head slot               0.60$          
820002 Acorn Nut, 1/4"-20            1.60$          
820027 Modified Machine Screw        3/8-16 Security BH Torx       52.80$        
820036 Bearing Small                 NSK R12VV                     45.60$        
820039 BALL BEARING                  6205ZZ                        37.00$        
820041 SPACER, THRUST WASHER         3.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

820042 THRUST WASHER                 4.00$          
820045 BALL BEARING (Sealed)         6205DDU                       21.00$        
830010 BELLEVILLE WASHER             9.00$          
840000 O-RING, ACTUATOR SHAFT BUMPER 4.40$          
840001 O-RING                        2.40$          
840002 CAP, CAPTIVE KNOB             1.20$          
840004 Square O-Ring                 18.60$        
840010 SHAFT SEAL                    38.20$        
840020 O-RING                        5.60$          
840025 O-Ring AS568-133 Buna-N       Nitrile                       1.00$          
870000 LOCKWASHER, EXTERNAL TOOTH    1.20$          
870020 LOCKWASHER                    1.20$          
870030 WASHER, TOGGLE SWITCH         1.00$          
870060 WASHER, SAE 3/8" FLAT         1.20$          
870070 MOTOR GEAR FLAT WASHER        1.20$          
870071 THRUST WASHER                 TIMKEN TRB-1220               5.00$          
870072 #8 Flat Washer SST            0.80$          
870084 WASHER, FLAT                  4.00$          
870087 Flatwasher #10                0.80$          
870088 M4 Fiber Flat Washer          0.80$          
870089 Screw, M12 x 40 FHSC          Seismic Flange                9.20$          
870092 .265 ID X .490 OD X .011 Thk  Curved Disc Spring            3.00$          
880020 SPRING PIN, ACTUATOR SHAFT    1.20$          
880030 RETAINING RING                1.20$          
880040 SPRING, COMPRESSION           3.00$          
880050 MOTOR SHAFT ROLL PIN          3/32 X 7/8                    1.20$          
880051 RING, 1/2" SHAFT              1.20$          
880080 E-Ring Actuator Shaft .800 OD X .392 ID X .042              0.60$          
890000 CLAMPING THUMB SCREW          5.20$          
890040 BRUSHES, BISON GEAR MOTOR     1/4" x1/4"   (982-1)          79.00$        
890082 PLUG, SEAL 1/8x27 NPT         1.20$          
890083 BREATHER VENT FILTER          14.80$        
890160 1/8" X 3/4" Sq. Key           3.00$          
890161 Motor Key Kit                 3.80$          
890190 Spring Lock Washer High Collar 1/4" I.D.                     1.00$          
890200 METAL BASE PLUG SMALL (7/16") 2.00$          
890270 Shoulder Bolt 5/16 OD X 3/4 Lg Slotted Stn. Stl.             9.60$          
890290 Spring                        2.00$          
890300 Sharpener Return Spring       1.20$          
890340 ***USE PART # 890345***       ***DISCONTINUED PART***       
890345 Machine Screw Truss HD with   nylon patch 1/4-20 x1.75      2.80$          
890347 Thumb Guard Screw Captive     7.00$          
890350 *** USE PART # 520226 *** ***DISCONTINUED PART***       
890370 Machine Screw 8-32UNC X 1/2   Hex Head Stn. Stl.            1.00$          
890380 8-32 Stn. Stl. NyloK Hex Nut  1.00$          
890390 ***USE PART # 228***          ***DISCONTINUED PART***       
890405 1/4-20 X .75" FH Slotted M.S. Stainless Steel               1.00$          
890409 Green #8-32 X 3/8" Machine    Screw                         0.80$          
890411 Cap Screw, Hex Hd 3/8-16 x 1-1 5.20$          
890420 Crescent Ring, 5/16" Dia Shaft 1.00$          
890430 Shaft Washer                  1.00$          
890450 Truing Spring                 2.40$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

890460 1/4-20 UNC X 1 1/2" Hex Head  Cap Screw                     1.20$          
890470 1/4-20 UNC X 1 3/4" Hex Head  Cap Screw                     1.20$          
890490 Retaining Ring 'E' 3/16"      Shaft Diameter                1.00$          
890548 Flat Washer Type A 5/16 Narrow 7.00$          
910031 SWITCH COVER 3600B            7.40$          
910032 SWITCH COVER AUTOMATICS       48.00$        
910087 Torx Driver Kit, S Series     71.60$        
910088 Alcohol Prep Pad              0.60$          
910116 Membrane On / Off Switch      Manual Slicer                 59.60$        
910175 Knob Screw Cover              Packaged 40 Labels / Sheet    1.20$          
910180 Screw Cover Gauge Plate       Support                       1.20$          
910191 Membrane Switch Manual Slicer 40.80$        
910192 Membrane Switch Smart Manual  Slicer                        49.40$        
910193 Membrane Switch Automatic     Slicer                        47.60$        
910194 CP13 Membrane Switch, Smart   Manual Slicer                 89.80$        
910195 CP13 Membrane Switch, Smart   Auto Slicer                   89.80$        
920000 ***USE PART # X99005***       ***DISCONTINUED PART***       
920202 Globe Logo Decal              4.00$          
940032 Slicer Foot Retainer Kit      58.20$        
940044 Sharpening stone assy         146.00$     
980020 BRUSH, CLEANING, STONES       6.40$          
980039 Sharpener Basket Assembly     91.60$        
980041 BRUSH, CLEANING               74.00$        
980049 On/Off Membrane Switch Field  Replacement Kit               66.00$        
980069 5/32 Hex L Key                1.60$          
980122 Sharpener Conversion Kit      1,045.00$  
980123 Spare Parts Kit 4913N Slicer  74.80$        
282455101 Woodruff Key for 834-8F       2.60$          
100055-KIT Wire Set for 100055           24.40$        
1015-2S-3 Harness A3750                 175.00$     
1015-7AS 50K Potentiometer             84.40$        
1015-VS-3 Harness A3875, A3750          179.00$     
1041-RC Cast & Trimmed Sharpener Cover 65.20$        
10-B SHARPENER ADJUSTMENT KNOB     8.60$          
10-C STOP SCREW                    2.60$          
1125-SFO KNIFE PLATE HOUSING           108.00$     
1127-3 KNIFE COVER MAGNET            4.60$          
1179-02 MOTOR START SWITCH  220 VAC   95.40$        
120158-01 Knife Motor (115VAC/60 Hz)    484.00$     
120158-02 Knife Motor (220VAC/60Hz)     263.00$     
120158-03 Knife Motor (220VAC/50Hz)     243.00$     
121061-01 Automatic Control Board Asm.  786.00$     
121061-02 Smart Manual Control Board    744.00$     
121061-03 220V AUTO CONTROL BOARD       682.00$     
121070-01 MEMBRANE SWITCH KIT           S13                           46.00$        
121071-01 MEMBRANE SWITCH KIT           SG13                          50.60$        
121072-01 MEMBRANE SWITCH KIT           S13A & SG13A                  45.00$        
121082-01 CLAMP CAPACITOR KIT, 120V     S13, S13A, SG13, & SG13A      35.20$        
121082-02 CAPACITOR CLAMP KIT, 220V     S13, SG13, S13A, & SG13A      52.80$        
121084-01 CUT/AUTO SENSOR KIT           SG13                          152.00$     
121084-02 CUT/AUTO SENSOR KIT           S13A & SG13A                  202.00$     
121086-01 CONTROL BOARD KIT             SG13 (SM)                     391.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

121086-02 CONTROL BOARD KIT             391.00$     
121086-03 CONTROL BOARD KIT             450.00$     
121088-01 CONTROL BOARD KIT             S13A & SG13A                  672.00$     
121088-02 CONTROL BOARD KIT             700.00$     
121088-03 CONTROL BOARD KIT             836.00$     
121088-04 CONTROL BOARD KIT             836.00$     
1278-A UPPER SLIDE ASSEMBLY-AUTOMATIC 277.00$     
130008-01 POWER CORD                    S13 & SG13 (220V/50HZ)        62.60$        
130008-02 POWER CORD                    S13-SG13A (220V/60HZ)         118.00$     
132-3 Power Cord (3 Prong)          24.60$        
132-AS Power Cord Assy (3 Prong)     30.40$        
1358-KIT Wire Set for 1358             19.20$        
1385-A BASE Manual Slicer  ALODINED  596.00$     
140017-01 Overload Breaker 4 Amp        35.60$        
140017-02 Overload Breaker 2 Amp        51.00$        
140091-01 USER INTERFACE ASSEMBLY       S13                           60.20$        
140092-01 USER INTERFACE ASSEMBLY       SG13                          253.00$     
140092-02 USER INTERFACE ASSEMBLY       299.00$     
140093-01 USER INTERFACE ASSEMBLY       S13A & SG13A                  253.00$     
140093-02 USER INTERFACE ASSEMBLY       299.00$     
167-1 CHUTE ADJUSTING SCREW         1.20$          
168-1 CHUTE ADJUSTING SET SCREW     10-24 X 1/2 NYLON TIP SOCKET  7.80$          
18-A Table Support Screw           3.20$          
214-A Stone, Grinding - Coarse      5.40$          
229-1 Sharpener Wheel Washer (Fibre) 1.40$          
22-A DEFLECTOR SCREW (ALL MODELS)  1.60$          
240020-SFO PIVOT BRACKET                 61.40$        
240022-MC 240022 Machined Casting       287.00$     
240022-PL 240022 Machined & Plated      Casting                       302.00$     
240022-PL-SFO Sharpener Housing Plated      125.00$     
240022-SFO SHARPENER HOUSING-OLD STYLE   USED WITH 825 SHARPENER COVER 216.00$     
241-B Slide Rod Bushing Stud        27.00$        
243-1 SLIDE ROD OIL HOLE BUSHING    1.20$          
245-A SLIDE STUD BOLT LOCK WASHER   1.20$          
260-SS Center Plate & Table Weld Lug 5.00$          
286-1 SHARPENER HINGE BOLT WASHER   3/4 X 11/32 X 1/32 CRS        1.20$          
287-2 Sharpener Lock Rod Knob Pin   1.20$          
300067-01 WIRE COVER KIT                S13 & SG13                    25.40$        
300067-02 WIRE COVER KIT                S13A & SG13A                  20.60$        
300068-01 BOTTOM COVER KIT-SECURITY     S13 & SG13                    253.00$     
300068-02 BOTTOM COVER KIT-SECURITY     S13A & SG13A                  260.00$     
300110-01 Hardware Cover, Rem Carriage  120.00$     
306-1 End Weight Spring             3.20$          
330012-03 Medium, Carriage Asm. With    Raised Low End Weight Stop    871.00$     
330012-04 Medium, Carriage Asm.  Arby's With Raised End Weight Stop   910.00$     
330012-05 Medium, Carriage Asm.  Arby's with Heavy End Weight Handle  922.00$     
330014-SFO Multi Slicer Veggie Hopper    Weldment Asm.                 472.00$     
330090-SFO KNIFE COVER ASSEMBLY          BRAZED 12in                   264.00$     
330115-02 Revised Short Carriage Tray   Weldment                      277.00$     
330116-02 Revised Medium Carriage Tray  Weldment                      320.00$     
330124-03 3850N & 3975N SHROUD          1,549.00$  
330124-04 4975N & 4913 NSF8 SHROUD      1,620.00$  



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

330205-01 13" KNIFE COVER ASSEMBLY      Standard                      344.00$     
330205-02 13" KNIFE COVER ASSEMBLY      348.00$     
330205-03 13" KNIFE COVER ASSEMBLY      Teflon                        692.00$     
337-A TABLE ADJUSTING SHIM .004     9/32 X 1 3/4 WHITE FIBRE      1.20$          
337-A.005 Table Adjusting Shim .005"    0.80$          
340033-03 Sharpener Inlay Assembly      118.00$     
349-A.004 TABLE SLIDE GUIDE SHIM .004   3.20$          
349-A.014 TABLE SLIDE GUIDE SHIM .014   5.60$          
349-A.023 TABLE SLIDE GUIDE SHIM .023   3.80$          
349-A.032 TABLE SLIDE GUIDE SHIM .032   2.00$          
349-A.052 TABLE SLIDE GUIDE SHIM .052   1.60$          
349-A1 Table Slide Guide Shim Kit    (Set of 16, 4 sizes)          22.40$        
361-1 TABLE ADJ. KNOB SHAFT THRUST  SCREW                         7.20$          
363-A.016 .016" Stainless Steel Shim    0.40$          
369-1 GEAR HOUSING SCREW (Long)     1.20$          
375-A *** USE PART # 890161 *** ***DISCONTINUED PART***       
384-3 CENTER PLATE SUPPORT-MACHINED 60.60$        
384-3-AS CENTER PLATE SUPPORT ASSEMBLY 72.20$        
384-3-RC CENTER PLATE SUPPORT          RAW CASTING                   19.80$        
385-1 CENTER PLATE SUPPORT INSERT   30.20$        
385-1B CENTER PLATE SUPPORT PLUG     Caplugs # EZP-152             4.60$          
4.M612BS M6 X 1.0 X 12mm Button Hd TORX 18-8 Stn. Stl. Tamperproof MS 2.00$          
400139-01 KNIFE KIT                     S13, S13A, SG13, & SG13A      312.00$     
400139-02 KNIFE KIT                     312.00$     
400161-01 KNIFE KIT, SS, S SERIES       S13, SG13, S13A, & SG13A      395.00$     
400161-02 KNIFE KIT, SS, CP SERIES      411.00$     
407-1B *** USE PART # 510020 *** ***DISCONTINUED PART***       
407-1E *** USE PART # 510020 *** ***DISCONTINUED PART***       
407-33 *** USE PART # 510020 *** ***DISCONTINUED PART***       
41-A Foot Screw GC9/GC10/GC12      1.40$          
41C BOTTOM ENCLOSURE SCREW        FOR GC10, GC12, & GC12D       0.80$          
420081-02 End Weight Shaft for 330115-02 26.40$        
420082-02 End Weight Shaft Medium Chute for 330116-02                 145.00$     
430027-01 TABLE SLIDE ASSY - CAST IRON  CARBON SHAFT, 3000 Series NSF 250.00$     
430027-02 TABLE SLIDE ASSY - CAST IRON  CARBON SHAFT, 4000 Series NSF 259.00$     
430027-03 TABLE SLIDE 3000 Series       Meatroom                      334.00$     
430027-04 TABLE SLIDE ASSY 4000 Series  Meatroom                      289.00$     
436-1 Slide Bumper (same as 500005) 5.00$          
436-1U *** USE PART # 919-4 *** ***DISCONTINUED PART***       
436-3 SLIDE OIL FELT (UPPER)        1.60$          
436-4 SLIDE OIL FELT SPRING CLIP    1.20$          
436-7 Slide Bushing (2 required)    Same as 820001 (see note)     15.60$        
440044-02 SHARPENER ASSEMBLY            816.00$     
448-1 SHARPENER BRACKET OVAL WASHER 3.00$          
448-RC SHARPENER BRACKET RAW CASTING 36.00$        
448-SFO SHARPENER BRACKET             71.20$        
449-RC Slide Rod Bushing Raw Casting 30.20$        
449-SFO SLIDE ROD BUSHING             (CAST IRON)                   71.00$        
450010-SFO 12" Knife Rim Guard           Machined and Plated           301.00$     
450025-02 End Weight Shaft Assembly     Raised Carriage Stop          47.60$        
450026-02 End Weight Shaft Asm. 14.5"   Raised Carriage Stop          51.40$        
450131-01 SHARPENER MOUNT ASSEMBLY      46.00$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

450200-01 REMOVABLE KNIFE TOOL ASM      S13, S13A, SG13, & SG13A      963.00$     
450200-02 REMOVABLE KNIFE TOOL ASM      2,464.00$  
450200-03 REMOVABLE KNIFE TOOL ASM      1,668.00$  
450200-04 REMOVABLE KNIFE TOOL ASM      1,651.00$  
450200-05 REMOVABLE KNIFE TOOL ASM      1,651.00$  
450222-01 REMOVABLE KNIFE KIT           S13, S13A, SG13, & SG13A      429.00$     
450222-02 REMOVABLE KNIFE KIT           S13 & S13A (FROZEN)           547.00$     
450222-03 REMOVABLE KNIFE KIT, SS       S13, S13A, SG13, & SG13A      532.00$     
450222-04 REMOVABLE KNIFE KIT           442.00$     
450222-05 REMOVABLE KNIFE KIT, SS       528.00$     
450226-01 REMOVABLE KNIFE DRIVE KIT     S13, SG13, S13A, & SG13A      867.00$     
450226-02 REMOVABLE KNIFE DRIVE KIT     S13 (FROZEN)                  988.00$     
450-H SHARPENER HOUSING             220.00$     
450-HP 450-H Machined & Plated       Casting                       250.00$     
453-AS TABLE ADJUSTING GEAR ASSEMBLY 108.00$     
453-AS-02 TABLE ADJUSTING GEAR ASSEMBLY 95.20$        
456-AS SHARPENER LOCK ROD ASSEMBLY   9.80$          
45-A Chute Stud GC09               1.20$          
460017-01 Gauge Plate Assembly          Standard                      521.00$     
460017-02 Gauge Plate Assembly          Easy Clean                    978.00$     
460017-03 Gauge Plate Assembly          521.00$     
460047-01 Standard End Weight Assembly  471.00$     
460047-02 Arbys End Weight Assembly     494.00$     
460047-03 Standard End Weight Assembly  With Stainless Steel Side Pin 472.00$     
460047-04 Arbys End Weight Assembly     With Stainless Steel Side Pin 474.00$     
460047-05 Arbys End Weight Assembly     with Heavy End Weight Handle  586.00$     
460069-01 SHARPENER MOUNT ASM KIT       S13, SG13, S13A, & SG13A      73.40$        
462-4 SHARPENER OUTSIDE WHEEL SLEEVE CAP                           0.80$          
463-AS SHARPENER, GRINDING SHAFT     ASSEMBLY                      70.80$        
467-AS SHARPENER, TRUING SHAFT ASSY  83.20$        
46-A Chute Stud GC10/GC12          1.60$          
470-1 SHARPENER LOCK BUSHING STOP   SCREW                         1.20$          
471-1 SHARPENER OUTSIDE WHEEL STOP  KNOB                          45.00$        
471-AS SHARPENER, TRUING STONE STOP  ASSEMBLY                      32.20$        
478-1 NUT, SLIDE BOLT               1.20$          
478-2 Nut                           1.20$          
47-B BEARING, SMALL                17.40$        
482-B CHUTE HANDLE (BLACK)          21.00$        
495-1 SHARPENER HANDLE SET SCREW    10-32 X .50  HALF DOG HEADLESS 1.20$          
500027-01 END WEIGHT ASSEMBLY, STANDARD S13, S13A, SG13, & SG13A      516.00$     
500027-02 END WEIGHT ASSEMBLY, ARBY     SG13A                         455.00$     
500047-01 RING GUARD ASSEMBLY           S13, SG13, S13A, & SG13A      280.00$     
500047-02 CE RING GUARD ASSY KIT        280.00$     
50-A Slide Rod Steel Spring        GC12/GC12D                    1.40$          
510044-01 Long Sensor Cable Feed Thru,  .75" Long X .24 Dia. Hole     3.40$          
510044-02 Long Sensor Cable Feed Thru,  8.00" Long X .24 Dia. Hole    12.00$        
510045-01 Motor Wire Sleeve .5" X .5" sq .75" Long X .32" Dia Hole     12.20$        
510045-02 Motor Wire Sleeve .5" X .5" sq 8.00" Long X .32" Dia Hole    12.00$        
519-1 Globe Special Lubricating Oil (Quart Bottle)                96.40$        
520222-01 Sharpener Cover Textured Black 60.80$        
520240-01 SHARPENER ASSY With Cover &   Grit Stones                   489.00$     
520240-02 SHARPENER ASSY With Cover &   CBN Stones                    552.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

520241-01 SHARPENER ASSY Without Cover  Grit Stones                   316.00$     
520270-01 Serrated Blade Sharpener      Assembly                      175.00$     
520270-02 Security Sharpener Assembly   186.00$     
520275-01 Domestic Continuous Ring Guard 140.00$     
520275-02 CE Continuous Ring Guard      140.00$     
520316-01 Ring Guard, Cast Composite    144.00$     
520316-02 Ring Guard, Cast Composite, CE 132.00$     
521-D Silicon Lubricant             92.40$        
550010-MODIFIED Alignment Tool for 910116     7.40$          
550017-01 CONTINUOUS RING GUARD ASM     S13, SG13, S13A, & SG13A      166.00$     
550017-02 CONTINUOUS RING GUARD ASM     164.00$     
56-A FLAT HEAD SCREW-SLOTTED       ZINC-M5-0.8X12MM              3.00$          
59-A INSERT, KNIFE COVER           5.00$          
59-B Cover Support Stud GC9/10/12  7.40$          
612-2 Cam Follower Retaining Ring   (Old#766-6)                   6.20$          
627-C SCREW                         1.20$          
63-B BUMPER                        2.40$          
699-16 VEGETABLE HOPPER E/W ASSY     430.00$     
699-32 NUT, ACORN                    7.20$          
699-33 Stop, Vegetable Hopper        12.60$        
699-AS VEGETABLE HOPPER ASSEMBLY     848.00$     
699-AS-1 Vegetable Hopper w/o End Wt   405.00$     
700-3 SLIDE CHUTE ARM HINGE STOP SET SCREW                         1.20$          
70-1 Chute Support GC12 - New      67.00$        
70-A Handle, Chute Support - Old   7.80$          
73-M BOTTOM ENCLOSURE              GC09                          54.20$        
741-1R END WEIGHT LOCK CLIP          1.40$          
741-4A END WEIGHT CAM BUMPER         7.40$          
741-5A END WEIGHT CAM BUMPER         2.40$          
741-5B END WEIGHT BUMPER             (9/16") LONG                  2.40$          
741-6 END WEIGHT BUSHING            7.40$          
741-6/741-6L End Weight Bushing            23.80$        
741-6-1 END WEIGHT BUSHING .50 Long   7.20$          
741-6L BUSHING LINER                 9.60$          
741-APC-AS END WEIGHT ASSEMBLY, AUTO     GLOBE                         239.00$     
741-AS END WEIGHT ASSEMBLY, MANUAL   GLOBE                         225.00$     
741-PC2 END WEIGHT PRONG (RIGHT)      7.80$          
741-PC3 End Weight Prong (Left)       7.80$          
741-PC5 END WEIGHT PRONG SPACER WASHER SPRING                        1.40$          
741-SS3 Handle, Endweight             62.80$        
741-SS3A Heavy Endweight Adapter Stud  21.00$        
746-BP *** USE PART # 963-HC ***     ***DISCONTINUED PART***       
746-SS-BP *** USE PART # 963-S *** ***DISCONTINUED PART***       
747-10 KNIFE PLATE COUPLING SEAL     22.20$        
747-11 KNIFE PLATE COUPLING KEY      46.00$        
747-12 KNIFE PLATE COUPLING SET SCREW 1.20$          
747-13 KNIFE BEARING LOCK WASHER     3.80$          
747-14 KNIFE BEARING LOCKNUT         11.40$        
747-15S KNIFE PLATE SCREW             1.20$          
747-16 KNIFE GEAR RETAINING RING     1.60$          
747-17 KNIFE PLATE GEAR - FIBRE      152.00$     
747-17B KNIFE PLATE GEAR - BRONZE     161.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

747-17N KNIFE PLATE GEAR - NYLON      94.40$        
747-18 KNIFE GEAR KEY                1.60$          
747-19 KNIFE PLATE COUPLING RETAINING RING                          1.20$          
747-20 Knife Plate Coupling Assembly (Metal)                       87.20$        
747-2SR KNIFE PLATE COUPLING          74.60$        
747-5 KNIFE PLATE BEARING SET (CUP & CONE)                         74.40$        
747-5A KNIFE PLATE BEARING CONE      52.80$        
747-5B KNIFE PLATE BEARING CUP       27.20$        
747-6B *** USE PART # 932-10 *** ***DISCONTINUED PART***       
747-6C *** USE PART # 932-10 *** ***DISCONTINUED PART***       
747-6D *** USE PART # 932-10 *** ***DISCONTINUED PART***       
747-6E *** USE PART # 932-10 *** ***DISCONTINUED PART***       
747-9A KNIFE PLATE COUPLING SHIM     (1/16")                       4.40$          
747-9C KNIFE PLATE COUPLING SHIM     (1/32")                       3.20$          
747-9D KNIFE PLATE COUPLING SHIM     (1/64")                       4.40$          
758-P WASTE BOX (PLASTIC)           58.20$        
760-5 NUT, HEX                      1.20$          
761-6 SHARPENER COVER TENSION WASHER WASHER HUBBARD # BOW 542-S-16 1.60$          
762-3-RP DRIVEN SPROCKET ASSEMBLY      (18/36 TOOTH) - RAW PART      658.00$     
762-4 SPROCKET BUSHING (BRONZE)     7.60$          
762-6 1/4-20 x .50 MACHINE SCREW    1.20$          
763-4A GEAR HOUSING WASHER           1.20$          
763-EAS Motor Platform 850LR          165.00$     
765-5 SPEED CTRL KNOB FLG SCREW NUT 0.80$          
766-2 *** USE PART # 974-3 *** ***DISCONTINUED PART***       
766-2B *** USE PART # 766-2B-AS *** ***DISCONTINUED PART***       
766-2B-AS DRIVE CHAIN ASSEMBLY (64 LINK) 72.40$        
766-4 CHAIN CONNECTOR PIN           24.60$        
798-1 CHUTE SUPPORT STUD            44.80$        
798-B CHUTE SUPPORT KNOB-FINE THREAD (BLACK)                       20.80$        
800001-02 13" Slicer Knife Bolt          N Series Slicers             35.80$        
800033-01 End Weight Face Washer        1.00$          
800033-02 End Weight Face Washer        1.60$          
817-S Foot Slicer                   17.00$        
820-6 *** USE PART # 889 *** ***DISCONTINUED PART***       
821-4 RIM GUARD THUMB SCREW         8.00$          
822-5 KNIFE GUARD STOP PIN          2.00$          
823-1 FENCE CASTING (FINISHED)      139.00$     
823-AS ADJUSTABLE FENCE ASSEMBLY     (ALUM CHUTE)                  174.00$     
825-1 SHARPENER COVER HINGE SCREW   4.40$          
825-2 SHARPENER COVER HINGE SCREW   WASHER                        1.20$          
825-3 SHARPENER COVER HINGE NUT     1.20$          
825-RC Sharpener Cover Raw Casting   59.80$        
825-SFO SHARPENER COVER               191.00$     
829-1 SCRAPER BLADE CLAMP           14.80$        
829-2 SCRAPER BLADE                 17.40$        
829-3 SCRAPER BLADE SCREW           2.40$          
829-4 SCRAPER BLADE Knob            9.20$          
829-AS Scraper Blade Clamp Assy.     (Incl. 829-1,-2,-3,-4)        43.40$        
832-12 *** USE PART # 867-2 *** ***DISCONTINUED PART***       
832-3 *** USE PART # 699-33 *** ***DISCONTINUED PART***       
832-6 *** USE PART # 482-B *** ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

832-8 *** USE PART # 741-SS3 *** ***DISCONTINUED PART***       
834-1 Motor 1/3HP 115V/60HZ/1PH     805.00$     
834-1M Motor 1/3HP 115V/60HZ/1PH     1,213.00$  
834-8F Knife Motor (1/2 HP-115V/60HZ/ 1PH)                          841.00$     
834-8FM Knife Motor (1/2 HP-115V/60HZ/ 1PH)                          1,288.00$  
834-S SCREW                         10-24 X 5/8                   1.20$          
83-A CHEFMATE BY GLOBE LOGO        SMALL                         3.20$          
850-3 BASE PLUG BUTTON              1.20$          
851-6P WARNING PLATE DRIVE PIN       1.20$          
853-2 CHUTE ARM HINGE PIN SHOULDER  BUSHING                       6.20$          
854-1 INTERLOCK SWITCH N.O. (GEAR   HOUSING)                      13.40$        
854-2 INTERLOCK SWITCH SCREW        1.20$          
854-3 INTERLOCK SWITCH SCREW NUT    1.20$          
854-4 INTERLOCK SWITCH INSULATING   FIBRE                         1.60$          
854-6 GROUND SCREW                  1.20$          
854-7 GROUND WASHER                 (Same as part 800115)         1.20$          
855-1A LIMIT SWITCH SPACER BLOCK     (PLASTIC)                     11.00$        
857-1 SLIDE BAR RETAINING CLIP      (UPPER)                       1.20$          
858-1 SLIDE BAR RETAINING CLIP      (LOWER)                       1.20$          
859-1 SLIDE ROD SCREW               1.20$          
861-L Slice Deflector - Machined    584.00$     
86215K12 Santoprene Rubber Sheet       .06 Thk X 12" X 12"           67.80$        
863-1 TABLE LIMIT SWITCH TRIPPING   SCREW                         0.80$          
863-RC Table Slide Raw Casting       34.10$        
863-SFO TABLE SLIDE                   106.00$     
867-2 TABLE MECHANISM COVER BRACKET NUT                           2.40$          
871-2 GFE Logo - Made in the USA    2.00$          
873-CB CLEANING BRACE (MANUAL SLICER) 57.80$        
873-CB-1 3/8-16 HEX NUT                1.20$          
879-AS RELEASE KNOB, KNIFE COVER     GLOBE                         80.40$        
881-4 WASHER                        2.60$          
900-1 BASE SHROUD SECURING SCREW    1.20$          
908-F GEAR MOTOR                    (FRANKLIN-115V/60HZ/1PH)      2,154.00$  
90A ***USE PART # G00124***       ***DICONTINUED PART***        
90B ***USE PART # G00124***       ***DISCONTINUED PART***       
90C ***USE PART # G00124***       ***DISCONTINUED PART***       
90D ***USE PART # G00124***       ***DISCONTINUED PART***       
911-2 CHAIN GUARD WINDOW (USED WITH 909)                          29.00$        
919-4 SPRING, UPPER SLIDE ROD ASSY  14.80$        
932-1 O-RING                        1.20$          
932-10 KNIFE PLATE COUPLNG SHIM ASST 12 PACK ASSORTED              26.60$        
932-10A KNIFE PLATE COUPLING SHIM     (1/16" THICK)                 2.00$          
932-10B KNIFE PLATE COUPLING SHIM     (3/64" THICK)                 3.80$          
932-10C KNIFE PLATE COUPLING SHIM     (1/32" THICK)                 3.80$          
932-10D KNIFE PLATE COUPLING SHIM     (1/64" THICK)                 2.00$          
932-2 KNIFE SHAFT, STAINLESS STEEL  171.00$     
932-3 KNIFE PLATE COUPLING          74.60$        
932-4 KNIFE PLATE SEAL              43.00$        
932-BB KNIFE PLATE HOUSING (BALL BRG) 148.00$     
932-BB-1 Retaining Ring                1.60$          
932-BB-2 Bearing (Large)               21.00$        
932-BB-3 Bearing Spacer                20.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

932-BB-4 Knife Plate Lower Shim        .047 x .750 ID x 1.125 OD     5.40$          
932-BB-AS *** USE PART # 932-BB-AS-2 *** ***DISCONTINUED PART***       
932-BB-AS-1 KNIFE PLATE ASSY-BRONZE GEAR  485.00$     
932-BB-AS-2 KNIFE PLATE ASSY-NYLON GEAR   437.00$     
932-BB-SFO KNIFE PLATE HOUSING (BALL BRG) 64.80$        
940-10 C CLIP                        1.20$          
942-1 BOTTOM RIM GUARD              270.00$     
942-2 TOP RIM GUARD                 82.80$        
942-2-P TOP RIM GUARD                 80.20$        
942-3 TOP RIM GUARD HINGE SCREW     11.60$        
942-AS Rim Guard Assembly            225.00$     
943-2 KNIFE GUARD KNOB              20.40$        
944-1A RIM GUARD SCREW (UPPER)       5.00$          
944-3 GEAR HOUSING LEG SCREW        8.00$          
951-2 ROD CLIP                      9.00$          
951-7 WHEEL FOR LIFT LEVER          10.00$        
951-8 LIFT LEVER HANDLE (BLACK)     31.60$        
952-10 SWITCH ASSY, MAIN POWER       W/BASE,CONTACTS,SWITCH & BOOT 270.00$     
952-10-B BOOT, DOUBLE SWITCH CLEAR for Part# 952-10, Rev D & Earlier 86.60$        
952-10-BC MOUNTING BASE & CONTACTS      W/QUICK CONNECT               112.00$     
952-11 PILOT LIGHT - 115 VAC         23.80$        
952-12 STRAIN RELIEF, LIQUID TIGHT   12.40$        
952-13 TOGGLE SWITCH BOOT            20.40$        
952-8 SWITCH, 3 position            214.00$     
952-9 RELAY, MAIN POWER (115 volt)  73.00$        
955-1 KNIFE GUARD COVER             351.00$     
955-2 Knife Cover Hub Assembly (LR) Stainless Steel               69.00$        
955-2M Knife Cover Hub - Machined    Stainless Steel               116.00$     
955-3 Hub Nut                       7.80$          
955-AS KNIFE GUARD ASY (LR)          360.00$     
962-1 Chute Support                 118.00$     
962-13 Lock Washer                   1.20$          
962-16 LOCKWASHER SS                 1.20$          
962-17 Screw                         1.20$          
962-18M ENDWEIGHT ROD 13-3/4"         30.80$        
962-18S Endweight Rod 11-3/16" Short  31.80$        
962-19 LOCKWASHER SS INT TOOTH       1.20$          
962-1U Chute Support Not Bead Blasted 97.60$        
962-5 Stud, Lock back               15.20$        
962-6 Nut, Acorn mounting           1.20$          
962-7 Nut, acorn                    1.60$          
962-M Medium S.S. Chute, 14.5"      324.00$     
962-S ***USE PART # 330125***       ***DISCONTINUED PART***       
963-HC 12" Knife,Hollow Ground-Carbon BP                            309.00$     
963-S 12" Knife, Hollow Ground-(SS) BP                            427.00$     
971-11 FEMALE TERMINAL               5.40$          
972-10P KNIFE PLATE "O" RING          5.40$          
972-1C Knife Cover Hub               93.40$        
972-1P Knife Plate Housing           148.00$     
972-1P-SFO Knife Plate Housing           64.80$        
972-3P Lock Nut                      9.60$          
972-5P Bearing Large                 48.60$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

972-6P Bearing Cover                 1.40$          
972-7P Retaining Ring                18.00$        
972-8P Bearing Small & Washer Assy   48.40$        
972-C-AS Knife Cover Assembly          378.00$     
974-3 Cam Follower                  20.00$        
974-3-RP Cam Follower Raw Part         8.20$          
975-1 SCREW, MOTOR SHELL S.S.       2.40$          
976-1 Table Fastener                6.40$          
977-3 Table Hole Plug               1.40$          
981-1 Front Mounted Endweight Rod   135.00$     
981-2 Rod Mounting Screw, FME       1.40$          
981-4 Endweight Rest, FMEW          53.60$        
981-8 Stud, FME                     30.40$        
982-1BS DC Chute Gear Motor (1/10 HP) 1,086.00$  
982-1C AC-DC Converter Board         247.00$     
982-1C-C1 Component C1 for 982-1C       AC-DC Converter Board         3.40$          
982-1MH Molex Terminal Housing        2.20$          
985-1 Magnet, Rectangular           5.80$          
992-1 Prom Chip Only                26.40$        
995-18 ANCHOR, CABLE TIE             3.20$          
995-26 CABLE TIE                     0.80$          
995-27 Wire Tie                      0.80$          
995-31 Screw                         1.20$          
995-9 FUSE HOLDER                   31.40$        
997-9AS Relay P.C.B.                  289.00$     
997-9AS-RELAY Relay for 997-9AS P.C.B.      24.60$        
A001 TRAY, RECEIVING               GC512                         47.40$        
A006 PLATE, SLIDE COVER            GC512                         27.20$        
A00735 TILT MECHANISM                GC512                         20.80$        
A00736 SHAFT COVER, TABLE SLIDE      GC512                         0.80$          
A00737 COVER PLATE, FRONT            GC512                         0.80$          
A00739 SWITCH W/ WATER RESISTANT CAP GC512                         20.80$        
A00741 GASKET, TABLE ADJUSTING KNOB  GC512                         14.80$        
A00742 KNOB, TABLE ADJUSTMENT        GC512                         38.00$        
A00744 BUFFER                        GC512                         12.40$        
A00751 GASKET, CHUTE SUPPORT         GC512                         5.00$          
A00753 ROD, END WEIGHT               GC512                         42.80$        
A00756 TABLE SLIDE ASSEMBLY          GC512                         177.00$     
A00757 GASKET, TABLE SLIDE           GC512                         0.80$          
A00758 SHAFT, TABLE SLIDE            GC512                         33.00$        
A00759 COVER, TABLE ADJUSTMENT       GC512                         16.60$        
A01087 THUMB SCREW, DEFLECTOR        GC512                         67.40$        
A01088 UPPER SLIDE ASSEMBLY          GC512                         269.00$     
A01090 SUPPORT, CHUTE                GC512                         259.00$     
A01091 CHUTE ASSEMBLY, COMPLETE      GC512                         496.00$     
A011 COVER PLATE, REAR             GC512                         45.60$        
A01994 CIRCUIT BREAKER               GC512                         71.40$        
A01997 COVER, FRONT                  GC512                         13.00$        
A020 TABLE ASSEMBLY, COMPLETE      GC512                         374.00$     
A02011 NUT                           GC512                         14.40$        
A021 SUPPORT, TABLE                GC512                         130.00$     
A035 SLICE DEFELTOR, SS            GC512                         77.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

A040 *** USE PART # A040A***        ***DISCONTINUED PART***       
A040A FEET  (4/SET)                 GC512                         37.00$        
A103A SLIDE BAR, UPPER              GC512                         152.00$     
A104A SLIDE BAR, LOWER              GC512                         113.00$     
A106 WASHER, SLIDE BAR             GC512                         2.40$          
A114 SHAFT, KNOB                   GC512                         68.60$        
A116 WORM GEAR                     GC512                         96.40$        
A1200 TOOL SET                      GC512                         466.00$     
A122A TABLE SLIDE GUIDE             GC512                         4.40$          
A130 GEAR ASSEMBLY, TABLE ADJUST   GC512                         124.00$     
A162 STUD, LOWER BUSHING           GC512                         31.80$        
A165 *** USE PART #A01875 ***        ***DISCONTINUED PART***       
A166 SPRING, SLIDE ROD             GC512                         4.00$          
A170 SLIDE BUSHING, LOWER          GC512                         194.00$     
A207 PUSHER                        GC512                         37.60$        
A208 SPRING, SHARPENER BASE        GC512                         8.00$          
A215 MICROSWITCH                   GC512                         23.40$        
A220 LOCK KNOB, SHARPENER          GC512                         56.80$        
A2210 GEAR HOUSING                  GC512                         546.00$     
A222 KNOB, CHUTE SUPPORT           GC512                         106.00$     
A225 RIM GUARD                     GC512                         118.00$     
A230 RELEASE KNOB, KNIFE COVER     GC512                         96.40$        
A2300 SHARPENER ASSEMBLY            GC512                         577.00$     
A2304 BASE, SHARPENER ASSEMBLY      GC512                         249.00$     
A245 KNIFE COVER, SS               GC512                         262.00$     
A249 KNOB, KNIFE COVER             GC512                         18.60$        
A260 MOTOR                         GC512                         566.00$     
A264 GEAR, MOTOR                   GC512                         87.20$        
A270A COVER, MOTOR                  GC512                         96.40$        
A281 KNIFE, SS                     GC512                         583.00$     
A290 DRIVE HUB ASSEMBLY            GC512                         393.00$     
A291 SHAFT, BEARING                GC512                         47.40$        
A293 GEAR, NYLON                   GC512                         78.00$        
A294 SPACER, BEARING HUB           GC512                         3.00$          
A295 OIL RING                      GC512                         80.00$        
A298 NUT, BEARING ASSEMBLY         GC512                         21.00$        
A299 SHIM, HUB ASSEMBLY            GC512                         3.80$          
A301 KNOB, GRINDING STONE          GC512                         27.00$        
A302 SPRING, SHARPENER KNOB        GC512                         5.00$          
A303 KNOB, HONING STONE            GC512                         41.60$        
A304 BASE, SHARPENER               GC512                         131.00$     
A306 DUST COVER, SHARPENER         GC512                         72.40$        
A311 SHARPENER HOUSING             GC512                         289.00$     
A312 THUMBSCREW                    GC512                         22.40$        
A315 COVER, SHARPENER              GC512                         105.00$     
A320 GRINDING STONE ASSEMBLY       GC512                         83.40$        
A330 HONING STONE ASSEMBLY         GC512                         73.40$        
A401 ROD, END WEIGHT               GC512                         30.40$        
A405 FINGER GUARD                  GC512                         55.20$        
A413 HANDLE, CHUTE                 GC512                         37.60$        
A420A CHUTE ASSEMBLY                GC512                         356.00$     
A450 END WEIGHT ASSEMBLY           GC512                         249.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

A451 HANDLE, END WEIGHT            GC512                         43.40$        
AKER CAPACITOR, START              GC512                         54.40$        
AN04 MOUNTING SCREW, CHUTE         GC512                         1.20$          
AN47 KEY                           GC512                         4.80$          
AN53 Taper Roller Bearing          69.00$        
AN68 RETAINING CLIP                GC512                         3.20$          
AN71 TOGGLE SWITCH, ON/OFF         GC512                         37.00$        
B383 BLADE, GBS201 7/16"-1/2"      30.60$        
B83 BLADE, GBS200 7/16"-1/2"      *** INCLUDES LOCKNUT ***      29.00$        
CC1213 ***USE PART # L00444***       ***DISCONTINUED PART***       
CC1234 Gear, Attachment Hub Worm CC12 269.00$     
CC1244 ***USE PART # L00447***       ***DISCONTINUED PART***       
CC1246 Switch Forward/Reverse CC12/  CC22                          174.00$     
CC2215 Gear, Attachment Hub Worm CC22 341.00$     
CC9900 GREASE, CHOPPER CC12 / CC22   14 OZ CARTRIDGE               35.20$        
CHL-BULB BULB                          32.40$        
CHL-SCREW THUMB SCREW                   1.20$          
CPRCLID RICE COOKER - LID             51.20$        
CPRG30T TRAY                          78.60$        
CPRG50T TRAY                          120.00$     
D10 Sharpener Support GC12/GC12D  (Requires D10-A or D10-B)     44.80$        
D12 RELEASE KNOB, KNIFE COVER     GC12D (7 3/4")                33.00$        
D26 INDEX KNOB GC12D              24.80$        
D27 INDEXING CAM GC12D            11.00$        
D40 FOOT (4/SET)                  54.60$        
D41-A FOOT SCREW GC12D              2.40$          
D46-A CHUTE STUD GC12D              1.20$          
D47 CHUTE SLIDE ASSEMBLY GC12D    117.00$     
D52 DRIVE HUB ASSEMBLY GC12D      D59-B INSERT                  147.00$     
D55 BELT (TB2-430)                GC12D                         31.20$        
D59-A INSERT, KNIFE COVER           OLD STYLE-HIGH HEX, GC12D     7.20$          
D59-B KNIFE COVER INSERT GC12D      *** NEW STYLE-DOUBLE STEP***  6.60$          
D59-C INSERT, KNIFE COVER           LOW HEX-LOW STEP              3.20$          
D61 KNIFE COVER GC12D             INCLUDE D59-B INSERT          157.00$     
D64 END WEIGHT ASSEMBLY GC12D     165.00$     
D67-A END WEIGHT ROD GC12D (11 1/8") 20.60$        
D86 BASE HOLE COVER GC12D         8.60$          
E001630 Rubber Platter Support        GS30 & GS30T                  2.40$          
E002515 Foot Level                    GS30/GS30T                    2.60$          
E00825 KEYBOARD COVER                GSP30B                        10.40$        
E00826 OVERLAY, W/ BLANK KEYS        GSP30B                        35.00$        
E00827 KEYPAD MEMBRANE               GSP30B                        62.20$        
E00828 NUMERIC BOARD                 GSP30B                        51.40$        
E00830 PLATTER                       GSP30B                        65.00$        
E00839 POWER SWITCH                  GSP30B                        5.60$          
E00841 MAIN POWER BOARD              GSP30B                        2,036.00$  
E00870 AXLE BUSH                     GSP30B                        0.80$          
E00879 THERMAL PRINT HEAD ASSEMBLY   GSP30B                        189.00$     
E00883 SENSOR BRACKET                GSP30B                        0.80$          
E00891 HARNESS, KEYBOARD             GSP30B                        9.20$          
E00918 RUBBER PLATTER SUPPORT        GSP30B                        1.40$          
E00919 FOOT                          GSP30B                        1.40$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

E00920 POWER CORD                    GSP30B                        38.40$        
E01049 KEYBOARD SHEET                GSP30B                        34.20$        
E01795 FUSE                          GSP30B                        9.00$          
E02886 TAMPER SEAL TAG               GSP30B                        0.80$          
E10411 PLASTIC BOWL                  GPS5                          22.00$        
E133100 BATTERY                       GS30 & GS30T                  120.00$     
E256809 Platter                       GS30/GS30T                    95.60$        
E28059 ADAPTER                       GPS5                          36.80$        
E281423 Display                       GS30/GS30T                    55.20$        
E281800 Key                           GS30/GS30T                    24.80$        
E333501 POWER CORD                    GS30 & GS30T                  34.40$        
E36263616 Thermal Print Head Assy       GSP30/30A                     530.00$     
E429500 Cover Battery                 GS30/GS30T                    5.00$          
E528402 Transformer                   GS30/GS30T                    44.80$        
E631103 Power Board                   273.00$     
E680411 Key Sheet                     GS30/GS30T                    17.00$        
E89034908 POWER SWITCH                  GSP30A                        26.00$        
E89250406 Power Cord                    GSP30/30A                     43.40$        
E89263708 A+D PCB                       GSP30/30A                     381.00$     
E89264809 MAIN PCB                      GSP30 & GSP30A                1,307.00$  
E89269006 Side Cover                    GSP30/30A                     31.80$        
E89269429 Side Cover Hinge              GSP30/30A                     3.20$          
E89271110 Take Up Reel                  GSP30/30A                     9.00$          
E89271222 Take Up Reel Lever            GSP30/30A                     2.40$          
E89276003 Power Supply                  GSP30/30A                     374.00$     
E89278402 Display Harness               GSP30/30A                     82.00$        
E89279306 Display PCB                   GSP30/30A                     668.00$     
E89279607 DC/DC Converter PCB           GSP30/30A                     135.00$     
E89281307 Keyboard Sheet, Vendor        GSP30A                        56.80$        
E89282709 Battery                       GSP30/30A                     60.20$        
E89284619 Keyboard Cover                GSP30/30A                     16.00$        
E89285202 Key Pad Membrane              GSP30 & GSP30A                84.20$        
E89286002 Set Screw                     GSP30/30A                     1.20$          
E89299718 Paper Take-Up Motor Assy      GSP30/30A                     172.00$     
E89300705 Platter                       GSP30/30A                     218.00$     
E89421009 Keyboard Sheet (Globe)        GSP30A                        69.20$        
ES100207 STAINLESS STEEL PLATE         GPS10                         24.20$        
ES100208 SUPPORT, PLASTIC PLATE        GPS10                         10.40$        
ES100300 ADAPTER AC110V DC4.5V         GPS10                         31.80$        
ET1 SHARPENER COVER               33.00$        
ET10 SHARPENER SUPPORT             30.00$        
ET12 KNIFE COVER RELEASE KNOB      32.20$        
ET23 DEFLECTOR                     36.00$        
ET28-1 POWER SWITCH                  31.20$        
ET3 KNIFE SHARPENER ASSEMBLY      178.00$     
ET31 CAPACITOR, 16UF               44.80$        
ET33 TABLE ADJUSTMENT ASSY         76.20$        
ET52C V-Ring                        42.80$        
ET60 ***USE PART # G00114***       ***DISCONTINUED PART***       
ET61 *** USE PART # G00115 ***       ***DISCONTINUED PART***       
ET62 ENDWEIGHT ASSEMBLY            135.00$     
ET77 RIM GUARD                     171.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

ET77B SCREW, RIM GUARD MOUNTING     6.60$          
ET77C SCREW, RIM GUARD MOUNTING     0.80$          
ET78 RIM GUARD                     242.00$     
ET78A RIM GUARD MOUNTING POST       7.60$          
ET9 SHARPENER SUPPORT             40.00$        
G00068 TABLE                         239.00$     
G00069 TABLE                         194.00$     
G00070 TABLE                         195.00$     
G00071 SLICER TABLE                  225.00$     
G00073 TABLE SUPPORT BRACKET         178.00$     
G00074 SUPPORT BRACKET               177.00$     
G00075 TABLE SUPPORT BRACKET         153.00$     
G00076 HOLE COVER                    31.20$        
G00077 COVER RELEASE KNOB            24.80$        
G00078 DEFLECTOR                     43.40$        
G00079 INDEX KNOB                    88.60$        
G00081 V SEAL,INDEX KNOB             30.20$        
G00082 INDEX KNOB SLEEVE             1.60$          
G00083 BOTTOM COVER                  88.60$        
G00084 BOTTOM COVER                  62.20$        
G00085 RUBBER FOOT, LARGE            33.60$        
G00086 DRIVE HUB ASSEMBLY            94.80$        
G00088 DRIVE HUB ASSEMBLY            166.00$     
G00089 WEAR STRIP                    8.00$          
G00090 WEAR STRIP                    5.20$          
G00091 SLIDE BAR                     16.80$        
G00092 SLIDE ROD                     42.40$        
G00093 SLIDE ROD                     28.60$        
G00094 SHARPENER COVER               47.40$        
G00095 SHARPERER COVER               48.80$        
G00096 SHARPENER ASSEMBLY            153.00$     
G00097 COMPLETE SHARPENER ASSEMBLY   156.00$     
G00098 SHARPENER ASSEMBLY            199.00$     
G00099 SHARPENER ASSEMBLY            152.00$     
G00100 KNOB, SHARPENER COVER         3.20$          
G00101 SHARPENING & TRUING SHAFT SET 56.40$        
G00102 SHARPENING & TRUING SHAFT SET 51.80$        
G00103 SHARPENING STONE, COARSE      27.00$        
G00105 SHARPENING STONE, COARSE      10.80$        
G00106 TRUING STONE, FINE            27.00$        
G00107 TRUING STONE, FINE            10.80$        
G00108 TRUING STONE, FINE            43.00$        
G00109 SHARPENER SUPPORT             52.80$        
G00110 SHARPENER SUPPORT             52.40$        
G00111 SHARPENER SUPPORT             55.60$        
G00112 SHARPENER SUPPORT             51.80$        
G00113 KNIFE COVER                   137.00$     
G00114 KNIFE COVER                   184.00$     
G00115 KNIFE COVER                   208.00$     
G00122 END WEIGHT ASSEMBLY           175.00$     
G00123 END WEIGHT ASSEMBLY           186.00$     
G00124 END WEIGHT HANDLE             78.80$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

G00125 BUMPER, END WEIGHT            0.80$          
G00126 END WEIGHT ROD                64.40$        
G00127 END WEIGHT ROD                56.20$        
G00128 END WEIGHT ROD                35.40$        
G00129 CHUTE                         234.00$     
G00130 CHUTE                         218.00$     
G00131 CHUTE                         223.00$     
G00132 CHUTE                         224.00$     
G00133 COMPLETE CHUTE ASSEMBLY       488.00$     
G00135 CHUTE ASSAMBLY                384.00$     
G00136 CHUTE ASSEMBLY                388.00$     
G00137 CHUTE UNLOCK SHAFT            28.60$        
G00138 CHUTE UNLOCK SHAFT            29.40$        
G00139 CHUTE SUPPORT                 221.00$     
G00140 CHUTE SUPPORT                 102.00$     
G00141 CHUTE UNLOCK KNOB             34.80$        
G00142 *** USE PART # G00141 ***       ***DISCONTINUED PART***       
G00144 CHUTE SLIDE ASSEMBLY          82.00$        
G00147 MOTOR                         383.00$     
G00148 MOTOR                         383.00$     
G00149 MOTOR                         445.00$     
G00151 MOTOR                         414.00$     
G00152 GROUND SCREW/MARKING TAB SET  6.00$          
G00153 COVER, POWER SWITCH           7.20$          
G00154 COVER, RESET BUTTON           20.40$        
G00155 TERMINAL BLOCK, 2 POSITION    3.80$          
G00157 COVER MOUNTING PLATE AND SCREW 2.60$          
G00158 SHARPENER HARDWARE KIT        247.00$     
G00161 NYLON SPACER, OUTER           6.00$          
G00162 Nylon Spacer, Inner           7.40$          
G00163 Compression Spring            0.80$          
G00164 Button, end Cap               2.60$          
G00166 Post, Rim Guard Mounting      7.60$          
G00167 FEMALE TERMINAL AND INSULATOR 0.80$          
G01155 SLICER TABLE                  239.00$     
G01589 MOTOR                         505.00$     
G02744 KNIFE COVER                   129.00$     
G02763 COVER, SHARPENER              GSO12                         67.60$        
G02764 DEBURRING STONE               GSO12                         42.40$        
G02765 SHARPENING STONE              GSO12                         35.20$        
G02766 RELEASE KNOB                  GSO12                         53.80$        
G02768 RIM GUARD                     GSO12                         156.00$     
G02769 GUARD                         GSO12                         67.00$        
G02770 KNIFE COVER                   GSO12                         262.00$     
G02771 KNIFE INSERT                  GSO12                         27.40$        
G02772 KNIFE                         GSO12                         410.00$     
G02773 GASKET                        GSO12                         26.80$        
G02774 BELT                          GSO12                         41.40$        
G02778 BEARING                       (6203 2RS)                    50.20$        
G02782 THUMB SCREW                   GSO12                         12.60$        
G02783 TABLE                         GSO12                         376.00$     
G02785 CIRCUIT BREAKER               GSO12                         58.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

G02786 POWER CORD                    GSO12                         45.80$        
G02787 SWITCH ASSEMBLY               GSO12                         416.00$     
G02788 ON/OFF SWITCH KIT             GSO12                         31.80$        
G02789 SQUARE BAR                    GSO12                         63.60$        
G02790 KNOB, TABLE ADJUSTMENT        GSO12                         159.00$     
G02791 CAM, TABLE ADJUSTMENT         GSO12                         31.20$        
G02793 MOTOR                         GSO12 (120/1/60)              766.00$     
G02794 BOTTOM COVER                  GSO12                         156.00$     
G02795 FOOT                          GSO12                         11.20$        
G02796 BRACKET                       GSO12                         84.60$        
G02798 TABLE SLIDE ASSEMBLY          GSO12                         156.00$     
G02801 CAP                           GSO12                         60.00$        
G02802 SPRING                        GSO12                         5.60$          
G02803 SLIDE ROD                     GSO12                         138.00$     
G02805 REAR EXTENSION                GSO12                         48.00$        
G02811 BUMPER                        GSO-FENCE                     3.60$          
G02814 END WEIGHT ASSEMBLY           GSO12                         559.00$     
G02816 END WEIGHT                    GSO12                         152.00$     
G02817 STUD                          GSO12                         12.60$        
G02818 ARM                           GSO12                         157.00$     
G02819 BUSHING                       GSO12                         12.60$        
G02820 HANDLE                        GSO12                         72.60$        
G02822 REST                          GSO12                         34.60$        
G02823 SPACER                        GSO12                         41.40$        
G02824 ROD                           GSO12                         88.20$        
G02825 BEARING                       GSO12                         31.80$        
G02827 HANDLE                        GSO12                         45.20$        
G02828 TILT LOCK                     GSO12                         21.20$        
G02830 RELEASE KNOB                  GSO12                         19.00$        
G02831 SHAFT                         GSO12                         4.00$          
G02832 BUSHING                       GSO12                         5.60$          
G02834 SHARPENER ASSEMBLY            GSO12                         245.00$     
G02835 KNOB                          GSO12                         10.00$        
G02840 KNIFE GUARD BRACKET KIT       GSO12                         60.60$        
G02842 PULLEY ASSEMBLY               GSO12                         290.00$     
G02843 DEFLECTOR KIT                 GSO12                         68.40$        
G02844 BRACKET KIT                   GSO12                         15.00$        
G02846 POWER SWITCH                  GSO12                         344.00$     
G02848 PLUG COMPONENT                GSO12                         21.20$        
G02850 WEAR STRIP                    GSO12                         12.60$        
G02853 CAPACITOR KIT                 GSO12                         67.60$        
G02867 CARRIAGE SUPPORT ASSEMBLY     GSO12                         469.00$     
G02875 HEAT SHIELD KIT               GSO12                         37.40$        
G02876 SLIDE ASSEMBLY                GSO12                         312.00$     
G02877 STRAIN RELIEF KIT             GSO12                         10.00$        
G02878 CHUTE ASSEMBLY                GSO12                         599.00$     
G02880 KNOB                          GSO-FENCE                     25.40$        
G02881 HARDWARE KIT A                GSO12                         22.60$        
G02882 HARDWARE KIT B                GSO12                         22.60$        
G02883 HARDWARE KIT C                GSO12                         22.60$        
G02884 HARDWARE KIT D                GSO12                         20.60$        
G02885 BRACE                         GSO12                         15.60$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

H00011 WASHER, SPLIT LOCK            MC M5-BLACK OXIDE             0.80$          
H00020 NUT, HEX                      M6-ZINC                       4.00$          
H00021 SCREW, HEX                    M6X10-BLACK OXIDE             1.40$          
H00023 WASHER                        FS14, GPG1410, & GSG1410      2.40$          
H00028 NUT, HEX                      M5-ZINC                       0.80$          
H00030 PAN HEAD SCREW, PHILLIPS      M5-0.8X30MM, ZINC-8.8         6.60$          
H00043 SCREW, HEX HEAD               MC M6X25-ZINC                 1.00$          
H00053 RETAINING RING, INTERNAL      MC, M5-BLACK OXIDE            3.40$          
H00056 SCREW, ROUND HEAD SLOTTED     M6X20-ZINC                    1.20$          
H00060 SET SCREW, FLAT POINT-ZINC    M6-1.0X16MM                   10.40$        
H00061 SCREW, HEX HEAD               MC, M5X10-ZINC                0.80$          
H00063 WASHER, FLAT                  M5x5.3IDx10OD-1.8THICK        0.80$          
H00116 SCREW, HEX HEAD               MC, M6-1.0X20-ZINC            0.80$          
H00117 SCREW, HEX HEAD               MC, M8X20-ZINC                1.60$          
H00156 SCREW, HEX HEAD               M6-1.0X12MM-ZINC              5.40$          
H00181 SET SCREW                     M5X10 DOG PT HEX SOCKET-BLK OX 4.00$          
H00182 SET SCREW                     M5X10 FLAT PT SLOTTED-ZINC    2.40$          
H00183 SET SCREW                     FL,M5X10 CP PT HX SOCKET-BK OX 8.00$          
H00184 SET SCREW                     M6X13 CP PT HX SOCKET-BLK OX  2.60$          
H00185 SET SCREW                     M4X6 CP PT HX SOCKET-BLK OX   2.60$          
H00186 SET SCREW                     M8-1.25X10 CP PT HX SKT-B O MC 3.00$          
H00187 SCREW, CHEESE HEAD            MC, M5-0.8X16 SLOTTED-ZINC    1.60$          
H00188 SET SCREW                     M5-0.8X20 FLAT PT SLOTTED-ZINC 1.40$          
H00189 SCREW, CHEESE HEAD            MC, M4-0.7X10 SLOTTED-ZINC    0.80$          
H00190 SCREW, HEX HEAD               M5X16-NICKEL                  0.80$          
H00191 WASHER, FLAT                  0.80$          
H00192 NUT, HEX                      0.80$          
H00193 RETAINING RING, INTERNAL      19.20$        
H00194 RETAINING RING, EXTERNAL      MC                            1.00$          
H00195 RETAINING RING, EXTERNAL      MC, M20,18.89MM,DIN 471       1.60$          
H00196 SCREW, HEX HEAD               M8-1.25X30MM-NICKEL           3.20$          
H00197 SCREW, HEX HEAD               MC, M6X16-ZINC                1.00$          
H00199 SET SCREW, CUP POINT-NICKEL   M5-0.8X6MM                    2.60$          
H00200 SCREW, FLAT HEAD              MC, M5X10 SLOTTED-SS          0.80$          
H00201 SCREW                         0.80$          
H00203 SCREW                         8.00$          
H00204 SCREW, CHEESE HEAD            FL, M4X25 SLOTTED-ZINC        8.00$          
H00305 SCREW, FLAT HEAD              M5X15 SLOTTED-NICKEL          0.80$          
H00309 SCREW, FLAT HEAD              MC, M5X10 SLOTTED-ZINC        0.80$          
H00316 CAP SCREW-BLACK OXIDE         M8-1.25X70MM                  5.60$          
H00317 RETAINING RING, EXTERNAL      M9                            0.80$          
H00318 ***USE PART # H00192***       ***DISCONTINUED PART***       
H00319 SCREW, SLOTTED CYLINDRICAL HD M5X15-ZINC                    5.80$          
H00323 MACHINE KEY                   M5X5X15-ROUND ENDS            7.00$          
H00324 MACHINE KEY                   M5X5X22-ROUND ENDS            26.40$        
H00326 WASHER, FLAT                  MC, M6-SS                     0.80$          
H00335 LOCK WASHER, EXT-TOOTH        0.80$          
H00341 NUT, HEX                      MC, M10-ZINC                  3.80$          
H00435 SCREW, FLAT HEAD              MC, M4X10-ZINC                0.80$          
H00523 TRUSS HD SCREW, ZINC (8.8)    M5-0.8X16MM                   51.40$        
H00527 LOCK WASHER, SS-18-8/A2       M8, ID-8.4MM, OD-16MM, TH-2MM 0.80$          
H00549 MACHINE KEY                   SP05 & SP05-Q                 9.60$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

H00602 C-CLIP                        PATTY PRESS                   0.80$          
H00604 WASHER                        PATTY PRESS                   0.80$          
H00605 O-RING                        PATTY PRESS                   0.80$          
H00606 ACORN NUT                     PATTY PRESS                   1.60$          
H00607 HEX BOLT                      PATTY PRESS                   2.00$          
H00621 SCREW, HEX HEAD               M6X90-BLACK OXIDE             0.80$          
H00622 HEX NUT-THICK                 PP4 & PP5                     4.40$          
H00624 WASHER-FLAT                   PP4 & PP5                     0.80$          
H00655 SCREW, HEX HEAD               CM12, CM22                    2.40$          
H00656 SCREW, SOCKET HEAD CAP        CM12, CM22                    1.20$          
H00657 WASHER,SPLIT LOCK M8-BLK OXIDE CM12, CM22                    0.80$          
H00659 SET SCREW,M6X4 CUP PT-BLK OXID CM12, CM22                    3.80$          
H00660 SCREW, PHILLIPS TRUSS HEAD    M5X8MM CM12, CM22             1.80$          
H00661 SCREW, SOCKET HEAD CAP        CM12, CM22                    7.20$          
H00662 RETAINING RING                CM12, CM22                    7.80$          
H01022 SCREW-HEX HEAD                M10X40, GSM130 & GSM175       3.40$          
H01024 SCREW-HEX HEAD                M12-1.75X70MM A2, GSM175      23.60$        
H01025 SCREW-HEX HEAD                M12X80, GSM130 & GSM175       25.80$        
H01029 NUT-HEX                       M10-1.5                       10.60$        
H01356 FLAT WASHER                   SP80PL                        4.40$          
H01571 SCREW, HEX HEAD               FS14 (M8X25MM)                1.60$          
H01572 WASHER                        FS14 (M8)                     0.80$          
H01573 WASHER                        FS12 & FS14 (M4X12MM)         0.80$          
H01574 THUMB SCREW                   FS12 & FS14                   1.00$          
H01682 SCREW, HEX HEAD               FS14                          0.80$          
H01683 SET SCREW                     FS12 & FS14 (M6X8MM)          1.20$          
H01684 CAP SCREW, SOCKET HEAD        FS14                          4.00$          
H01685 HEX NUT                       M12-1.25                      1.00$          
H01686 O-RING                        FS14 (M12)                    1.00$          
H01690 CAP SCREW, SOCKET HEAD        FS12 & FS14 (M8X14MM)         3.00$          
H01707 SCREW, SLOTTED FLAT HEAD      FS14 (M5X12MM)                0.80$          
H01708 THUMB SCREW                   FS14 (M4X12MM)                1.00$          
H01878 O-RING                        FS14 (M12)                    1.00$          
H01897 THREADED ROD                  (M4-0.7X48MM) FS14            2.60$          
H01898 WASHER                        FS14                          1.00$          
H01938 ACORN NUT                     FS14                          1.00$          
H01991 CHEESE HEAD SCREW-SS-PHILLIPS M3.9-1.4X9.5MM                1.00$          
H01992 FLAT HEAD SCREW, PHILLIPS-SS  M3-0.5X8MM                    0.60$          
H02029 WING NUT, SS 18-8/A2          M6-1.0, OD-11.5MM, HT-16MM    11.00$        
H02066 SCREW, EXTERNAL HEX HEAD      M10-1.5X60MM, SS 18-8/A2      13.20$        
H02075 SPRING                        PP4 & PP5                     0.60$          
H02236 CAP SCREW-HEX                 FS12 M8-1.25X32MM             1.00$          
H02237 FLAT HEAD SCREW-SLOTTED       FS12 M8-1.25X20MM             1.00$          
H02238 SET SCREW                     M4X18MM                       1.00$          
H02239 FLAT HEAD SCREW-SLOTTED       FS12 M3-0.5X6.35MM            1.00$          
H02247 THICK WASHER                  FS12                          3.20$          
H02279 NUT                           7.60$          
H02297 SCREW, PHILLIPS               M3X15MM-ZINC                  0.80$          
H02298 SCEW, BUTTON HD-PHILLIPS      3.9X15.5X22MM-ZINC            0.80$          
H02302 SCREW, PHILLIPS               M3X10MM                       0.80$          
H02303 SCREW, PHILLIPS               M3X12MM                       0.80$          
H02315 NUT, HEX                      M13X50MM                      0.60$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

H02320 SCREW, FLAT HEAD-HEX          M8X20MM                       0.80$          
H02326 SET SCREW-HEX                 M8X13MM                       0.80$          
H02359 HEX NUT                       FS12 M5                       1.00$          
H02361 SCREW-SLOTTED                 FS12 M5-0.8X12.7MM            1.00$          
H02364 CAP SCREW-HEX                 FS12                          16.20$        
H02370 SCREW-SLOTTED                 FS12 M5-0.8X12.7MM            1.00$          
H02371 WASHER                        FS12                          1.00$          
H02375 THUMB SCREW                   FS12 M6                       5.60$          
H02376 SET SCREW-HEX                 M6-1.0X7.7MM                  1.00$          
H02379 THREADED ROD                  FS12                          1.00$          
H02385 CAP SCREW-HEX                 FS12 M10-1.5X38.1MM           1.00$          
H02387 HEX NUT                       FS12 M10-1.25                 1.00$          
H02389 CAP SCREW-SOCKET              FS12                          11.20$        
H02392 PLUG, SS                      FS12                          3.20$          
H02393 CAP SCREW                     M6-1.0X31.75MM                1.00$          
H02395 WASHER                        FS12 M6                       1.00$          
H02397 CAP SCREW-HEX                 FS12 M8-1.0X25.5MM            1.00$          
H02406 FLAT HEAD SCREW               FS12 M3-0.5X12.7MM            1.00$          
H02407 SET SCREW-HEX                 FS12 M5-0.8X12.7MM            1.00$          
H02426 PRESS PIN                     FS12                          3.20$          
H02445 SET SCREW                     FS12                          1.00$          
H02456 HEX NUT                       FS12                          1.00$          
H02457 SCREW                         FS12 M3X0.25MM                1.00$          
H02468 SCREW-SLOTTED                 FS12 M8-1.25X12.7MM           16.20$        
H02564 WASHER                        FS12                          1.00$          
H02565 WASHER                        FS12                          1.00$          
H02566 SCREW                         FS12 M4-0.7X9MM               1.00$          
H02567 WASHER                        FS12                          1.00$          
H02570 FLAT HEAD SCREW-HEX           FS12 M6-1.0X12MM              1.00$          
H02658 THUMB SCREW (M4)              GLS30                         0.60$          
H02746 BOLT & WASHER                 (M10X110) SP20 & SPC20        4.00$          
H02747 BOLT & WASHER                 (M10X90MM) SP25 & SPC25       4.00$          
H02748 BOLT & WASHER                 (M12X70MM) SP/C62P-SP/C80PL   2.40$          
H02777 RETAINING RING                GSO12                         4.00$          
H02807 THREADED ROD                  GSO12                         10.00$        
H02836 HEX NUT                       M5, OD-19MM, TH-6MM, SS       0.60$          
H02837 FLAT WASHER                   ID-15MM, OD-28MM, TH-2.5MM SS 1.80$          
H02838 EXTERNAL HEX HD SCREW         M5-0.8X20MM-SS                1.00$          
H02841 EXTERNAL HEX HD SCREW, SS     M6-1.0X25MM                   1.20$          
H02847 FLAT HD SCREW, SLOTTED-SS     M4-0.7X7MM                    0.60$          
H02852 FLANGE NUT, ZINC              M4-0.7, OD-10MM, TH-4MM       0.60$          
H02854 CHEESE HD SCREW, SLOTTED-SS   M6-1.0X8MM                    1.60$          
H02855 FLAT WASHER, SS               ID-7MM, OD-12MM, TH-1.5MM     1.40$          
H02856 EXTERNAL HEX HD SCREW, ZINC   M8-1.25X60MM                  3.20$          
H02857 FLAT WASHER, ZINC             ID-9MM, OD-27MM, TH-5MM       4.00$          
H02858 EXTERNAL TOOTH WASHER, ZINC   ID-7MM, OD-11MM, TH-1.75MM    1.40$          
H02859 TRUSS HD SCREW, (O.S.H.) SS   M8-1.25X16MM                  3.00$          
H02860 SCREW, EXT. HEX HD-NYLON      3.40$          
H02861 CHEESE HD SCREW, SLOTTED-SS   M4-0.7X16MM                   0.80$          
H02862 HEX NUT, SS                   M4-0.7, OD-7MM, TH-4MM        3.00$          
H02864 CONE PT. SET SCREW, B.O.      M6-1.08X8MM                   1.40$          
H02865 TRUSS HD SCREW, NO DRIVE SS   SQUARE STEP M6-1.0X16MM       3.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

H02866 ACORN NUT, SS                 M6-1.0, OD-10MM, TH-12MM      1.60$          
H02868 HEX HD SCREW, SS              M6-1.0X14MM                   1.60$          
H02869 FLAT HD SCREW, HEX-ZINC       M5-0.8X25MM                   2.00$          
H02870 FLAT WASHER, ZINC             ID-5MM, OD-10MM, TH-1.5MM     3.20$          
H02871 ACORN NUT, SS                 M5-0.8, OD-8MM, TH-10MM       1.20$          
H02872 EXTERNAL HEX HD SCREW, SS     M8-1.25X14MM                  2.80$          
K00406 REGULATOR                     C24-36CB, C24-36GG, & C12-24HT 218.00$     
K00407 GAS VALVE, MANUAL (A18)       C24-36GG, C24-36GG, & C12-24HT 47.60$        
K00408 PILOT VALVE (AP7)             C24CB, C36CB, C24GG & C36GG   46.00$        
K00409 LEG (4")                      C24-36GG, C24-36CB, & C12-24HT 31.40$        
K00410 KNOB                          C24-36GG, C24-36CB, & C12-2HT 65.20$        
K00411 MAIN INJECTOR, #36 (NG)       CHEFMATE                      6.60$          
K00412 MAIN INJECTOR, #50 (LP)       CHEFMATE                      6.60$          
K00413 PANEL, FRONT                  C24GG                         62.40$        
K00414 PANEL, FRONT                  C36GG                         70.60$        
K00415 DRIP TRAY                     C24GG & C36GG                 65.20$        
K00417 GRATE                         C24CB & C36CB                 152.00$     
K00418 BURNER, U-SHAPED              C24CB & C36CB                 77.80$        
K00419 RADIANT-SS                    C24CB & C36CB                 79.80$        
K00420 MAIN INJECTOR, #39 (NG)       CHEFMATE                      5.40$          
K00421 MAIN INJECTOR, #49 (LP)       CHEFMATE                      6.60$          
K00422 PANEL, FRONT                  C24CB                         62.40$        
K00423 PANEL, FRONT                  C36CB                         70.60$        
K00424 BRACKET, GRATE                C24CB                         54.80$        
K00425 BRACKET, GRATE                C36CB                         61.00$        
K00426 DRIP TRAY                     C24CB                         91.00$        
K00427 DRIP TRAY                     C36CB                         129.00$     
K00428 BURNER                        C12HT & C24HT                 106.00$     
K00429 GRATE                         C12HT & C24HT                 122.00$     
K00430 MAIN INJECTOR, #43 (NG)       CHEFMATE                      5.40$          
K00431 MAIN INJECTOR, #53 (LP)       CHEFMATE                      6.60$          
K00432 PANEL, FRONT                  C12HT                         28.00$        
K00433 DRIP TRAY                     C12HT                         42.60$        
K00521 PANEL, FRONT                  C24HT                         55.80$        
K00522 DRIP TRAY                     C24HT                         68.40$        
K00626 PILOT VALVE (AP6)             C12HT & C24HT                 152.00$     
K00627 #38 NAT GAS ORIFICE           C24CB-SR#40;C36CB-SR#41       6.60$          
K00630 #40 NAT GAS ORIFICE           C24CB-SR,C36CB-SR,C24GG,C36GG 6.60$          
K00631 #51 LP GAS ORIFICE            C24CB-SR,C36CB-SR,C24GG,C36GG 5.40$          
K00632 #42 NAT GAS ORIFICE           C24CB-SR,C36CB-SR,C24GG,C36GG 6.60$          
K00635 #41 NAT GAS ORIFICE-GRIDDLE   C24GG,C36GG                   6.60$          
K00637 #52 LP GAS ORIFICE GRIDDLE    C24GG,C36GG                   6.60$          
K00638 #44 NAT GAS ORIFICE           C24GG,C36GG,C12HT,C24HT       42.80$        
K00641 #54 LP GAS ORIFICE HOT PLATE  C12HT,C24HT                   6.60$          
K00642 #45 NAT GAS ORIFICE HOT PLATE C12HT,C24HT                   6.60$          
K00643 #55 LP GAS ORIFICE HOT PLATE  C12HT,C24HT                   5.60$          
K00644 #47 NAT GAS ORIFICE HOT PLATE C12HT,C24HT                   6.60$          
K00645 #46 NAT GAS ORIFICE HOT PLATE C12HT,C24HT                   6.60$          
K00784 DOOR ASSEMBLY                 GFF35G,GFF35PG,GFF50G,&GFF50PG 154.00$     
K00785 DOOR ASSEMBLY                 GFF80G & GFF80PG              214.00$     
K00786 MAGNET                        GFF35G-80G & GFF35PG-80PG     22.80$        
K00787 ***USE GFFBASKET3550***       ***ACCESSORY***               



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

K00788 ***USE GFFBASKET80***         ***ACCESSORY***               
K00789 SCREEN TUBE (11"X13.375")     GFF35G & GFF35PG              93.80$        
K00790 SCREEN                        GFF80G & GFF80PG              181.00$     
K00791 MAIN INJECTOR, #39 (NAT)      GFF35G,GFF50G, & GFF80G       8.60$          
K00792 MAIN INJECTOR, #52 (LP)       GFF35PG,GFF50PG, & GFF80PG    8.60$          
K00793 ORIFICE EXTENSION             GFF35G-80G & GFF35PG-80PG     8.60$          
K00794 BURNER                        GFF35G-80G & GFF35PG-80PG     70.60$        
K00795 COMBINATION VALVE (NG)        GFF35G,GFF50G, & GFF80G       959.00$     
K00796 COMBINATION VALVE (LP)        GFF35PG,GFF50PG, & GFF80PG    1,147.00$  
K00797 HIGH LIMIT THERMOSTAT         GFF35G-80G & GFF35PG-80PG     312.00$     
K00798 THERMOSTAT                    GFF35G-80G & GFF35PG-80PG     342.00$     
K00799 KNOB, THERMOSTAT              GFF35G-80G & GFF35PG-80PG     25.50$        
K00800 THERMOPILE                    GFF35G-80G & GFF35PG-80PG     241.00$     
K00801 BURNER, PILOT                 GFF35PG,GFF50PG, & GFF80PG    124.00$     
K00802 TUBE, PILOT (1/4", 23")       GFF35G-80G & GFF35PG-80PG     31.20$        
K00803 DRAIN VALVE                   GFF35G-80G & GFF35PG-80PG     209.00$     
K00804 EXTENSION, DRAIN              GFF35G-80G & GFF35G-80PG      56.00$        
K00805 FLUE TOP                      GFF35G & GFF35PG              79.80$        
K00806 FLUE TOP                      GFF50G & GFF50PG              79.80$        
K00807 FLUE TOP                      GFF80G & GFF80PG              104.00$     
K00808 WRAP, FLUE TOP                GFF35G-35PG & GFF50G,50PG     150.00$     
K00809 WRAP, FLUE TOP                GFF80G & GFF80PG              172.00$     
K00810 LEG KIT (4/SET)               GFF35G-80G & GFF35PG-80PG     219.00$     
K00816 SCREEN TUBE (13.5"X13.5")     GFF50G & GFF50PG              97.60$        
K00823 ***USE GFFCOVER3550***        ***ACCESSORY***               
K00824 ***USE GFFCOVER80***          ***ACCESSORY***               
K01222 PILOT BURNER-NG               GFF35G, GFF50G & GFF80G       69.60$        
K01569 MAIN INJECTOR KIT, HIGH ALT.  GFF35G, GFF50G, & GFF80G      135.00$     
K01570 MAIN INJECTOR KIT, HIGH ALT.  GFF35PG. GFF50PG, & GFF80PG   113.00$     
L00438 PLATE RETAINER                CM12                          58.20$        
L00441 KNIFE LOCK                    CM12                          19.80$        
L00442 PROPELLER SCREW               CM12                          123.00$     
L00443 SHAFT, PROPELLER DRIVE        CM12 & CM22                   22.40$        
L00444 WASHER, NYLON                 CM12 & CM22                   3.00$          
L00445 ***USE PART # L01241***       ***DISCONTINUED PART***       
L00446 FOOD TRAY                     CM12                          44.80$        
L00447 FOOD PUSHER                   CM12 & CM22                   6.60$          
L00449 ATTACHMENT HUB                CM12 & CM22                   40.20$        
L00450 THUMB SCREW                   CM12, CM22, GPD-H, & GPD-L    19.40$        
L00451 GEAR BOX                      CM12                          89.40$        
L00452 GEAR, MOTOR DRIVE             CM12                          110.00$     
L00453 ***USE PART # L00663***       ***DISCONTINUED PART***       
L00454 OIL SEAL, ATTACHMENT HUB      CM12 & CM22                   3.00$          
L00455 SHAFT-DRIVE GEAR              CM12 & CM22                   35.00$        
L00456 BEARING, ATTACHMENT HUB, FRONT CM12 (6304RZ)                 15.40$        
L00457 ***USE PART # L00459***       ***DISCONTINUED PART***       
L00458 DRIVE GEAR-BRASS              CM12                          61.60$        
L00459 SPACER-DRIVE GEAR             CM12 & CM22                   3.00$          
L00460 BEARING, ATTACHMENT HUB REAR  CM12                          15.40$        
L00461 KEY,ATTACHMENT HUB WORM SHAFT CM12                          0.80$          
L00462 NYLON PLUG                    CM12 & CM22                   3.00$          
L00463 HOUSING, DRIVE                CM12                          263.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

L00464 HANDLE COVER                  CM12                          3.80$          
L00465 HANDLE                        CM12 & CM22                   3.80$          
L00466 OIL PLUG                      CM12 & CM22                   1.60$          
L00467 POWER CORD                    CM12, CM22, GPD-H, & GPD-L    18.80$        
L00468 STRAIN RELIEF                 CM12, CM22, GPD-H, & GPD-L    4.40$          
L00469 BUTTON, RESET 9V              CM12                          12.20$        
L00470 SWITCH, FORWARD/REVERSE       CM12 & CM22                   63.80$        
L00472 BOTTOM ENCLOSURE              CM12                          27.00$        
L00473 FOOT, RUBBER                  CM12, CM22, GPD-H, & GPD-L    2.40$          
L00474 CAPACITOR                     CM12 & CM22                   34.00$        
L00475 COOLING FAN                   CM12, CM22, GPD-H, & GPD-L    44.80$        
L00476 KEY, MOTOR                    CM12 & CM22                   1.60$          
L00479 PLATE RETAINER                CM22                          49.40$        
L00482 KNIFE LOCK                    CM22                          19.80$        
L00483 PROPELLER SCREW               CM22                          159.00$     
L00484 ***USE PART # L00443***       ***DISCONTINUED PART***       
L00486 ***USE PART # L01242***       ***DISCONTINUED PART***       
L00487 FOOD TRAY                     CM22                          75.20$        
L00488 ***USE PART # L00447***       ***DISCONTINUED PART***       
L00490 ***USE PART # L00449***       ***DISCONTINUED PART***       
L00491 ***USE PART # L00450***       ***DISCONTINUED PART***       
L00492 GEAR BOX                      CM22                          107.00$     
L00493 GEAR, MOTOR DRIVE             CM22                          130.00$     
L00494 ***USE PART # L00665***       ***DISCONTINUED PART***       
L00495 *** USE PART # L00454***      ***DISCONTINUED PART***       
L00496 ***USE PART # L00455***       ***DISCONTINUED PART***       
L00497 BEARING-DRIVE GEAR,FRONT      CM22                          15.40$        
L00499 DRIVE GEAR-BRASS              CM22                          72.20$        
L00501 BEARING, ATTACHMENT HUB, REAR CM22 (6303RZ)                 15.40$        
L00503 ***USE PART # L00462***       ***DISCONTINUED PART***       
L00504 HOUSING, DRIVE                CM22                          276.00$     
L00505 HANDLE COVER                  CM22                          3.80$          
L00508 ***USE PART # L00467***       ***DISCONTINUED PART***       
L00510 BUTTON, RESET 12V             CM22                          12.20$        
L00513 BOTTOM ENCLOSURE              CM22                          32.20$        
L00517 ***USE PART # L00475***       ***DISCONTINUED PART***       
L00658 NUT, MOTOR                    CM12,CM22                     1.60$          
L00663 MOTOR ASSEMBLY                CM12                          526.00$     
L00664 GEAR BOX ASSEMBLY             CM12                          270.00$     
L00665 MOTOR ASSEMBLY                CM22                          705.00$     
L00666 GEAR BOX ASSEMBLY             CM22                          270.00$     
L01239 PROPELLER SCREW SHAFT ASSEMBLY CM12                          156.00$     
L01240 PROPELLER SCREW SHAFT ASSEMBLY CM22                          196.00$     
L01241 CHOPPER HOUSING ASSEMBLY      CM12                          240.00$     
L01242 CHOPPER HOUSING ASSEMBLY      CM22                          268.00$     
L01998 COMB, STRIPPER                L00670                        31.80$        
L02005 MOTOR ASSEMBLY                CM12                          430.00$     
L02008 MOTOR ASSEMBLY                CM22                          573.00$     
L02009 CAPACITOR                     CM22                          44.80$        
L02027 HANDLE                        L00670                        9.00$          
L02028 THUMB SCREW                   L00670                        4.40$          
L02076 LEG                           GPD-H & GDP-L                 38.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

L02077 PULLEY, MOTOR                 GPD-H & GPD-L                 18.00$        
L02078 KEY                           GPD-H & GPD-L                 0.60$          
L02083 PAD, MOTOR                    GPD-H & GPD-L                 7.00$          
L02084 HOUSING, DRIVE                GPD-H & GPD-L                 785.00$     
L02085 SEAL STRIP                    GPD-H & GPD-L                 27.00$        
L02087 SWITCH, ON/OFF                GPD-H & GPD-L                 62.60$        
L02089 GRIP                          GPD-H & GPD-L                 0.80$          
L02093 BELT (5F-4236)                GPD-L                         40.20$        
L02094 BELT (6F-4036)                GPD-H                         35.60$        
L02096 BUTTON, RESET                 GPD-H & GPD-L                 31.60$        
L02205 COVER                         GIB500 & GIB750               0.60$          
L02207 DRIVE HUB                     GIB500 & GIB750               3.60$          
L02227 COUPLING                      GIB750                        97.00$        
L02289 BRUSH                         GIB500                        10.40$        
L02290 COVER, BRUSH                  GIB500                        1.60$          
L02291 SCREW COVER KIT               GIB500                        12.60$        
L02292 SCREW COVER KIT               GIB750                        14.40$        
L02305 HUB ASSEMBLY                  GPD-H & GPD-L                 387.00$     
L02306 PULLEY ASSEMBLY               GPD-L                         91.00$        
L02307 PULLEY ASSEMBLY               GPD-H                         51.00$        
L02308 CAPACITOR ASSEMBLY            GPD-H & GPD-L                 66.60$        
L02309 LEG ASSEMBLY                  GPD-H & GPD-L                 101.00$     
L02310 FOOT ASSEMBLY                 GPD-H & GPD-L                 18.00$        
L02312 COOLING FAN ASSEMBLY          GPD-H & GPD-L                 57.20$        
L02314 MOTOR ASSEMBLY                GPD-H & GPD-L                 641.00$     
L02316 MOTOR SUPPORT ASSEMBLY        GPD-H & GPD-L                 185.00$     
L02317 SPRING ASSEMBLY               GPD-H & GPD-L                 27.00$        
L02318 VIBRATION PAD ASSEMBLY        GPD-H & GPD-L                 44.80$        
L02470 DRIVE HOUSING ASSEMBLY        GPD-H & GPD-L                 785.00$     
M00205 KNOB, TABLE ADJUSTMENT        C9 & C10                      53.00$        
M00207 KNOB, TABLE ADJUSTMENT        SCR12                         32.20$        
M00208 KNOB, TABLE ADJUSTMENT        G10                           46.40$        
M00209 KNOB, TABLE ADJUSTMENT        C12, G10-G12A, & G14          46.40$        
M00210 FERRULE, TABLE ADJUSTMENT     C9 & C10                      33.00$        
M00212 TABLE SLIDE ASSEMBLY          G10                           81.80$        
M00215 RELEASE KNOB, KNIFE COVER     C9 & C10                      21.00$        
M00216 Slicer Table                  C9                            97.40$        
M00217 SUPPORT, TABLE                C9 & C10                      62.80$        
M00218 HOLE COVER                    C9, C10, & G10                8.00$          
M00220 FOOT, FRONT                   C9, C10, & G10                6.60$          
M00221 TABLE                         C10 & G10                     148.00$     
M00222 KNOB, KNIFE COVER RELEASE     C12                           33.00$        
M00223 RELEASE KNOB, KNIFE COVER     SCR12                         33.00$        
M00224 *** USE PART # M00225 ***     ***DISCONTINUED PART***       
M00225 RELEASE KNOB, KNIFE COVER     G10-G12-Q                     34.00$        
M00226 Slicer Table                  C12                           211.00$     
M00227 TABLE SUPPORT                 C12, G12-G12-Q, & SCR12       88.60$        
M00229 FOOT, FRONT                   C12, G10-G12A, & G14          13.20$        
M00232 TABLE                         G12, G12A, & SCR12            229.00$     
M00233 Terminal & Insulator Set      C9-C12, G10-G14-Q, & SCR12    2.40$          
M00236 ***USE PART # M00232***       ***DISCONTINUED PART***       
M00237 SPACER, KNIFE PULLEY          G10                           5.60$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

M00240 BOTTOM COVER                  G10                           56.20$        
M00242 SLIDE ROD                     G14 & G14-Q                   70.80$        
M00243 CARRIAGE SPRING               G14 & G14-Q                   2.60$          
M00244 Slide Bar, Square             G14                           30.40$        
M00245 Motor Hub Seal                G14                           22.60$        
M00249 SPACER, KNIFE HUB             G14 & G14-Q                   7.20$          
M00250 RELEASE KNOB, KNIFE COVER     G14 & G14-Q                   34.40$        
M00251 Slicer Table                  G14                           307.00$     
M00252  Table Support                G14                           89.20$        
M00253 KNOB, CHUTE SUPPORT           C9, C10 & G10                 19.80$        
M00254 RELEASE KNOB, CHUTE           C12, G10-G12A, & G14          18.60$        
M00255 ***USE PART # M01076 ***      ***DISCONTINUED PART***       
M00256 End Weight Assembly           C9                            90.00$        
M00257 HANDLE, END WEIGHT            C9, C10, & G10                38.40$        
M00258 ROD, END WEIGHT               C10 & G10                     30.40$        
M00260 End Weight Assembly           C12 & G10                     130.00$     
M00261 HANDLE, END WEIGHT            C12, G12, G12A & G14          51.40$        
M00268 KNOB, CHUTE SUPPORT           C12, G12, G12A, & G14         42.40$        
M00269 *** USE PART # M00254 ***         ***DISCONTINUED PART***       
M00270 ROD, END WEIGHT               C12 & G10                     19.40$        
M00273 SUPPORT, CHUTE                G10                           88.00$        
M00276 CHUTE                         C10 & G10                     177.00$     
M00277 ***USE PART # M01076***       ***DISCONTINUED PART***       
M00279 Threaded Rod                  G14                           0.80$          
M00280 KNIFE HUB ASSEMBLY            G10                           97.60$        
M00282 SUPPORT, CHUTE                G12 & G12A                    171.00$     
M00283 ROD, END WEIGHT               G12, G12A, G14, & SCR12       37.60$        
M00284 KNOB, CHUTE RELEASE           C9, C10, & G10                11.00$        
M00285 KNOB, CHUTE SUPPORT           SCR12                         26.80$        
M00286 END WEIGHT ASSEMBLY           G12A                          216.00$     
M00287 Chute Fence                   G12A                          70.80$        
M00288 Bumper, Chute Fence           G12A                          11.60$        
M00289 Fence Release Knob            G12A                          8.20$          
M00290 Chute Slide Assembly          G14                           127.00$     
M00291 Chute Slide Assembly          G12A                          127.00$     
M00293 Chute Support                 G14                           145.00$     
M003 WAVE WASHER                   C12, G10-G12-Q, & SCR12       1.60$          
M00311 SUPPORT, CHUTE                59.40$        
M00325 Bottom Cover                  G12A                          140.00$     
M00327 KNIFE COVER                   G10                           139.00$     
M00332 KNIFE COVER                   G14 & G14-Q                   268.00$     
M00333 ***USE PART # M00332***       ***DISCONTINUED PART***       
M00334 GROUND SCREW                  C9-C12, G10-G14-Q, & SCR12    0.80$          
M00348 MOTOR                         G10                           318.00$     
M00352 ***USE PART # MCB58***        ***DISCONTINUED PART***       
M00353 POWER SWITCH ELECTRICAL CARD  G12A                          37.60$        
M00356 MOUNTING BLOCK, MOTOR         G14 & G14-Q                   13.20$        
M00358 STANDOFF                      G12, G12-Q, & SCR12           18.80$        
M00359 STANDOFF                      G10                           17.80$        
M00360 MOUNTING PLATE                G10, G12, G14, & SCR12        12.00$        
M00361 STANDOFF, COVER SPACER        C12, G14, & G14-Q             5.80$          
M00362 Chute Support                 C12                           91.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

M00364 Chute                         C9                            102.00$     
M00367 KNOB, CHUTE RELEASE           SCR12                         16.40$        
M00368 CHUTE                         C12                           141.00$     
M00369 STANDOFF, COVER SPACER        C9, C10, & C12                1.00$          
M00372 HANDLE, END WEIGHT            SCR12                         29.60$        
M00386 CHUTE                         G12, G12A, & SCR12            289.00$     
M00388 END WEIGHT ASSEMBLY           G12                           194.00$     
M00389 END WEIGHT ASSEMBLY           SCR12                         188.00$     
M00391 END WEIGHT ASSEMBLY           G14 & G14-Q                   199.00$     
M00396 ***USE PART # MCC16***        ***DISCONTINUED PART***       
M00397 ***USE PART # MC017***        ***DISCONTINUED PART***       
M00398 ***USE PART # MC017***        ***DISCONTINUED PART***       
M004 CAM, TABLE ADJUSTING          C12,G10-G12A,G14,G14-Q & SCR12 27.00$        
M005 TABLE SLIDE                   G10, G12, G12A                86.20$        
M00648 ***USE PART # M00292***       ***DISCONTINUED PART***       
M00652 END WEIGHT ROD                C9                            18.00$        
M00673 Chute Support                 C10                           67.40$        
M00769 SLICER FOOT, FRONT            SCR12 HIGH FOOT               10.80$        
M01068 CHUTE                         G12, G12A, & G14              249.00$     
M01069 END WEIGHT ASSEMBLY           G12, G12A, & G14              152.00$     
M01070 BUMPER                        G12, G12A, & G14              2.00$          
M01071 ROD, END WEIGHT               G12, G12A, G14, & SCR12       32.20$        
M01076 AUTO ENGAGE LEVER-ASSEMBLY    G12A                          42.60$        
M01081 POWER SWITCH ASSEMBLY         G12A                          73.60$        
M01094 BOTTOM COVER                  C12                           45.60$        
M01095 ROD, CHUTE                    G10                           19.80$        
M01096 CHUTE                         G10                           143.00$     
M01098 END WEIGHT ASSEMBLY           G10                           101.00$     
M013 STUD, CAM ACTUATOR            C12, G10-G14-Q, & SCR12       3.20$          
M01358 SHARPENER ASSEMBLY            SCR12                         154.00$     
M014 ROD, TABLE SLIDE              G10                           21.00$        
M015 SCREW                         0.80$          
M016 PLATE,TABLE SLIDE             C12, G10-G14-Q, & SCR12       6.20$          
M017 SCREW                         G12A                          0.80$          
M01921 APRON                         G12A                          457.00$     
M01999 SUPPORT, CHUTE                SCR12                         115.00$     
M020 BEARING                       C12 & G10-G14-Q               24.20$        
M02047 COVER, ON/OFF SWITCH          G10, G12, & G14               12.00$        
M02050 POWER SWITCH ASSEMBLY         G12, G14 & SCR12              57.80$        
M021 BUSHING (SPACER)              G12-G12-Q                     13.20$        
M024 BELT (TB2-400)                G12, G12A, G12-Q, & SCR12     34.40$        
M02473 RELEASE LEVER SCREW           7.60$          
M02477 BOTTOM COVER                  30.00$        
M02478 POWER CORD                    15.20$        
M02479 MOTOR (220V/50HZ)             336.00$     
M02481 CAPACITOR (8UF)               9.60$          
M02482 MOTOR, CHUTE                  492.00$     
M02485 MOTOR                         409.00$     
M02487 CAPACITOR (10UF)              13.00$        
M02491 END WEIGHT ASSEMBLY           165.00$     
M02557 POWER SWITCH ASSEMBLY         128.00$     
M02558 KNOB, CHUTE SUPPORT           12.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

M02560 MOTOR                         278.00$     
M026 MICROSWITCH                   G10-G14-Q & SCR12             30.40$        
M02618 BUSHING & NUT KIT             G12A & G12AE                  21.80$        
M02629 HAND GUARD KIT                31.80$        
M02630 CHUTE                         169.00$     
M02663 CAPACITOR (8UF)               9.60$          
M02664 POWER SWITCH ASSEMBLY         220.00$     
M02696 MOTOR                         C10 (220V/60HZ)               304.00$     
M027 SET SCREW                     1.20$          
M02700 END WEIGHT ASSEMBLY           SCR12                         144.00$     
M02729 CHUTE                         G10                           135.00$     
M02731 BUMPER                        G10                           1.40$          
M02732 CHUTE                         G12, G12A, & G14              237.00$     
M02733 BUMPER                        G12, G12A, & G14              1.40$          
M02736 END WEIGHT ASSEMBLY           G10                           95.40$        
M02737 END WEIGHT ASSEMBLY           G12, G12A, & G14              144.00$     
M02738 END WEIGHT ASSEMBLY           SCR12                         144.00$     
M02887 MOTOR                         G12 (220V/60HZ)               356.00$     
M029 SCREW                         0.80$          
M030 MOTOR (1/2 HP)                G12, G12A, G12-Q, & SCR12     371.00$     
M031 MOTOR PIN                     C9-C12, G10-G12-Q, & SCR12    5.40$          
M032 SCREW                         0.80$          
M033 STUD, MOTOR                   C9-C12, G10-G14-Q, & SCR12    1.40$          
M034 NUT                           1.40$          
M035 FLAT WASHER                   1.20$          
M037 CABLE CLAMP                   C9-C12, G10-G14-Q, & SCR12    0.60$          
M038 RESET SWITCH                  C9-C12, G10-G12-Q, & SCR12    27.00$        
M039 CAPACITOR 16 UF               C9-C12, G10-G12-Q, & SCR12    46.20$        
M040 WASHER                        0.80$          
M041 NUT (M8 X 1.25)               0.80$          
M044 RIM GUARD                     G12, G12A, & SCR12            210.00$     
M045 INSERT, RIM GUARD             G10-G14-Q & SCR12             7.80$          
M046 SCREW                         1.20$          
M047 KNIFE                         C12, G12, G12A, & SCR12       400.00$     
M048 SCREW                         1.20$          
M049A INSERT, KNIFE COVER           C12, G12-G12-Q, & SCR12       14.40$        
M051 KNIFE COVER KNOB              15.00$        
M053 STUD                          C9-C12, G10-G12-Q, & SCR12    2.40$          
M055 FLAT WASHER                   0.80$          
M056 BEARING                       C12, G10-G14-Q, & SCR12       11.60$        
M057 BUSHING,CHUTE SLIDE ASSEMBLY  C12, G10, G12, G12A           4.80$          
M058 SCREW                         0.60$          
M059 SLIDE ROD,ROUND               C12, G10-G12-Q, & SCR12       39.40$        
M061 SPRING                        C12, G10-G12-Q, & SCR12       1.40$          
M062 SLIDE BAR, SQUARE             G12                           25.40$        
M064 SCREW                         0.80$          
M067 HANDLE,CHUTE SUPPORT          G10-G12-Q, & G14-Q            36.80$        
M068 SCREW                         0.80$          
M069 SUPPORT,TABLE                 G10, G12                      65.40$        
M070 SCREW                         1.40$          
M071 FLAT WASHER                   0.80$          
M073 HOLE COVER, BASE              C12, G10-G12A & SCR12         9.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

M074 COVER, SHARPENER              G10-G14-Q & SCR12             78.00$        
M075 KNOB,SHARPENER COVER          G10-G14-Q                     13.40$        
M075B KNOB, SHARPENER COVER         SCR12                         11.60$        
M082 NUT,MOUNTING,STONE            1.20$          
M084 FLAT WASHER                   0.80$          
M091 SHARPENING STONE              C10 & C12                     7.80$          
M092 DEBURRING STONE               C10, C12, G10-G14-Q, & SCR12  7.80$          
M096 RELEASE KNOB, KNIFE SHARPENER C9-C12 & G10-G14-Q            8.00$          
M096B KNIFE SHARPENER KNOB          SCR12                         10.60$        
M097 SLICE DEFLECTOR               C12, G10-G12-Q, & SCR12       18.80$        
M100 SCREW,CHUTE MOUNTING          1.20$          
M101 WASHER,FLAT,CHUTE MOUNTING    1.20$          
M106 STUD,ENDWEIGHT HANDLE         1.20$          
M109 SET SCREW                     1.20$          
M110 POWER CORD                    G10, G12, G12A, G14, & SCR12  24.20$        
M111 STRAIN RELIEF                 C9-C12, G10-G14-Q, & SCR12    4.40$          
M113 BOTTOM COVER, ALUMINUM        C12, G10, G12, G12-Q, & SCR12 93.80$        
M114 SCREW,BOTTOM COVER            1.20$          
M115 FOOT                          C12 & G10-G14-Q               9.00$          
M115B FOOT                          SCR12                         9.60$          
M120 CHUTE MOTOR - G12A            SHIP M120-K KEY WITH MOTOR    456.00$     
M120-K MOTOR KEY FOR M120 CHUTE MOTOR 3MM X 12MM ROUNDED KEY        4.00$          
M121 REDUCING GEAR                 G12A                          726.00$     
M122 CHUTE SLIDE TUBE              G12A                          132.00$     
M124 SLIDE ACTUATOR RING           G12A                          70.60$        
M126 CHUTE SLIDE STUD              G12A                          15.00$        
M127 CHUTE SLIDE ROD               G12A                          64.80$        
M129 AUTO DRIVE SHAFT              G12A                          130.00$     
M130 AUTO DRIVE COUPLING           G12A                          51.60$        
M131 CONNECTING ROD A              G12A                          75.40$        
M132 CONNECTING ROD B              G12A                          53.00$        
M133 CONNECTING ROD C              G12A                          31.20$        
M134 ENGAGEMENT SPRING             G12A                          14.80$        
M135 MTG BRACKET, ENGAGEMENT SPRING G12A                          38.60$        
M136 CAM                           G12A                          66.00$        
M137 BUSHING                       G12A                          8.00$          
M139 MICROSWITCH, CHUTE DRIVE      G12A                          59.20$        
M143 CHUTE SLIDE COUPLING          G12A                          151.00$     
M144 PIVOT                         G12A                          18.40$        
M145 WASHER                        G12A                          9.00$          
M147 STOP RING                     G12A                          22.40$        
M149 PLATE, RELAY MOUNTING         G12A                          15.60$        
M305 TABLE SLIDE ASSEMBLY          G10-G14-Q & SCR12             107.00$     
M319 KNIFE HUB ASSEMBLY            G12-G12-Q & SCR12             168.00$     
M349 KNIFE COVER ASSEMBLY          C12, G12-G12-Q, & SCR12       204.00$     
M352 CHUTE SLIDE ASSEMBLY          G10, G12, & SCR12             84.00$        
M352BA CHUTE SLIDE ASSEMBLY          FOR AUTOMATIC ONLY            101.00$     
M377 SHARPENER ASSEMBLY            G10, G12, G12A & G12-Q        204.00$     
M91020 Chefmate Logo C Series        2.60$          
M91021 GLOBE LOGO - G SERIES         2.40$          
MB29 *** USE PART # M056 ***            ***DISCONTINUED PART***       
MB32 WAVY WASHER                   G12A & G14                    1.20$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

MB34 STUD, CAM ACTUATOR            G14                           3.20$          
MB52/1 POST, MOTOR PIVOT             G14 & G14-Q                   5.00$          
MB54/3 CAPACITOR                     G14 & G14-Q                   53.80$        
MB65/4 *** USE PART # M110 ***       ***DISCONTINUED PART***       
MB65/4F POWER CORD                    C9-C12, G12-Q, & G14-Q        24.20$        
MB7/1 BUSHING, END WEIGHT           G14                           3.80$          
MB80/2 TERMINAL BLOCK                G10, G12, G12A, G14, & SCR12  32.20$        
MC002 TABLE SLIDE ASSEMBLY          C9 & C10                      79.80$        
MC006 CHUTE SLIDE ASSEMBLY          C9, C10 & G10                 102.00$     
MC008 END WEIGHT ASSEMBLY           C10 & G10                     193.00$     
MC009 TABLE SLIDE ASSEMBLY          C12                           111.00$     
MC017 KNIFE SHARPENER ASSEMBLY      G10-G12-Q, & SCR12            117.00$     
MC17A KNIFE SHARPENER ASSEMBLY      G14 & G14-Q                   117.00$     
MC37 ROD, END WEIGHT               G14 & G14-Q                   23.80$        
MC39 BUMPER, END WEIGHT            C10, C12, G12-G14-Q & SCR12   3.20$          
MC43/1 KNIFE MOTOR                   C12                           374.00$     
MCA11 SHARPENER COVER               C9                            64.40$        
MCA12 KNIFE HUB ASSEMBLY            C9 & C10                      83.60$        
MCA12/3 BEARING                       C9, C10, & G10                14.60$        
MCA13 KNIFE                         C9                            157.00$     
MCA16 KNIFE SHARPENER ASSEMBLY      C9                            89.80$        
MCA17 SHARPENING STONE              C9                            9.20$          
MCA18 DEBURRING STONE               C9                            8.60$          
MCA22/1 KNIFE WIPER                   C9 & C10                      19.00$        
MCA23 BUMPER                        C9                            4.00$          
MCA24/1 FOOT                          C9, C10, G10                  5.40$          
MCA25 SCREW                         C9, C10, & G10                3.20$          
MCA26 SLIDE BAR, ROUND              C9, C10, & G10                31.20$        
MCA27 SPRING, SLIDE BAR             C9, C10, & G10                1.60$          
MCA29 BEARING                       C9, C10, C12, & G10           12.40$        
MCA31 SLIDE BAR, SQUARE             C9, C10, & G10                14.40$        
MCA31/1 WEAR STRIP, SQUARE SLIDE BAR  C9, C10, & G10                9.60$          
MCA32 WAVY WASHER                   C9 & C10                      1.60$          
MCA33 CAM, TABLE ADJUSTMENT         C9 & C10                      15.60$        
MCA34 STUD, CAM ACTUATOR            C9, C10, & G10                2.40$          
MCA35 PLATE, TABLE SLIDE            C9 & C10                      5.40$          
MCA36 ROD, TABLE SLIDE              C9 & C10                      15.00$        
MCA42 *** USE PART # M00253 ***     ***DISCONTINUED PART***       
MCA43/2 KNIFE MOTOR                   C9                            313.00$     
MCA4USA KNIFE COVER ASSEMBLY          C9                            107.00$     
MCA64USA COVER                         C9 & C10                      64.80$        
MCA8/2 BUSHING, CHUTE SLIDE ASSEMBLY C9, C10                       3.20$          
MCA9 TABLE SLIDE                   C9, C10                       60.20$        
MCB10 SHARPENER SUPPORT             C9 & C10                      48.80$        
MCB11 SHARPENER COVER               C10 & C12                     92.40$        
MCB13 KNIFE                         C10 & G10                     192.00$     
MCB16 SHARPENER ASSEMBLY            C10                           107.00$     
MCB28B ***USE PART # M00207***       ***DISCONTINUED PART***       
MCB36 ROD, TABLE SLIDE              C12                           13.60$        
MCB4USA KNIFE COVER ASSY.             C10                           111.00$     
MCB51 BELT (TB2-360)                C10 & G10                     24.20$        
MCB58 OPERATOR PUSH BUTTON          G12A                          55.60$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

MCB9 TABLE SLIDE                   C12                           85.60$        
MCC10 SHARPENER SUPPORT             C12                           58.20$        
MCC12 KNIFE HUB ASSEMBLY            C12                           143.00$     
MCC13/2 KNIFE - SERRATED              G12                           474.00$     
MCC16 KNIFE SHARPENER ASSEMBLY      C12                           110.00$     
MCC17 SHARPENING STONE              G10-G14-Q & SCR12             10.60$        
MCC23 THUMB SCREW, KNIFE WIPER      C & G SERIES                  4.40$          
MCC39 NYLON GUIDE                   C12, G10, G12, G12A           1.80$          
MCC40/1 HANDLE END WEIGHT PRE NSF     C9-C12 & G10-G14-Q            28.60$        
MCC51 BELT (TB2-380)                C12 & G10                     39.40$        
MCC80 HOLE PLUG                     C9, C10, & C12                2.60$          
MCL43/2 KNIFE MOTOR                   C10                           313.00$     
MCR15/2 ***USE PART # M00225***       ***DISCONTINUED PART***       
MCR4/1 *** USE PART # M00327 ***     ***DISCONTINUED PART***       
MCR42 *** USE PART # M00268 ***       ***DISCONTINUED PART***       
MCR59 SWITCH COVER                  C9-C12 G10, G12, & G12-Q-G14-Q 4.40$          
MCR61 NUT, KNIFE HUB                G12-G14-Q & SCR12             10.80$        
MCR68 POWER SWITCH                  C9, C10, & C12                18.80$        
MCR69 POWER SWITCH                  G10, G12, G14, & SCR12        18.80$        
MCR75 RELAY                         G10, G12, G14, & SCR12        40.40$        
MCR76 RELAY MOUNT                   G10, G12, G14, & SCR12        41.60$        
MCRB14/1 RIM GUARD                     G10                           88.40$        
MCRS59 SWITCH COVER                  G12A ONLY                     11.60$        
MCRS75 RELAY                         G12A                          126.00$     
MCRS76 RELAY MOUNT                   G12A                          48.80$        
MCRS8/2 AUTO DRIVE BUSHING            G12A                          6.20$          
ME25 SCREW                         G14 & G14-Q                   8.00$          
ME31/1 WEAR STRIP, SQUARE SLIDE BAR  G14 & G14-Q                   16.80$        
ME8/2 BUSHING, CHUTE SLIDE ASSEBLY  G14                           5.40$          
MG13 KNIFE                         G14                           653.00$     
MGI77/5 MOTOR SEAL                    G10-G12-Q & SCR12             22.00$        
MK7004 SWITCH, MOTOR RESET           G14 & G14-Q                   34.80$        
MOLY29 MIXER PLANETARY GREASE        131.00$     
MR12/7 SEAL, KNIFE HUB               G12-G14-Q                     9.00$          
MR24 *** USE PART # M115 ***       ***DISCONTINUED PART***       
MR36 ROD, TABLE SLIDE              G12-G14-Q & SCR12             19.60$        
MRB21 NUT, KNIFE HUB                G10                           8.20$          
MS12/2A KNIFE HUB ASSEMBLY            G14                           197.00$     
MS14/1 KNIFE RIM GUARD               G14 & G14-Q                   278.00$     
MS15 *** USE PART # M00250 ***     ***DISCONTINUED PART***       
MS22 KNIFE WIPER                   G14 & G14-Q                   14.40$        
MS30 STUD                          G14 & G14-Q                   1.40$          
MS43/1 KNIFE MOTOR                   G14 & G14-Q                   482.00$     
MS5 CHUTE SUPPORT                 G14 & G14-Q                   162.00$     
MS51 BELT (TB2-430)                G14 & G14-Q                   41.60$        
MS64 COVER, BOTTOM                 G14 & G14-Q                   65.00$        
MS77/5 MOTOR SEAL                    G14 & G14-Q                   14.40$        
N00603 PIN                           PP4 & PP5                     0.80$          
N00608 PRESSER KNOB                  PATTY PRESS                   7.40$          
N00609 BOLT                          PATTY PRESS                   2.00$          
N00610 LEG                           PATTY PRESS                   18.00$        
N00611 HANDLE                        PATTY PRESS                   9.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

N00612 LOWER PRESSER 4"              PATTY PRESS                   67.60$        
N00613 LOWER PRESSER 5"              PATTY PRESS                   53.80$        
N00614 FOOD TRAY 4"                  PATTY PRESS                   89.40$        
N00615 FOOD TRAY 5"                  PATTY PRESS                   113.00$     
N00616 UPPER PRESSER 4"              PATTY PRESS                   18.00$        
N00617 UPPER PRESSER 5"              PATTY PRESS                   30.00$        
N00618 PAPER TRAY 4"                 PATTY PRESS                   71.40$        
N00619 PAPER TRAY 5"                 PATTY PRESS                   74.60$        
N00620 PRESSER ARM                   PATTY PRESS                   27.80$        
N00625 FOOD TRAY ATTACHMENT          PATTY PRESS                   4.40$          
N01262 BOARD                         PP4 & PP5                     9.00$          
N01263 PUSH BAR                      PP4 & PP5                     4.40$          
N01264 GEAR                          PP4 & PP5                     18.00$        
N01272 THREADED ROD                  PP4 & PP5                     0.80$          
P00921 SPIRAL HOOK                   GSM130                        1,866.00$  
P00922 SPIRAL HOOK                   GSM175                        3,093.00$  
P00923 BOWL                          GSM130                        3,386.00$  
P00925 BOWL GUARD, CAGE              GSM130                        1,214.00$  
P00926 BOWL GUARD                    GSM175                        1,262.00$  
P00929 BOWL MOTOR                    GSM130 & GSM175               1,652.00$  
P00945 FIXED DOUGH DIVIDER           GSM130                        1,151.00$  
P00946 CENTRAL ROD                   GSM175                        1,263.00$  
P00950 REAR WHEEL                    GSM130 & GSM175               135.00$     
P00954 BACK WHEEL PIN                GSM130 & GSM175               96.60$        
P00956 FRONT WHEEL                   GSM130 & GSM175               105.00$     
P00957 LOWER MOTOR BELT              GSM130 & GSM175               113.00$     
P00958 ***USE PART # P00957***       ***DISCONTINUED PART***       
P00959 SPIRAL TRANSMISSION BELT      GSM130                        128.00$     
P00960 SPIRAL TRANSMISSION BELT      GSM175                        121.00$     
P00961 RETURN MOTOR TRANSMISSION BELT GSM130 & GSM175               69.60$        
P00962 BEARING (LG)                  (6210-2RS) GSM130 & GSM175    74.40$        
P00963 BEARING (6308-2RS)            GSM130 & GSM175               202.00$     
P00964 BEARING (LG)                  (6309-2RS) GSM130 & GSM175    247.00$     
P00965 BOWL SUPPORT BEARING (LG)     (3310) GSM130 & GSM175        425.00$     
P00966 LOWER REAR PULLEY BEARING BTM (6307-2RS) GSM130 & GSM175    180.00$     
P00967 LOWER REAR PULLEY BEARING (TP) (6208-2RS) GSM130 & GSM175    143.00$     
P00968 BEARING (6206-2RS)            GSM130 & GSM175               121.00$     
P00969 ROLLER BEARING (6202-RS)      GSM130 & GSM175               44.80$        
P00975 SAFETY SWITCH                 GSM130 & GSM175               131.00$     
P00977 BOWL MOTOR PULLEY             GMS130 & GSM175               62.40$        
P00978 SPIRAL MOTOR PULLEY           GSM130                        74.40$        
P00979 SPIRAL MOTOR PULLEY           GSM175                        96.60$        
P00984 HINGE PIN SHAFT               GSM130 & GSM175               79.40$        
P00988 MAIN POWER SWITCH             GSM130                        313.00$     
P00989 BOWL JOG BUTTON (SB3)         GSM130 & GSM175               128.00$     
P00990 REVERSE BUTTON (SA1)          GSM130 & GSM175               292.00$     
P00991 TIMER ASSEMBLY (TM1)          GSM130 & GSM175               1,404.00$  
P00992 SPEED 1 & 2 BUTTON (SB1 & SB2) GSM130 & GSM175               165.00$     
P00993 ***USE PART # P00992***       ***DISCONTINUED PART***       
P00994 STOP BUTTON (SB4)             GSM130 & GSM175               143.00$     
P00995 EMERGENCY STOP BUTTON (EM)    GSM130 & GSM175               187.00$     
P00997 SPIRAL HOOK COVER             GSM130 & GSM175               340.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

P01002 BOWL SUPPORT SHAFT            GSM130 & GSM175               438.00$     
P01004 BELT TENSION KNOB             GSM130 & GSM175               18.00$        
P01005 BOWL MOTOR ROD                GSM130 & GSM175               52.00$        
P01006 ROD, BELT TENSION             GSM130 & GSM175               53.80$        
P01007 RETURN TIE PIN                GSM130 & GSM175               35.60$        
P01008 CAM                           GSM130 & GSM175               72.40$        
P01009 FEET                          GSM130 & GSM175               69.60$        
P01034 CIRCUIT BREAKER (QF1)         GSM130                        405.00$     
P01035 CIRCUIT BREAKER (QF2)         GSM130 & GSM175               387.00$     
P01045 TRANSFORMER, 200VA (TC1)      GSM130 & GSM175               505.00$     
P01046 CONTACTOR (KM4 & KM5)         GSM130 & GSM175               210.00$     
P01053 BIPOLAR FUSE HOLDER           GSM130 & GSM175               248.00$     
P01054 UNIPOLAR FUSE HOLDER          GSM130 & GSM175               125.00$     
P01055 CONTACTOR (KM1)               GSM130                        360.00$     
P01056 CONTACTOR (KM2 & KM3)         GSM130                        355.00$     
P01057 UPPER REAR PULLEY ASSEMBLY    GSM130 & GSM175               1,243.00$  
P01058 SPIRAL BEARING ASSEMBLY       GSM130 & GSM175               1,492.00$  
P01063 LOWER REAR PULLEY ASSEMBLY    GSM130 & GSM175               996.00$     
P01065 BOWL SUPPORT ASSEMBLY         GSM130 & GSM175               410.00$     
P01066 ELECTRICAL SYSTEM             GSM130                        6,984.00$  
P01067 ELECTRICAL SYSTEM             GSM175                        7,759.00$  
P01092 ROLLER ASSEMBLY               GSM130                        247.00$     
P01093 ROLLER ASSEMBLY               GSM175                        247.00$     
P01442 CIRCUIT BREAKER (QF1)         GSM175                        449.00$     
P01443 CONTACTOR (KM1)               GSM175                        378.00$     
P01444 CONTACTOR (KM2 & KM3)         GSM175                        355.00$     
P01489 SPIRAL SUPPORT COVER          GSM130 & GSM175               34.20$        
P01490 FUSE (2A/600V)                GSM130 & GSM175               95.40$        
P01491 FUSE (6A/600V)                GSM130 & GSM175               92.00$        
P01566 MAIN POWER SWITCH             GSM175                        306.00$     
P01774 BOWL GUARD PIN & LOCKNUT      GSM130 & GSM175               62.80$        
P01939 CONNECTOR                     GSM130 & GSM175               0.80$          
P01950 MOTOR, SPIRAL (208-240V)      GSM130                        3,204.00$  
P01951 MOTOR, SPIRAL (208-240V)      GSM175                        3,476.00$  
P01995 WASHER, NYLON                 GSM130 & GSM175               8.20$          
P02067 ELECTRICAL BOX                GSM130 & GSM175               340.00$     
P02728 POWER CORD                    GSM130 & GSM175               425.00$     
P02981 TERMINAL BLOCK ASSEMBLY       GSM175                        204.00$     
R01360 SUPPORT BAR                   FS14                          42.80$        
R01361 SUPPORT BRACKET, TRAY         FS14                          12.60$        
R01364 CHAIN GUARD                   FS14                          61.60$        
R01365 KNOB                          FS14                          33.60$        
R01369 FOOT                          FS12 & FS14                   14.40$        
R01373 GEAR SHAFT                    FS14                          24.60$        
R01374 BEVEL GEAR                    FS14                          453.00$     
R01377 FLYWHEEL SHAFT                FS14                          180.00$     
R01378 GEAR                          FS14                          266.00$     
R01379 GEAR                          FS14                          259.00$     
R01381 PIN                           FS12                          32.20$        
R01383 BUSHING                       FS14                          3.60$          
R01384 OIL FITTING                   FS14                          1.00$          
R01386 KNIFE                         FS14                          1,014.00$  



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

R01590 SUPPORT BAR ASSEMBLY          FS14                          67.60$        
R01591 DRIP TRAY ASSEMBLY            FS14                          214.00$     
R01592 BEVEL GEAR ASSEMBLY           FS14                          590.00$     
R01593 TIE ROD ASSEMBLY              FS14                          143.00$     
R01595 TAPERED PIN                   FS12 & FS14                   3.60$          
R01596 GEAR & TAPERED PIN ASSEMBLY   FS14                          319.00$     
R01597 BEARING ASSEMBLY, GEAR SIDE   FS14                          73.20$        
R01598 HANDLE ASSEMBLY, FLYWHEEL     FS12 & FS14                   40.40$        
R01599 GEAR SHAFT ASM, KNIFE SIDE    FS14                          106.00$     
R01600 SPROCKET & SET SCREW, LWR CHN FS14                          90.00$        
R01601 BEARING ASSEMBLY, BEVEL GEAR  FS14                          71.80$        
R01602 RIM GUARD ASSEMBLY            FS14                          232.00$     
R01603 BEARING ASSEMBLY, KNIFE       FS14                          206.00$     
R01604 DRIVE CHAIN ASSEMBLY          FS14                          160.00$     
R01605 CHAIN                         FS12 & FS14                   102.00$     
R01607 LOWER BRACKET ASM, KNIFE      FS14                          105.00$     
R01610 SLICE DEFLECTOR ASSEMBLY      FS14                          274.00$     
R01611 HINGE                         FS14                          12.60$        
R01613 MAGNET                        FS14                          23.40$        
R01614 CAP, KNIFE SHAFT              FS14                          38.20$        
R01615 BEARING ASSEMBLY, SLIDE BAR   FS14                          70.80$        
R01618 SLIDE BAR                     FS14                          89.00$        
R01619 MOUNT ASSEMBLY, SLIDE BAR     FS14                          135.00$     
R01621 COVER ASSEMBLY, SLIDE BAR     FS14                          185.00$     
R01623 SLIDE ROD                     FS14                          180.00$     
R01624 SLIDE ASSEMBLY                FS14                          456.00$     
R01626 FELT INSERT                   FS14                          10.80$        
R01627 TUBE ASSEMBLY, OIL SUPPLY     FS14                          25.80$        
R01631 CARRIAGE COVER, REAR          FS14                          38.20$        
R01632 MECHANISM ASSEMBLY, CARRIAGE  FS14                          432.00$     
R01635 MOUNT ASSEMBLY, PRODUCT HOLDER FS14                          3.00$          
R01637 KNOB ASSEMBLY, FAST FORWARD   FS14                          53.80$        
R01640 SLIDE BAR ASM, INNER CARRIAGE FS14                          54.80$        
R01643 CONTROL KNOB ASM, THICKNESS   FS14                          319.00$     
R01645 KNOB ASSEMBLY, INDEX          FS14                          186.00$     
R01648 MOUNT ASSEMBLY, INDEX         FS14                          291.00$     
R01650 CAM PIN ASSEMBLY              FS14                          118.00$     
R01652 SHAFT ASSEMBLY, FEED SCREW    FS14                          293.00$     
R01654 SKIP LATCH ASSEMBLY           FS14                          202.00$     
R01657 HANDWHEEL ASSEMBLY            FS14                          245.00$     
R01660 SPRING BRACKET ASSEMBLY       FS14                          4.40$          
R01662 ARM ASSEMBLY                  FS14                          993.00$     
R01663 PUSHER HANDLE ASSEMBLY        FS14                          103.00$     
R01665 PUSHER ROD ASSEMBLY           FS14                          159.00$     
R01667 SLIDING HOLDER ASSEMBLY       FS14                          347.00$     
R01669 CARRIAGE BASE COVER           FS14                          366.00$     
R01670 RELEASE KNOB ASM, SHARPENER   FS14                          70.80$        
R01671 SHARPENER ASSEMBLY            FS14                          376.00$     
R01672 SHARPENER ASSEMBLY, NO COVER  FS14                          157.00$     
R01673 COVER ASSEMBLY, SHARPENER     FS14                          241.00$     
R01687 CHROME SCREW                  FS12 & FS14                   19.00$        
R01688 BEARING (6004-2RS)            FS14                          23.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

R01689 CAP                           FS14                          42.80$        
R01692 BEARING                       FS14                          7.00$          
R01695 KNOB ASSEMBLY, RIM GUARD      FS14                          56.40$        
R01704 THUMB SCREW                   FS12 & FS14                   2.60$          
R01705 KNIFE GUARD ASSEMBLY          FS14                          381.00$     
R01784 SECURING KIT, KNIFE           FS14                          65.60$        
R01785 SLIDE ROD, CARRIAGE           FS14                          37.20$        
R01803 COMB BLOCK                    FS14                          61.60$        
R01848 HANDLE ASM, PRODUCT HOLDER    FS14                          13.00$        
R01854 STONE, SHARPENING             FS12 & FS14                   12.80$        
R01855 KNOB, SHARPENER COVER         FS14                          34.60$        
R01865 STONE, DEBURRING              FS12 & FS14                   12.80$        
R01877 CAP ASSEMBLY                  FS14                          59.40$        
R01891 RELEASE KNOB, PRODUCT HOLDER  FS14                          33.60$        
R01899 LEVER GUARD                   FS14                          34.40$        
R01910 PAINT, TOUCH UP               FS14                          31.40$        
R01919 HARDWARE KIT, SUPPORT BRACKET FS14                          15.40$        
R01957 FLYWHEEL ASSEMBLY             FS14                          45.60$        
R02105 SPROCKET                      FS12                          152.00$     
R02116 SLIDE ROD                     FS12                          175.00$     
R02117 SLIDE BAR                     FS12                          87.60$        
R02126 KNIFE                         FS12                          776.00$     
R02128 GUARD                         FS12                          92.00$        
R02130 CAP, KNIFE SHAFT              FS12                          32.20$        
R02143 KNOB                          FS12                          23.20$        
R02155 GUARD                         FS12                          92.00$        
R02159 COVER                         FS12                          46.20$        
R02163 GRIP                          FS12                          16.20$        
R02168 SLIDE ROD (9")                FS12                          48.20$        
R02172 KNOB                          FS12                          5.60$          
R02173 ARM ASSEMBLY                  FS12                          911.00$     
R02179 SPRING                        FS12                          1.00$          
R02184 OIL FITTING                   FS12                          24.00$        
R02191 SPACER                        FS12                          7.60$          
R02195 SLIDE ROD (11.5")             FS12                          48.20$        
R02196 SPACER                        FS12                          1.00$          
R02200 COMB BLOCK                    FS12                          53.60$        
R02248 SUPPORT BAR ASSEMBLY          FS12                          52.00$        
R02338 DRIVE CHAIN ASSEMBLY          FS12                          694.00$     
R02343 AXLE KIT                      FS12                          274.00$     
R02345 BEARING ASSEMBLY              FS12                          627.00$     
R02349 DEFLECTOR ASSEMBLY            FS12                          145.00$     
R02350 SUPPORT BAR KIT               FS12                          145.00$     
R02351 BEARING ASSEMBLY              FS12                          250.00$     
R02352 DRIP TRAY                     FS12                          134.00$     
R02358 PIN                           FS12                          3.20$          
R02360 RIM GUARD                     FS12                          236.00$     
R02362 KNIFE GUARD ASSEMBLY          FS12                          191.00$     
R02363 KNIFE SECURRING KIT           FS12                          50.40$        
R02378 CARRIAGE BASE COVER ASM       FS12                          258.00$     
R02380 SLIDE ASSEMBLY                FS12                          162.00$     
R02381 CAP SCREW-HEX                 FS12 M8-1.25X25.5MM           1.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

R02382 WASHER                        FS12                          1.00$          
R02383 SET SCREW-HEX                 FS12 M5-0.8X6.35MM            1.00$          
R02384 TIE ROD ASSEMBLY              FS12                          147.00$     
R02386 O-RING                        FS12                          1.00$          
R02390 INERTIA CHUTE DRIVE ASM       FS12                          177.00$     
R02396 SUPPORT BRACKET ASSEMBLY      FS12                          61.20$        
R02403 PRODUCT HOLDER ASSEMBLY       FS12                          116.00$     
R02404 SCREW                         FS12 M-0.8X12.7MM             1.00$          
R02408 CARRIAGE SLIDE ASSEMBLY       FS12                          524.00$     
R02419 SHAFT ASSEMBLY                FS12                          193.00$     
R02420 SPRING ASSEMBLY               FS12                          33.20$        
R02427 OPERATING KNOB ASSEMBLY       FS12                          158.00$     
R02433 CARRIAGE STOP ASSEMBLY        FS12                          69.40$        
R02562 CHAIN CONNECTOR               FS12 & FS14                   7.60$          
R02563 COVER ASSEMBLY                FS12                          161.00$     
R02571 SKIP LATCH KIT                FS12                          143.00$     
R02572 SHARPENER ASSEMBLY            FS12                          376.00$     
R02573 TRAY-SS                       FS12                          303.00$     
R02574 TRAY-SS                       FS14                          303.00$     
R02667 KNOB                          FS12                          5.60$          
S00767 FEET GRIPS                    GPS5                          0.80$          
S00768 FEET GRIPS                    GPS10                         0.60$          
S01984 PLATE, SS                     GPS10-S                       46.20$        
S01985 SUPPORT, PLASTIC PLATE        GPS10                         9.20$          
S01986 PLATE, SS                     GPS10                         27.00$        
S01992 WASHER, SILICONE              GPS10-S                       0.60$          
S01993 OVERLAY                       GPS10-S                       4.80$          
S02637 TRAY, SS                      GLS30                         29.20$        
S02638 TRAY, PLASTIC                 GLS30                         13.20$        
S02639 OVERLAY-REAR                  GLS30                         24.20$        
S02645 DC JACK                       GLS30                         0.60$          
S02646 CASE, BOTTOM                  GLS30                         21.00$        
S02647 POWER SWITCH                  GLS30                         0.60$          
S02648 FOOT                          GLS30                         1.00$          
S02649 BATTERY (6V)                  GLS30                         25.80$        
S02650 COVER KIT                     GLS30                         2.00$          
S02651 KEYBOARD                      GLS30                         7.40$          
S02652 OVERLAY-FRONT                 GLS30                         3.80$          
S02653 DISPLAY, PCB                  GLS30                         28.60$        
S02655 ADAPTER                       GLS30                         24.20$        
S02661 COVER, PLASTIC                GLS30                         2.00$          
S02662 GASKET                        GLS30                         0.60$          
S02705 WASHER, PLASTIC (SM)          GLS30                         0.60$          
S02706 WASHER, PLASTIC (LG)          GLS30                         0.60$          
SKP001 LID KNOB                      SOUP KETTLE                   3.00$          
SKP010 POWER INDICATOR LIGHT         SOUP KETTLE                   9.20$          
SKP011 TEMPERATUR INDICATOR KNOB     10.00$        
SKP013 ADJUSTER KNOB                 SOUP KETTLE                   0.80$          
SKP017 THERMOSTAT                    SOUP KETTLE                   72.60$        
SKP3000 CONNECTOR TUBE                9.20$          
SKPA01 SOUP KETTLE LID ASSY.         KNOB, HINGE, & LID            41.00$        
STA6261 ***USE PART # STA6275***      ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

T02254 FOOD PUSHER                   GJE3600                       937.00$     
T02255 COVER, PULP DEFLECTOR         GJE3600                       2,776.00$  
T02256 SCREW, STRAINER               GJE3600                       154.00$     
T02257 PLATE, SHREDDER               GJE3600                       186.00$     
T02258 STRAINER                      GJE3600                       1,974.00$  
T02259 DISPENSER, JUICE BOWL         GJE3600                       1,212.00$  
T02260 O-RING                        GJE3600                       42.00$        
T02261 GUIDE BUSHING                 GJE3600                       528.00$     
T02263 STRAIN RELIEF                 GJE3600                       23.80$        
T02265 BRUSH, CLEANING               GJE3600                       35.80$        
T02266 KEY, STRAINER SCREW           GJE3600                       94.40$        
T02267 BUTTON, ON/OFF                GJE3600                       186.00$     
T02268 TERMINAL BLOCK                GJE3600                       25.00$        
T02271 MICROSWITCH                   GJE3600                       27.20$        
T02272 CONTAINER, PULP COLLECTION    GJE3600                       223.00$     
T02274 POWER CORD                    GJE3600                       38.40$        
T02278 FOOT ASSEMBLY                 GJE3600                       18.60$        
U00001 Top Cover                     44.40$        
U00002 Heating Element, Top          64.80$        
U00003 HANDLE ASSEMBLY               294.00$     
U00004 Cast Plate, Top- Grooved      287.00$     
U00005 Cast Plate, Top-Smooth        332.00$     
U00006 Tensioning Cover (Back Panel) 18.80$        
U00007 Cast Plate, Bottom-Grooved    519.00$     
U00008 Cast Plate, Bottom-Smooth     493.00$     
U00009 Heating Element, Bottom       73.20$        
U00010 Bottom Cover, Grill Enclosure 20.60$        
U00035 Handle Grip                   13.00$        
U00041 Drip Pan                      36.20$        
U00519 Tirangle Plate                3.60$          
U00576 HEAD ASSEMBLY                 GPC16                         617.00$     
U00577 THERMAL CUT OUT/RESET         PASTA COOKER/FRYER            83.00$        
U00578 TRANSFORMER                   GPC16                         115.00$     
U00579 STRAIN RELIEF                 GPC16 & PANINI'S              3.20$          
U00580 THERMOSTAT                    GPC16                         78.00$        
U00582 CONTROL BOX HANDLE            GPC16                         54.20$        
U00583 HEATING ELEMENT               GPC16                         135.00$     
U00584 HOOK, ELEMENT                 PF16E, PF32E & GPC16          8.00$          
U00586 PAN                           GPC16                         212.00$     
U00587 GASKET, PAN                   GPC16                         34.80$        
U00588 DRAIN SPIGOT                  GPC16                         178.00$     
U00594 CORRUGATED TUBE W/ NUTS       GPC16                         27.40$        
U00595 FLANGE, PAN                   GPC16                         10.20$        
U00596 PAN SEAL, SILICON             GPC16                         1.20$          
U00599 WASHER, SPIGOT                GPC16                         5.60$          
U00600 NUT, SPIGOT                   GPC16                         21.80$        
U00677 PILOT ASSEMBLY                GG15,24,36,48G                78.60$        
U00681 HANDLE ASSEMBLY               GPG/GSG/DUE14D                209.00$     
U00682 TOP COVER                     GPG/GSG/DUE14D & SS/PP14E     71.40$        
U00684 UPPER PRESS PLATE             GPG/GSG/DUE14D & SS/PP14E     36.80$        
U00685 BACK BAFFLE                   GPG/GSG/DUE14D & SS/PP14E     31.20$        
U00686 UPPER RIGHT PLATE (GROOVED)   GPG/GSG/DUE14D & SS/PP14E     245.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U00687 UPPER LEFT PLATE (SMOOTH)     GPGDUE14D & GSGDUE14D         239.00$     
U00688 UPPER RIGHT PLATE (SMOOTH)     GPG/GSG/DUE14D & SS/PP14E    225.00$     
U00689 UPPER LEFT PLATE (GROOVED)    GPGDUE14D & GSGDUE14D         239.00$     
U00690 ADJUST NUT                    GPG/GSG/DUE14D & SS/PP14E     1.60$          
U00691 14" LOWER CAST PLATE (GROOVED) GPG/GSG/DUE14D & SS/PP14E     396.00$     
U00692 14" LOWER CAST PLATE (SMOOTH) GPG/GSG/DUE14D & SS/PP14E     296.00$     
U00693 MAIN BODY ASSEMBLE            GPGDUE14D & GSGDUE14D         227.00$     
U00694 SIDE HANDLE KIT               GPG14D, GSG14D & GPG/GSGDUE14D 20.40$        
U00695 ADJUSTION PLATE               GPG/GSG/DUE14D & SS/PP14E     18.60$        
U00696 LOWER PRESS PLATE             GPG/GSG/DUE14D & SS/PP14E     61.00$        
U00697 LOWER INSULATING PLATE        GPG/GSG/DUE14D & SS/PP14E     29.00$        
U00698 BASE COVER                    GPGDUE14D & GSGDUE14D         88.80$        
U00699 CORD AND PLUG                 GPGDUE14D & GSGDUE14D         153.00$     
U00700 WIRING KIT                    GPGDUE14D,GSGDUE14D,GPGSDUE14D 159.00$     
U00701 WIRING COVER, LEFT            GPGDUE14D &GSGDUE14D          26.00$        
U00702 BODY ASSEMBLY                 GPG14D, GSG14D, SPP14E, SSP14E 140.00$     
U00707 TOP COVER                     GSG10 & GPG10                 27.80$        
U00708 UPPER INSULATING PLATE        GSG10 & GPG10                 8.20$          
U00709 UPPER ELEMENT INSULATING PLATE GSG10 & GPG10                 12.40$        
U00711 UPPER CAST IRON (SMOOTH)      GSG10 & GPG10                 168.00$     
U00712 HANDLE ASSEMBLY               GPG10 & GSG10                 144.00$     
U00713 UPPER CAST IRON (GROOVED)     GPG10 & GSG10                 72.00$        
U00714 BACK BAFFLE                   GSG10 & GPG10                 9.00$          
U00715 LOWER CAST IRON (SMOOTH)      GSG10 & GPG10                 89.80$        
U00716 LOWER CAST IRON (GROOVED)     GSG10 & GPG10                 125.00$     
U00717 LOWER ELEMENT INSULATING PLATE GSG10 & GPG10                 22.80$        
U00718 LOWER INSULATING PLATE        GSG10 & GPG10                 10.40$        
U00719 BODY ASSEMBLY                 GSG10 & GPG10                 71.80$        
U00720 TOP COVER                     GPGDUE10 & GSGDUE10           28.80$        
U00721 UPPER/LOWER INSULATING PLATE  GPGDUE10 & GSGDUE10           6.00$          
U00722 HANDLE ASSEMBLY, LEFT         GPGDUE10 & GSGDUE10           105.00$     
U00723 HANDLE ASSEMBLY, RIGHT        GPGDUE10 & GSGDUE10           105.00$     
U00724 10" UPPER RIGHT CAST IRON GRVD GPGDUE10 & GSGDUE10           68.20$        
U00725 10" UPPER LEFT CAST IRON GRVD GPGDUE10 & GSGDUE10           74.60$        
U00726 10" UPPER RIGHT CAST IRON SMTH GPGDUE10 & GSGDUE10           125.00$     
U00727 10" UPPER LEFT CAST IRON SMTH GPGDUE10 & GSGDUE10           125.00$     
U00728 BACK PLATE, RIGHT             GPGDUE10 & GSGDUE10           8.60$          
U00729 BACK PLATE, LEFT              GPGDUE10 & GSGDUE10           8.60$          
U00730 20" LOWER CAST IRON (SMOOTH)  GPGDUE10 & GSGDUE10           380.00$     
U00731 20" LOWER CAST IRON (GROOVED) GPGDUE10 & GSGDUE10           329.00$     
U00732 BODY ASSEMBLY                 GPGDUE10 & GSGDUE10           59.40$        
U00733 UPPER/LOWER INSULATION PLATE  GPGDUE10 & GSGDUE10           8.00$          
U00770 PILOT TUBE                    GF15G, GF15PG                 24.60$        
U00771 PILOT TUBE                    GF30G, GF30PG                 24.60$        
U00811 DRIP TRAY                     73.20$        
U00812 WIRING KIT                    GPG10,GSG10,SPP10,SSP10       83.20$        
U00813 WIRING KIT                    GPG14D & GSG14D               80.60$        
U00815 DRIP TRAY                     GCB36G & GHP36G               207.00$     
U01011000006 SPRING                        4.40$          
U01021005002 FOOT                          43.40$        
U01021005006 CONNECTOR 3/8-27UNS           12.40$        
U01021005035 GEAR                          48.80$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U01021005045 WIRING COVER, RIGHT           GPGDUE14D/GSGDUE14D           34.40$        
U01021005046 WIRE CONDUIT RIGHT            41.40$        
U01021005048 WIRE CONDUIT LEFT             44.80$        
U01021005059 GEAR 12 TOOTH                 41.60$        
U01021005067 SLEEVE                        11.60$        
U01021005117 CORRUGATED PIPE               18.40$        
U01021005131 JUNCTION BOX                  16.80$        
U01021005138 ADJUSTABLE TENSION BRACKET    GPG10 & GSG10                 55.60$        
U01021005139 ADJUSTABLE TENSION BRACKET    41.40$        
U01021005165 ADJUSTABLE STAINLESS STL FOOT 68.60$        
U01021005184 CONNECTOR                     14.80$        
U01021005186 IGNITION BAR                  1.60$          
U01021005188 CONTROL KNOB                  G & TG SERIES                 34.80$        
U01021005188-1 SET SCREW FOR CONTROL KNOB    M4 X .7MM X 5MM               1.00$          
U01021005195 OIL DRAIN PIPE                43.60$        
U01021005220 *** USE PART # U00712 ***       ***DISCONTINUED PART***       
U01021005383 GLOBE BADGE                   32.20$        
U01031 REAR PANEL                    GG36G, GG36TG & ABMG36        121.00$     
U01031015018 UPPER CAST PLATE - PANINI     164.00$     
U01031015019 LOWER CAST PLATE - PANINI     259.00$     
U01031015050 CAST IRON BURNER              318.00$     
U01032 SUPPORT BRACKET               12.00$        
U01033 DIAL ASSEMBLY                 17.40$        
U01051025025 WIRING CONNECTOR              7.80$          
U01051025048 ELEMENT FIXING PLATE          6.00$          
U01051025056 CONVEYOR SUPPORT RUNNER       4.00$          
U01051025117 TUBE CLAMP - 240V             8.00$          
U01051025128 BULB CLAMP                    8.00$          
U01051025167 HANDLE                        10.80$        
U01051025402 TUBE CLAMP - 120V             9.00$          
U01051025555 COVER,HEATING ELEMENT         PF10E, PF16E, PF32E & GPC16   33.20$        
U01051025556 FLANGE ASSEMBLY               19.40$        
U01051025574 DRIP TRAY                     GEG24-GEG48                   42.40$        
U01051025827 SPRING PLATE                  7.80$          
U01051026100 GRATE SUPPORT PANEL           GCB24G                        66.60$        
U01051026105 DRIP TRAY                     GHP36G                        164.00$     
U01051026175 DRIP TRAY                     GG15G                         84.80$        
U01051026258 GRATE, SUPPORT PANEL          GCB36G                        86.40$        
U01051026288 GRATE, SUPPORT PANEL          GCB15G                        50.40$        
U01051026428 DRIP TRAY                     GHP24G                        110.00$     
U01051026433 DRIP TRAY                     GHP12G                        56.40$        
U01051026447 BRACKET SENSOR FIX            3.60$          
U01051026757 SPLATTER SHIELD 15 LB.        29.40$        
U01051026758 SPLATTER SHIELD 30 LB.        35.20$        
U01051026835 DRIP TRAY                     GG24G-GG48G & GG24TG-GG48TG   117.00$     
U01051026865 DRIP TRAY                     70.80$        
U01051027020 BACK PLATE - RIGHT            10" DOUBLE PANINI             11.60$        
U01051027179 BACK PLATE - LEFT             10" DOUBLE PANINI             11.60$        
U01051027196 DRIP TRAY                     GCB15G                        77.40$        
U01051027231 DRIP TRAY                     GCB24G                        134.00$     
U01051027235 DRIP TRAY                     GCB36G                        187.00$     
U01051027329 SENSOR PLATE                  0.80$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U01051027332 CONNECTION BOX                41.40$        
U01051027353 DRIP TRAY                     54.20$        
U01051027359 CONNECTION BOX COVER          8.60$          
U01071040011 LOWER INSULATING PLATE        19.20$        
U01071040086 LOWER INSULATING PLATE        14.80$        
U01071040242 BASE PLATE SPP14E/SSP14E      64.20$        
U01071040244 UPPER INSULATING PLATE        24.40$        
U01072 TRIVET                        GHP12G,GHP24G, & GHP36G       135.00$     
U01073 REAR PANEL                    GG48G & GG48TG                229.00$     
U01075 SCREW, SUPPORT BRACKET        GG36G,GG36TG,GG48G & GG48TG   0.80$          
U01077 REAR PANEL                    GG24G & GG24TG                81.80$        
U01078 THERMOSTAT KNOB               GF15G, GF15PG, GF30G & GF30PG 3.80$          
U01079 GAS PIPE ASSEMBLY, MAIN BURNER GG15TG - GG60TG               61.40$        
U01080 INJECTOR CONNECTION           GG15TG-GG60TG                 50.60$        
U01081045005 ELEMENT ASSEMBLY PLATE        32.20$        
U01081045052 RIGHT BAFFLE                  16.00$        
U01082 DRIP TRAY                     73.20$        
U01091050054 50 DOG ROLLER ASSY. - TEFLON  83.20$        
U01091050055 30 DOG ROLLER ASSY. - TEFLON  58.40$        
U01101061009 * USE PART # BASKETTWIN1632 * ***ACCESSORY***               
U01101061011 * USE PART # BASKET10 *       ***ACCESSORY***               
U01101061016 * USE PART # BASKETLARGE1632 * ***ACCESSORY***               
U01121063043 OIL TANK - NEW STYLE HANDLES  10LB. FRYER                   141.00$     
U01121063044 OIL TANK - NEW STYLE HANDLES  16 & 32 LB. FRYERS            167.00$     
U01141065008 BACK SHAFT                    48.20$        
U01151066090 REAR PANEL                    GG24G & GG24TG                113.00$     
U01151066092 REAR PANEL                    GG36G & GG36TG                159.00$     
U01151066096 REAR PANEL                    GG15G & GG15TG                84.20$        
U01151066099 REAR PANEL                    GG48G & GG48TG                69.60$        
U01153 WASHER                        RG30 & RG50                   0.80$          
U01154 NUT                           RG30 & RG50                   0.80$          
U01156 ADJUSTABLE FOOT               33.40$        
U01157 KNOB                          32.20$        
U01191068005 CHAIN                         65.80$        
U01201068502 VALVE, MANUAL CONTROL UNIT    74.40$        
U01201068508 PILOT VALVE                   36.00$        
U01201068509 PILOT VALVE, SINGLE MAN. CNTRL 34.20$        
U01201068510 THERMOSTATIC VALVE            465.00$     
U01201068512 .25MM GAS PILOT               13.20$        
U01201068513 .45MM GAS PILOT               12.40$        
U01201068532 OIL DRAIN VALVE               121.00$     
U01201068636 MAIN INJECTOR 36# NG          14.80$        
U01201068641 MAIN INJECTOR                 #41 NG                        14.40$        
U01201068649 MAIN INJECTOR 49# LPG         15.60$        
U01201068651 MAIN INJECTOR                 #51 LG                        15.60$        
U01201068658 MAIN INJECTOR 58#LPG          7.80$          
U01211069001 ODS FLAME PROTECTION NG       112.00$     
U01211069003 ODS FLAME PROTECTION LPG      112.00$     
U01212 SUPPORT BAR                   GCB15G                        5.20$          
U01213 SUPPORT BAR                   GCB24G                        11.60$        
U01214 SUPPORT BAR                   GCB36G                        15.80$        
U01215 SUPPORT BAR                   GCB48G                        9.60$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U01216 ISOLATION PLATE               GCB15G-GCB48G                 28.20$        
U01217 SCREW                         GCB15G,GCB24G,GCB36G,GCB48G   0.80$          
U01218 RADIANT & SUPPORT ASSEMBLY    GCB15G                        29.20$        
U01219 RADIANT & SUPPOR ASSEMBLY     GCB24G                        59.40$        
U01220 RADIANT & SUPPORT ASSEMBLY    GCB36G                        76.40$        
U01221 RADIANT & SUPPORT ASSEMBLY    GCB48G                        78.60$        
U01221069501 REGULATOR                     6"-NAT OR 10"-LP, 3/4"-PT     117.00$     
U01254 DRIP TRAY                     GCB48G                        210.00$     
U01255 DRIP TRAY                     GCB15G & GG15G                61.00$        
U01256 DRIP TRAY                     GCB15G                        63.60$        
U01257 DRIP TRAY                     GCB24G & GCB48G               191.00$     
U01258 DRIP TRAY                     GCB36G                        286.00$     
U01260 DRIP TRAY                     GHP12G                        71.40$        
U01488 BURNER COVER                  GCB15G,GCB24G,GCB36G & GCB48G 12.20$        
U01492 OVERLAY                       GPGDUE10 & GSGDUE10           55.60$        
U01493 OVERLAY                       37.60$        
U01494 OVERLAY                       GPG14D & GSG14D               28.60$        
U01495 OVERLAY                       GPG10 & GSG10                 12.40$        
U01496 OVERLAY                       GPG1410 & GSG1410             52.40$        
U01497 OVERLAY                       GPGDUE14D & GSGDUE14D         50.60$        
U01498 OVERLAY                       28.60$        
U01500 PILOT PIPE, THERMOSTAT CONTROL GG15TG-GG60TG                 44.00$        
U01501 REAR PANEL                    GG60TG                        229.00$     
U01506 GAS PIPE ASSEMBLY, MAIN BURNER GG15TG-GG60TG                 64.80$        
U01507 BURNER, OUTER                 GSP18G                        218.00$     
U01508 BURNER, INNER                 GSP18G                        218.00$     
U01513 SUPPORT, BURNER               GSP18G                        48.20$        
U01514 SUPPORT BAR                   GSP18G                        36.00$        
U01515 PILOT PIPE, INNER BURNER      GSP18G                        54.40$        
U01517 FEET                          GSP18G                        111.00$     
U01519 DRIP TRAY                     GSP18G                        141.00$     
U01522 VALVE, MANUAL CONTROL UNIT    GSP18G                        90.60$        
U01523 MAIN INJECTOR #31 NG          GSP18G (INNER BURNER)         11.20$        
U01525 CONNECTOR                     GSP18G                        57.20$        
U01526 MAIN INJECTOR #30 NG          GSP18G (OUTER BURNER)         11.20$        
U01527 PIPE, OUTER BURNER            GSP18G                        70.00$        
U01531 TRIVET                        GSP18G                        185.00$     
U01532 MAIN INJECTOR #32 NG          GSP18G (INNER / OUTER BURNER) 15.00$        
U01533 MAIN INJECTOR #48 LP          GSP18G (INNER / OUTER BURNER) 15.00$        
U01534 MAIN INJECTOR #33 NG          GSP18G                        15.00$        
U01535 MAGNET, DOOR                  GF15G/PG & GF30G/PG           8.20$          
U01536 FRONT PIPE, PILOT ASSEMBLY    GHP12G. GHP24G, & GHP36G      52.40$        
U01537 BACK PIPE, PILOT ASSEMBLY     GHP12G, GHP24G, & GHP36G      86.60$        
U01542 PIPE, PILOT ASSEMBLY          GCB15G-GCB48G & GG15G-GG48G   34.00$        
U01740 WIRE KIT                      GPC16                         41.40$        
U01781 TIMER ASSEMBLY (240V)         GPC16, GPGDUE14D, & GSGDUE14D 115.00$     
U01782 TIMER ASSEMBLY (120V)         GPG14D,GSG14D,SPP14E, & SSP14E 115.00$     
U01808 OVERLAY                       GPC16                         11.60$        
U01920 OVERLAY                       GG15TG - GG60TG               3.80$          
U01991090007 UPPER MICA PLATE              PG14 & SG14                   37.60$        
U01991090022 ELEMENT FIXING PLATE          33.40$        
U01991090028 ELEMENT FIXING PLATE          51.80$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U02003 MAIN GAS PIPE, REAR           GHP12, GHP24, & GHP36         59.80$        
U02004 MAIN GAS PIPE, FRONT          GHP12, GHP24, & GHP36         70.00$        
U02012 HANDLE KIT                    GF15G, GF15PG, GF30G, & GF30PG 34.40$        
U02031 BACK PIPE, PILOT ASSEMBLY     GHPSU212G/424G/636G           68.20$        
U02032 MAIN INJECTOR, FRONT          GHPSU212G/424G/636G           21.80$        
U02033 MAIN INJECTOR, REAR           GHPSU212G/424G/636G           50.60$        
U02034 FRONT PIPE, PILOT ASSEMBLY    GHPSU212G/424G/636G           30.60$        
U02035 MAIN GAS PIPE, FRONT          GHPSU212G/424G/636G           145.00$     
U02036 MAIN GAS PIPE, REAR           GHPSU212G/424G/636G           156.00$     
U02037 CONNECTION VALVE              GHPSU212G/424G/636G           15.00$        
U02038 BURNER ASSEMBLY               GHPSU212G/424G/636G           246.00$     
U02042 BURNER ASSEMBLY               GHP12G, GHP24G & GHP36G       242.00$     
U02043 WIRING KIT                    PF10E & PF16E                 36.80$        
U02053 OVERLAY                       PF10E & PF16E                 12.80$        
U02054 OVERLAY                       PF32E                         10.00$        
U02101155019 DIAL                          5.40$          
U02101155021 ***USE PART # U00579***       ***DISCONTINUED PART***       
U02101155052 OIL SEAL                      15.60$        
U02101155055 QUADRIC SEALING               11.00$        
U02121165001 STUFFING NUT                  3.00$          
U02121165003 FOOT KIT                      10.60$        
U02121165004 FOOT KIT                      4.40$          
U02121165006 NOSING                        0.80$          
U02245 DOOR & HANDLE ASSEMBLY        GF30G & GF30PG                143.00$     
U02246 DOOR & HANDLE ASSEMBLY        GF15G & GF15PG                105.00$     
U02483 THERMOCOUPLE                  GG24TG-GG60TG                 21.40$        
U02534 OVERLAY                       13.60$        
U02535 OVERLAY                       7.00$          
U02536 OVERLAY                       9.00$          
U02537 OVERLAY                       9.00$          
U02538 OVERLAY                       GEG24                         26.80$        
U02539 OVERLAY                       GEG36                         36.20$        
U02540 OVERLAY                       GPGS1410                      15.00$        
U02541 OVERLAY                       GPGSDUE14D                    39.40$        
U02542 OVERLAY                       GPGS14D                       22.20$        
U02543 OVERLAY                       PG24E                         26.80$        
U02544 OVERLAY                       PG36E                         33.00$        
U02545 OVERLAY                       RG30                          31.60$        
U02546 OVERLAY                       9.00$          
U02547 OVERLAY                       9.00$          
U02548 OVERLAY                       GHP,GHPSU,GG,GCB, & GSP SERIES 3.20$          
U02575 PLATE, LOWER ISOLATING        GG36TG                        129.00$     
U02808 CONTROL PANEL                 GCB36G & GG36G                110.00$     
U02908 FRONT PANEL                   GG48TG                        110.00$     
U03011200004 MOTOR                         346.00$     
U03021205010 12 AWG CORD + NEMA 5-20P PLUG PF10E-C 210V                  140.00$     
U03021205011 PLUG & LEAD - 240V            97.60$        
U03021205012 PLUG & LEAD                   PF10E 120V                    97.60$        
U03021205013 PLUG & LEAD - 240V            GPC16, PF16E & PF32E          97.60$        
U03021205056 12 AWG CORD + NEMA 6-20P PLUG PF16E-C & PF32E-C 240V        140.00$     
U03041215007 ENERGY SWITCH                 83.40$        
U03041215027 POWER SWITCH                  40.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U03041215033 SWITCH                        57.60$        
U03051220007 THERMOSTAT                    89.60$        
U03051220008 THERMOSTAT - 240V             89.60$        
U03051220022 THERMOSTAT                    80.20$        
U03051220047 THERMOSTAT MILLIVOLT          333.00$     
U03051220048 THERMOSTAT                    84.40$        
U03061225040 HEATING ELEMENT               30.40$        
U03061225042 HEATING ELEMENT               40.00$        
U03061225044 HEATING ELEMENT               101.00$     
U03061225047 ELEMENT, HEATING              16LB & 32LB ELECTRIC FRYERS   78.80$        
U03061225050 UPPER ELEMENT                 51.40$        
U03061225051 LOWER ELEMENT                 65.60$        
U03061225060 UPPER ELEMENT                 51.40$        
U03061225061 LOWER ELEMENT                 57.00$        
U03061225067 HEATING ELEMENT               125.00$     
U03061225070 HEATING ELEMENT               178.00$     
U03061225071 HEATING ELEMENT               156.00$     
U03061225091 LOWER ELEMENT - 120V          73.40$        
U03061225102 UPPER ELEMENT - 120V          6.60$          
U03061225104 HEATING ELEMENT               287.00$     
U03061225116 UPPER ELEMENT                 125.00$     
U03061225117 LOWER ELEMENT                 131.00$     
U03061225118 UPPER ELEMENT                 83.20$        
U03061225119 LOWER ELEMENT                 83.20$        
U03081235018 TERMINAL BLOCK                GEG24, GEG36 & GEG48          88.40$        
U03091240005 ***USE PART # U03091240006*** ***DISCONTINUED PART***       
U03091240006 INDICATOR LIGHT - RED - 240V  GPC16                         15.20$        
U03111250027 THERMOCOUPLE ASSEMBLY         GG24TG-GG60TG                 148.00$     
U03111250030 ***USE PART # U02483***       ***DISCONTINUED PART***       
U03991290085 PIEZO IGNITION                22.20$        
U03991290101 LCHM LIMIT CONTROL            425.00$     
U03991290123 PIEZO IGNITION ASSEMBLY       CHARBROILERS & GRIDDLES ONLY  61.80$        
U04031317503 GAS KNOB CONTROL DECAL        4.40$          
U04071340071 LOGO FOR 30 LB. GAS FRYER     9.60$          
U06051470011 ELEMENT HOOK                  PF10E                         8.20$          
U06051470116 CONTROL BOX RIGHT             37.80$        
U06051470150 ***USE PART # U06051471094*** ***DISCONTINUED PART***       
U06051470237 CHAIN ADJUSTING ASSEMBLY      31.80$        
U06051470384 SS BURNER-"U" SHAPED          NOTES FOR MODELS & SERIAL #'S 168.00$     
U06051470488 WELD ASY SENSOR FIX           3.20$          
U06051470489 BURNER ASSY.                  59.20$        
U06051470499 BASE PLATE                    GEG24                         53.20$        
U06051470590 ***USE PART # U06051471098*** ***DISCONTINUED PART***       
U06051470592 ***USE PART # U06051471100*** ***DISCONTINUED PART***       
U06051470593 ***USE PART # U06051471101*** ***DISCONTINUED PART***       
U06051470641 BASE PLATE                    GEG36                         130.00$     
U06051470654 SAFETY CONTROL VALVE ASM (NG) 584.00$     
U06051470662 BASE PLATE                    GEG48                         132.00$     
U06051470670 BACK PIPE, PILOT ASSEMBLY     86.60$        
U06051470671 ***USE PART # U02034***       ***DISCONTINUED PART***       
U06051470672 SS BURNER-"U" SHAPED          NOTES FOR MODELS & SERIAL #'S 152.00$     
U06051470673 ***USE PART # U06051470384*** ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

U06051470674 SAFETY CONTROL VALVE ASSY. LPG 584.00$     
U06051470693 MAIN INJECTOR #54 LP          15.60$        
U06051470695 MAIN INJECTOR #46 NG          21.60$        
U06051470824 MAIN INJECTOR #52 LP          15.60$        
U06051470832 MAIN INJECTOR #50 LP          15.00$        
U06051470836 MAIN INJECTOR #55 LP          (2/SET)                       22.40$        
U06051470839 MAIN INJECTOR #43 NG          15.60$        
U06051470847 MAIN INJECTOR #38 NG          16.00$        
U06051470851 ***USE PART # U06051470929*** ***DISCONTINUED PART***       
U06051470869 MAIN INJECTOR #44 NG          15.60$        
U06051470877 MAIN INJECTOR #39 NG          15.00$        
U06051470881 MAIN INJECTOR #48 NG          22.60$        
U06051470884 MAIN INJECTOR #53 LP          16.00$        
U06051470896 MAIN INJECTOR #56 LP          22.60$        
U06051470899 MAIN INJECTOR #45 NG          15.60$        
U06051470907 MAIN INJECTOR #40 NG          15.00$        
U06051470929 MAIN INJECTOR #47 NG          15.60$        
U06051470937 MAIN INJECTOR #42 NG          8.20$          
U06051470967 MAIN INJECTOR #59 LP          27.00$        
U06051470975 MAIN INJECTOR #60 LP          42.00$        
U06051471013 PILOT PIPE, THERMOSTAT CONTROL GG15TG-GG60TG                 15.20$        
U06051471082 HEAD ASSEMBLY, FRONT HOOK     503.00$     
U06051471084 LEFT HEAD ASSEMBLY, FRONT HOOK 505.00$     
U06051471089 HEAD ASSEMBLY, FRONT HOOK     505.00$     
U06051471090 HEAD ASSEMBLY, FRONT HOOK     505.00$     
U06051471093 RIGHT HEAD ASSEMBLY, FRONT HK 505.00$     
U06051471094 LEFT HEAD ASSEMBLY, FRONT HOOK 508.00$     
U06051471095 RIGHT HEAD ASSEMBLY, FRONT HK 508.00$     
U06051471096 LEFT HEAD ASSEMBLY, FRONT HOOK 597.00$     
U06051471097 RIGHT HEAD ASSEMBLY, FRONT HK 508.00$     
U06051471098 HEAD ASSEMBLY, FRONT HOOK     PF10E                         504.00$     
U06051471100 LEFT HEAD ASSEMBLY, FRONT HOOK PF32E                         508.00$     
U06051471101 RIGHT HEAD ASSEMBLY, FRONT HK PF16E & PF32E                 508.00$     
U06051471181 DRIP TRAY                     67.60$        
U06051471210 CHAIN - CONVEYOR TOASTER      10.40$        
U06071480006 WIRING KIT 120V               107.00$     
U06071480007 WIRING KIT 120V               117.00$     
U06071480010 WIRING KIT 208V               32 LB. FRYER                  40.40$        
U06071480013 WIRING KIT                    30 DOG ROLLER GRILL           72.20$        
U06071480014 WIRING KIT                    50 DOG ROLLER GRILL           71.40$        
U66011800031 SCREW                         0.80$          
U66011800034 SCREW                         2.40$          
U66021810003 WASHER                        2.60$          
U66021810016 RETAINING RING                2.60$          
U66041820048 CAP HEX DOMED NUT M5          3.80$          
U99991999001 CERAMIC TUBE                  13.40$        
ULTEM 2300 Ultem 2300 Resin 23007302     Black  710667 Material Code   62.80$        
X00393 CONTROL BOARD                 295.00$     
X00538 OVERLOAD REAY (8A)            SP05                          33.60$        
X00547 Drive Shaft Washer            1.60$          
X00556 Motor Mounting Screw          1.60$          
X00558 MOTOR REPLACEMENT KIT         SP05 & SP05-Q                 393.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X00559 ***USE PART # X00558***       ***DISCONTINUED PART***       
X00560 MOTOR ASSEMBLY (220/60/1)     SP62P & SP62P-4               2,500.00$  
X00561 MOTOR W/ BRAKE (220/60/1)     SPC62P                        2,581.00$  
X00565 MEMBRANE SWITCH               SP10-SP25 & SPC10-SP25        86.60$        
X00566 MEMBRANE SWITCH               SP30, SP30P, SPC30, & SPC30P  86.60$        
X00567 MEMBRANE SWITCH               SP40-SP60 & SPC40-SPC60       76.60$        
X00568 CONTROL BOARD                 SP10-SP60 & SPC10-SPC60       182.00$     
X00569 CONTROL TRANSFORMER           SP10-SP60 & SPC10-SPC60       61.60$        
X00570 FUSE                          1A/250V-GLASS TUBE, TIME-DELAY 15.40$        
X00647 MIXER COLUMN-LEVER STYLE      SP30, SP30P, & SPC30P         655.00$     
X00667 MIXER POWER CORD 480V         NEMA PLUG TYPE 16-20P         99.00$        
X00674 BOWL SCRAPER WHITE RUBBER END SP20 AND SP25                 165.00$     
X00675 4 WIRE HARNESS W/CONNECTOR    SP10-SP60 & SPC10-SPC60       11.20$        
X00675-1 4 WIRE HARNESS W/ CONNECTORS  SP25                          9.60$          
X00675-2 4 WIRE HARNESS W/CONNECTORS   SP30-SP60, & SP30P            9.60$          
X00676 WIRE W/ QUICK CONNECT (J5)    SP10-SP60 & SPC10-SPC60       22.40$        
X00678 GEAR & DRIVE SET              SP62P,SPC62P,SP80PL & SPC80PL 1,144.00$  
X00679 CIRCUIT BOARD                 SP62P-SP80PL, SPC62P & SPC80PL 231.00$     
X00680 BOWL RAISE/LOWER CONTACTOR 24V SP62P-SP80PL SPC62P & SPC80PL 205.00$     
X00703 HOSE ASSEMBLY                 SP62P-SP80PL, SPC62P & SPC80PL 117.00$     
X00704 OIL FILL PLUG                 SP62P-SP80PL, SPC62P & SPC80PL 15.20$        
X00734 WHEEL, MOTOR COG (20T)        (50HZ) SP30-SP60, SPC30-60    114.00$     
X01084 NUT-BOWL TRUCK                SP80                          1.60$          
X01086 BOWL CLAMP ASSEMBLY (2/SET)   SP60 & SPC60                  60.00$        
X01268 HANDLE WITH GRIPS             XTROLLEYTRUCK                 132.00$     
X01271 NUT                           XTROLLEYTRUCK                 3.80$          
X01336 ALUMINUM PANEL KIT            SP10-SP25 & SPC10-SPC25       71.40$        
X01337 ALUMINUM PANEL KIT            SP30, SP30P, SPC30, & SPC30P  92.00$        
X01338 ALUMINUM PANEL KIT            SP40-SP60 & SPC40-SPC60       106.00$     
X01355 PLANETARY ASSEMBLY            SP62P-1 & SP62P-3             1,633.00$  
X01359 PLANETARY ASSEMBLY            SP62P-4, SP80PL & SPC80PL     1,884.00$  
X01370 WASHER                        1.60$          
X01371 BOWL LIFT ROD WITH CAM & PIN  SP30P, SPC30 & SPC30P         62.60$        
X01372 SPLIT LOCK WASHER (M12)       SP40                          1.80$          
X01499 POWER CORD (3PH)              SP40, SPC40, SP60, & SPC60    524.00$     
X01759 WASHER (M8)                   SP10/SPC10 & SP20/SPC20       1.00$          
X01760 TRANSMISSION CASE & MOTOR     SP08                          1,068.00$  
X01873 PLANETARY ASSEMBLY            SP08                          346.00$     
X01874 PLANETARY ASSEMBLY            SP05 & SP05-Q                 263.00$     
X01942 BRIDGE, CONTACTOR (ABB)       SP62P & SP80PL                112.00$     
X01943 CONNECTOR, CONTACTOR (ABB)    SP62P & SP80PL  (2/SET)       172.00$     
X01945 CONTACTOR (24V/60HZ/3PH)      SP/C62P-3,SP62P-4,& SP/C80PL-3 221.00$     
X02000 MOUNTING KIT, SCRAPPER        SP30-SP40 & SPC30-SPC40       211.00$     
X02014 CLUTCH (50HZ)                 77.60$        
X02051 PLUG, J-HOOK                  SP40                          3.60$          
X02052 PLUG, J-HOOK                  SP60                          7.20$          
X02055 OVERLOAD RELAY (1 PH)         SP62P,SP62P-4,SPC62P,&SPC62P-4 231.00$     
X02056 OVERLOAD RELAY, (1PH)         SP62P,SP62P-4,SPC62P,&SPC62P-4 231.00$     
X02058 CONTACTOR (1PH)               SP62P-1, SPC62P-1, & SP62P-4  393.00$     
X02059 CONTACTOR (1PH)               SP62P-1, SPC62P-1, & SP62P-4  393.00$     
X02060 CONTACTOR (3PH)               SP62P-3-SP80PL-3 & SPC62P-3   295.00$     
X02065 MOTOR                         SP80PL-480603                 2,035.00$  



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X02068 CONTROL PANEL, DIGITAL        SP80PL & SPC80PL              132.00$     
X02069 MOTOR                         503.00$     
X02070 CONTACTOR (415V-50/60HZ-3PH)  231.00$     
X02071 TRANSFORMER (415V-50HZ-3PH)   165.00$     
X02072 FIXTURE, FUSE                 13.80$        
X02073 FUSE                          21.00$        
X02074 MOTOR (415V-50HZ-3PH)         1,961.00$  
X02204 MOTOR                         1,961.00$  
X02492 TRANSFORMER ASSEMBLY          503.00$     
X02499 TRANSFORMER ASSEMBLY          157.00$     
X02508 MOTOR ASSEMBLY                880.00$     
X02510 CLUTCH                        31.40$        
X02511 MOTOR ASSEMBLY                1,438.00$  
X02515 EMERGENCY STOP BOTTON         981.00$     
X02516 WORM GEAR                     62.80$        
X02517 CLUTCH                        31.40$        
X02528 STRAIN RELIEF                 6.20$          
X02530 CONTACTOR (24V)               220.00$     
X02531 TRANSFORMER                   157.00$     
X02552 CONTACTOR (24V)               283.00$     
X02555 MOTOR ASSEMBLY                1,978.00$  
X02556 MOTOR ASSEMBLY (1PH)          1,635.00$  
X02611 REAR GUARD                    SP62P & SP62P-4               942.00$     
X02612 COVER                         SP62P-SP80, SPC62P & SPC80PL  315.00$     
X02613 SLIDE SHEATH-PLASTIC          SP62P-SP80PL, SPC62P & SPC80PL 263.00$     
X02614 BOWL GUARD ASSEMBLY           SP62P & SP62P-4               983.00$     
X02615 BOWL GUARD ASSEMBLY           SP80PL & SPC80PL              981.00$     
X02616 REAR GUARD                    SP80PL & SPC80PL              1,131.00$  
X02617 FLAT WASHER                   SP30, SPC30, SP30P, & SPC30P  1.60$          
X02620 ***USE ACC # XXBGSHIELD-20*** ***ACCESSORY***               
X02624 ***USE ACC # XXBGSHIELD-30*** ***ACCESSORY***               
X02625 ***USE ACC # XXBGSHIELD-40*** ***ACCESSORY***               
X02627 ***USE ACC # XXBGSHIELD-60*** ***ACCESSORY***               
X02628 CONTACTOR                     (60HZ) SP60-480603            220.00$     
X02632 CONTROL TRANSFORMER           132.00$     
X02635 MOTOR (3PH)                   1,744.00$  
X02668 MOTOR ASSEMBLY                2,292.00$  
X02669 MOTOR ASSEMBLY                2,384.00$  
X02671 CONTACTOR (24V)               220.00$     
X02673 BOWL CLAMP ASSEMBLY           132.00$     
X02674 MOTOR ASSEMBLY                2,058.00$  
X02676 MOTOR ASSEMBLY                2,059.00$  
X02678 MOTOR ASSEMBLY                2,679.00$  
X02679 MOTOR ASSEMBLY                2,679.00$  
X02680 LIFT MOTOR                    915.00$     
X02694 MOTOR ASSEMBLY                2,547.00$  
X02695 MOTOR ASSEMBLY                2,548.00$  
X02698 CONTROL BOARD ASSEMBLY        328.00$     
X02701 EMERGENCY STOP BUTTON         62.80$        
X02702 TRANSMISSION CASE & MOTOR     1,068.00$  
X02703 WORM GEAR                     62.80$        
X02704 SPLASH COVER                  112.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X02722 ELECTRONIC CIRCUIT BOARD      328.00$     
X02723 OVERLOAD RELAY (4AMP)         31.40$        
X02724 POWER CORD                    55.60$        
X02725 POWER CORD                    55.60$        
X02726 POWER CORD                    62.40$        
X02727 CAPACITOR                     SP62P-SP80PL & SPC62P-SPC80PL 132.00$     
X02739 POWER CORD                    SP10-SP25 & SPC10-SPC25       69.40$        
X02740 POWER CORD                    SP40-1 & SPC40-1              524.00$     
X02741 POWER CORD                    SP60-1 & SPC60-1              655.00$     
X02742 POWER CORD (1PH)              SP62P-1, SPC62P-1, SP62P-41   655.00$     
X02743 POWER CORD (3PH)              SP/SPC62P,SP62P-43,SP/SPC80PL 557.00$     
X02745 GASKET                        SP25-SP60 & SPC25-SPC60       7.00$          
X08001 SCREW                         3.00$          
X08002 SCREW                         2.60$          
X08003 TRANSMISSION COVER            SP08                          82.80$        
X08004 DIGITAL CONTROL PANEL         SP08                          64.80$        
X08005 SCREW                         4.80$          
X08006 EMERGENCY STOP BUTTON         SP08                          64.80$        
X08007 SCREW, HEX                    3.00$          
X08008 SPRING WASHER                 2.60$          
X08009 PIN                           SP08                          3.60$          
X08015 NUT                           9.60$          
X08016 WASHER                        10.40$        
X08017 PINION BEATER  (17T)          SP08                          31.80$        
X08018 BALL BEARING                  6001LU                        24.20$        
X08019 PLANETARY GEAR (56T)          SP08                          126.00$     
X08020 PLANETARY HOLDER              SP08                          93.80$        
X08021 COVER, PLANETARY HOLDER       SP08                          54.20$        
X08022 BEARING                       6002Z                         24.20$        
X08023 OIL SEAL                      SP08                          23.80$        
X08024 PLANETARY SHAFT ASSEMBLY      SP08                          63.20$        
X08028 SCREW, HEX                    2.40$          
X08029 STAINLESS WHIP TOP            3.60$          
X08031 BOWL HANDLES                  14.80$        
X08032 BOWL KNOB                     14.80$        
X08033 BOWL WELD CLIP                7.20$          
X08034 SCREW                         3.00$          
X08035 SCREW                         3.80$          
X08036 KEY                           10.40$        
X08037 PLANETARY PIN                 SP05, SP05-Q, & SP08          10.40$        
X08038 SPRING                        SP08                          18.80$        
X08039 WASHER                        SP08                          1.60$          
X08040 GASKET                        SP08                          10.40$        
X08040-50 GEAR ARM ASSEMBLY             SP08                          78.00$        
X08045-1 PLATE, GEAR ARM               11.00$        
X08046 KNOB                          SP08                          5.00$          
X08051 NUT                           3.00$          
X08052 PIN                           SP08                          10.40$        
X08053 GEAR (60Hz)                   SP08                          74.00$        
X08053-1 GEAR                          (50Hz) SP08                   68.40$        
X08054 OIL SEAL                      SP08                          10.40$        
X08055 BALL BEARING                  6203Z                         11.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X08058-64 REAR COVER ASSEMBLY           SP08                          85.60$        
X08063 SCREW                         3.00$          
X08065-74 HANDLE ASSEMBLY, BOWL LIFT    SP08                          99.00$        
X08066 COTTER PIN                    W-1/16" X L-3/4"-SS 18-8      5.60$          
X08069A SHOULDER SCREW                SWITCH ACTUATOR               2.00$          
X08070 PIN, BOWL LIFT ROD            SP08                          0.80$          
X08072 SPRING                        SP05, SP05-Q & SP08           3.40$          
X08074 LOCK NUT                      M8-1.25, OD-13MM, HT-8MM      1.60$          
X08075 MIXER COLUMN                  SP08                          77.80$        
X08076 FLAT WASHER                   3.00$          
X08077 SCREW, HEX                    2.40$          
X08078 STRAIN RELIEF                 SP08                          10.40$        
X08079 POWER CORD                    SP08                          24.60$        
X08080 SCREW                         7.20$          
X08081 SCREW                         1.20$          
X08082 CIRCUIT BREAKER (5A)          SP08                          47.40$        
X08083 CAPACITOR                     SP08                          47.40$        
X08084 CLAMP                         SP08                          15.20$        
X08085 SCREW, HEX                    5.00$          
X08086 BOWL CRADLE                   SP08                          159.00$     
X08087 SCREW                         3.60$          
X08088 CLIP                          SP08                          3.80$          
X08089-93 BOWL CLAMP ASSEMBLY (2/SET)   SP05, SP05-Q, & SP08          43.40$        
X08090 KNOB                          SP05, SP05-Q, & SP08          5.00$          
X08091 SPRING                        SP05 & SP05-Q                 10.80$        
X08094-95 BOWL LIFT BRACKET ASSEMBLY    SP08                          18.00$        
X08096-98 BOWL LOCK PIN ASSEMBLY        SP08                          11.20$        
X08098 NUT, STOP                     3.00$          
X08099 BASE                          SP08                          118.00$     
X08100 FOOT (4/SET)                  SP08                          10.40$        
X08101 FLAT WASHER                   2.60$          
X08102 LOCK WASHER                   3.00$          
X08103 SCREW, HEX                    2.60$          
X08104 BEARING                       6202Z                         11.20$        
X08105 LEAD-IN OIL PAD               SP08                          14.40$        
X08106-107 FIRST SPEED GEAR ASSY (42T)   SP08                          119.00$     
X08106-107-2 SLOW SPEED GEAR ASSY.         132.00$     
X08107-2 GEAR 1ST SPEED (47T)          119.00$     
X08107-3 GEAR 1ST SPEED (47T) - RL ONLY 7.20$          
X08108 BUSHING                       SP08                          10.80$        
X08109 GEAR CLUTCH (25T)             SP08                          45.00$        
X08110 BUSHING                       SP08                          15.20$        
X08111 BUSHING                       SP08                          14.40$        
X08112 GEAR (34T)                    SP08                          64.20$        
X08113 BEARING PAD                   SP08                          9.20$          
X08114 BEARING                       6203LU                        14.80$        
X08116-1 BUSHING & SEAL SET            SP05, SP05-Q, & SP08          31.20$        
X08119 WASHER SS                     9.00$          
X08120 LOCK NUT                      9.60$          
X08121 ROLLERS                       SP08 & SP08-Q                 2.00$          
X08122 SLICE SPRING                  2.40$          
X08123 CLUTCH SLEEVE                 SP08                          91.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X08124 DRIVE SHAFT                   SP08                          88.80$        
X08125 KEY                           9.60$          
X08126 KEY                           5.00$          
X08127 KEY                           9.60$          
X08128 BEARING                       6200Z                         28.80$        
X08129 TRANSMISSION SHAFT (19T)      SP08                          72.00$        
X08129-2 TRANSMISSION SHAFT (14T)      85.40$        
X08129-3 GEAR 3RD SPEED (36T) - RL ONLY 7.20$          
X08130 KEY                           9.60$          
X08131 KEY                           9.60$          
X08132 GEAR (36T)                    SP08                          67.80$        
X08133 BRONZE BUSHING                SP08                          10.80$        
X08133-1 BRONZE BUSHING 47MM           14.80$        
X08134 GEAR (27T)                    SP08                          28.60$        
X08135 C-RING                        9.60$          
X08137-141 SHIFTER YOKE ASSEMBLY         SP08                          92.40$        
X08143 MASTER SHAFT (18T)            SP08                          64.80$        
X08143-1 MASTER SHAFT (18T) - RL ONLY  7.20$          
X08145 BRONZE GEAR (20T)             (60HZ) SP08                   71.40$        
X08145-1 BRONZE GEAR (22T)             (50HZ) SP08                   66.40$        
X08148 TRANSMISSION CASE TOP         SP08                          82.80$        
X08148-1 GASKET                        SP08                          17.80$        
X08149 CLIP & SUPPORT SET            SP08                          5.00$          
X08150 WASHER                        1.40$          
X08151 SCREW                         8.60$          
X08153 SLIDE SHEATH(WIRE GUARD ONLY) 21.80$        
X08154-2 SPLASH COVER                  SP08                          131.00$     
X08155 NUT                           1.60$          
X08156 SCREW                         3.60$          
X08157 MICROSWITCH FIXTURE           SP08                          9.00$          
X08158-159 MICROSWITCH ASSY (W/2 SCREWS) 58.20$        
X08160 CONTROL BOARD ASSEMBLY        SP08 (110V/60HZ)              248.00$     
X08160-1 DIGITAL SWITCH                SP08 (110V/220V)              82.80$        
X08160-2 DIGITAL SWITCH                66.20$        
X08160-220 CONTROL BOARD ASSEMBLY        SP08 (220V/50-60HZ/1PH)       263.00$     
X08160-RL CONTROL BOARD ASSEMBLY        408.00$     
X08161-162 SCREW/WASHER ASSEMBLY         2.60$          
X08C-36 PANEL, DIGITAL CONTROL SP08RL 73.40$        
X10001-2-DG TRANSMISSION COVER            SP10, SPC10, SP20, & SPC20    126.00$     
X10003 GEAR (35T)                    SP10-SP25 & SPC10-SPC25       79.80$        
X10005 THUMB SCREW (TS 1/2"-#12)     SP10-SP80PL & SPC10-SPC80PL   9.60$          
X10006-DG HUB ATTACHMENT                SP10, SPC10, SP20, & SPC20    92.40$        
X10007 ATTACHMENT HOLE PLUG          SP10-SP60 & SPC10-SPC60       9.60$          
X10008 STOP NUT                      5.00$          
X10008-82 PLANETARY ASSEMBLY            SP10-SP25 & SPC10-SPC25       408.00$     
X10009 PINION BEATER (19T)           SP10-SP25 & SPC10-SPC25       48.80$        
X10010 BEARING                       6203Z                         18.80$        
X10011-DG PLANETARY HOLDER              SP10-SP25 & SPC10-SPC25       218.00$     
X10012 BEARING                       6204Z                         18.80$        
X10013 OIL SEAL                      SP10-SP25 & SPC10-SPC25       5.00$          
X10014 KEY (5X5X17MM)                SP10-SP25 & SPC10-SPC25       5.00$          
X10015 PLANETARY SHAFT               SP10-SP25 & SPC10-SPC25       179.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X10020 BOWL CLAMP ASSEMBLY (2/SET)   SP10-SP25 & SPC10-SPC25       46.20$        
X10020-1 BOWL CLAMPS  (2/SET)          SP10-SP25 & SPC10-SPC25       46.20$        
X10021 *** USE PART # X10021-DG ***    ***DISCONTINUED PART***       
X10021-DG BOWL CRADLE                   SP10 & SPC10                  191.00$     
X10022 BOWL SLIDE                    SP10 & SPC10                  7.40$          
X10023 REAR GUARD                    SP10 & SPC10                  172.00$     
X10024-DG BASE                          SP10 & SPC10                  165.00$     
X10025 SCREW                         4.80$          
X10026 CAPACITOR (200MF)             SP10 & SPC10                  64.80$        
X10027-2 CIRCUIT BREAKER               SP10 & SPC10                  24.20$        
X10028ABB CONTACTOR                     (110V) SP10 & SPC10           164.00$     
X10029 WIRE CONNECTOR                17.20$        
X10029-2G CONNECTING BLOCK 2-CON GRAY   261 SERIES                    3.20$          
X10029-4R CONNECTING BLOCK 4-CON ORANGE 261 SERIES                    3.20$          
X10029-EC CONNECTING BLOCK END CAP      261 SERIES                    3.20$          
X10032 STOP NUT                      3.80$          
X10033 SPRING                        3.60$          
X10034 WASHER                        0.80$          
X10035-1-DG COLUMN                        SP10 & SPC10                  231.00$     
X10037A BOWL LIFT ASSEMBLY            SP10 & SPC10                  46.80$        
X10038 BOWL LIFT CAM                 14.40$        
X10039 PIN                           SP10, SPC10, SP20, & SPC20    9.60$          
X10040 BOWL LIFT ARM                 SP10 & SPC10                  24.80$        
X10041 TOUCH MASS                    SP10-SP60 & SPC10-SPC60       5.00$          
X10042 SCREW                         3.00$          
X10043 TOUCH SHAFT ASSEMBLY, BRASS   SP10-SP25 & SPC10-SPC25       9.60$          
X10043N TOUCH SHAFT ASSEMBLY, NYLON   SP10-SP25 & SPC10-SPC25       9.60$          
X10045 LEVER W/ KNOB                 SP10, SPC10, SP20, & SPC20    31.20$        
X10045-1 KNOB                          SP10-SP25 & SPC10-SPC25       5.00$          
X10045-48 GEAR SHIFT LEVER ASSEMBLY     SP10, SPC10, SP20, & SPC20    117.00$     
X10049 START BUTTON, NON-ILLUMINATED SP10-SP25 & SPC10-SPC25       61.20$        
X10050 STOP BUTTON NON-ILLUMINATED   SP10-SP60 & SPC10-SPC60       87.20$        
X10051 PLATINUM SWITCH               SP10-SP60 & SPC10-SPC60       41.60$        
X10052 CLUTCH                        SP10, SPC10, SP20, & SPC20    20.60$        
X10053 COVER                         SP10, SPC10, SP20, & SPC20    5.00$          
X10054 TRANSMISSION REAR COVER       SP10, SPC10, SP20, & SPC20    117.00$     
X10055 INJURY WARNING PLATE          SP10, SPC10, SP20 & SPC20     31.20$        
X10056 ENCLOSURE, MIXER CONTROLS     69.40$        
X10057 MICROSWITCH                   SP10-SP60 & SPC30P            15.40$        
X10057-1 MICROSWITCH                   SPC10-SPC60                   20.60$        
X10058 MICROSWITCH BRACKET           SP10-SP25 & SPC10-SPC25       5.00$          
X10059-1 TRANSMISSION CASE             SP10, SPC10, SP20, & SPC20    981.00$     
X10060-67 MOTOR ASSEMBLY                (60HZ) SP10                   579.00$     
X10068 BEARING                       6201Z                         14.40$        
X10071 TWIN BEARING RETAINER         SP10, SPC10, SP20 & SPC20     9.60$          
X10072 BEARING RETAINER CAP          SP10, SPC10, SP20, & SPC20    18.80$        
X10073 OIL PLUG                      SP10-SP60 & SPC10-SPC60       5.00$          
X10074 TRANSMISSION CASE LID         SP10, SPC10, SP20, & SPC20    124.00$     
X10075 NEEDLE BEARING                27.00$        
X10076P SLIDE SHEATH                  SP10-SP25 & SPC10-SPC25       124.00$     
X10077 MAT                           SP10-SP25 & SPC10-SPC25       43.40$        
X10078 GEAR                          SP10, SPC10, SP20, & SPC20    139.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X10079/81 ***USE PART # X20079/81***    ***DISCONTINUED PART***       
X10080 PIN                           SP10-SP25 & SPC10-SPC25       5.00$          
X10082 SCREW                         1.60$          
X10083 EXTERNAL HEX HEAD SCREW       SS-316/A4, M5-0.8X10MM        3.00$          
X10086 SCREW                         2.60$          
X10088 ACORN NUT                     4.80$          
X10089 OIL SEAL                      SP10-SP80PL & SPC10-SPC80PL   9.60$          
X10090 LEAD-IN OIL PAD               SP10, SPC10, SP20, & SPC20    18.00$        
X10091 SLOW SPEED GEAR BUSHING       SP10, SPC10, SP20, & SPC20    24.80$        
X10091-94 SLOW SPEED GEAR ASSEMBLY (46T) SP10, SPC10, SP20, & SPC20    264.00$     
X10093 GEAR SPRING (8/SET)           SP10, SPC10, SP20, & SPC20    9.60$          
X10095 BEVEL GEAR (46T)              SP10-SP25 & SPC10-SPC25       103.00$     
X10096 GEAR CLUTCH                   SP10, SPC10, SP20, & SPC20    73.40$        
X10097 CLUTCH BUSHING                SP10-SP25 & SPC10-SPC25       10.80$        
X10098 KEY                           5.00$          
X100S1 REMOVABLE BOWL GUARD ASSY.-SS SP10 & SPC10                  248.00$     
X10100 GEAR CLUTCH                   SP10, SPC10, SP20, & SPC20    241.00$     
X10101 HEEL                          5.00$          
X10102 BEARING                       6205LU                        18.80$        
X10103 OIL RING (2X23MM)             SP10-SP25 & SPC10-SPC25       5.00$          
X10104 OIL GUARD BUSHING             SP10, SPC10, SP20, & SPC20    15.20$        
X10105 OIL SEAL                      SP10-SP25 & SPC10-SPC25       9.60$          
X10106 STOP NUT                      5.00$          
X10107 DRIVE SHAFT                   SP10, SPC10, SP20, & SPC20    308.00$     
X10108 KEY                           5.00$          
X10109 KEY                           5.00$          
X10110 CLUTCH SLEEVE                 SP10-SP25 & SPC10-SPC25       112.00$     
X10111-116 SHIFTER YOKE ASSEMBLY         SP10, SPC10, SP20, & SPC20    126.00$     
X10117 BEARING                       6201                          9.60$          
X10118 GEAR (29T)                    SP10, SPC10, SP20, & SPC20    148.00$     
X10118-24T GEAR (24T)                    SP10, SPC10, SP20, & SPC20    148.00$     
X10120 C-RING                        5.00$          
X10121 GEAR (24T)                    SP10-SP25 & SPC10-SPC25       82.80$        
X10122 BUSHING SPACER                SP10, SPC10, SP20, & SPC20    6.60$          
X10123 KEY                           5.00$          
X10124 MASTER SHAFT (15T)            SP10, SPC10, SP20, & SPC20    172.00$     
X10125 STOP NUT                      5.00$          
X10126 GEAR (32T)                    SP10, SPC10, SP20, & SPC20    147.00$     
X10127 KEY                           3.80$          
X10128 KEY                           5.00$          
X10129 TRANSMISSION SHAFT            SP10, SPC10, SP20, & SPC20    172.00$     
X10130 STOP NUT                      5.00$          
X10131 SCREW                         1.60$          
X10132 STOP NUT                      4.80$          
X10133 SCREW                         1.20$          
X10134 SPRING LOCK, SAFETY GUARD     SP10-SP80PL & SPC10-SPC80PL   21.00$        
X10134A WASHER                        0.80$          
X10134B SCREW                         1.80$          
X10135 SPRING LOCK, SAFETY GUARD     SP10-SP80PL & SPC10-SPC80PL   18.80$        
X10136 RUBBER FEET GUARDS (4/SET)    SP10, SPC10, SP20, & SPC20    39.40$        
X10137 TIMER ASSEMBLY                SP10-SP80PL & SPC10-SPC80PL   92.40$        
X10137-1 KNOB                          SP10-SP80PL & SPC10-SPC80PL   17.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X10179 SCREW, CONTROL PANEL          SP10-25                       5.00$          
X10180 SCREW, COVER, FRONT SP10/20   M6 X 1.0 X 30MM (LONG)        4.80$          
X10181 SCREW, COVER, REAR SP10/20    M6 X 1.0 X 15MM (SHORT)       4.80$          
X10186 SCREW, GEAR SHIFT PLATE       SP10/20                       2.60$          
X10187 GASKET                        SP10, SPC10, SP20, & SPC20    5.00$          
X10188 GASKET                        SP10, SPC10, SP20, & SPC20    10.20$        
X10190 TOUCH PLATE                   SP10, SPC10, SP20, & SPC20    9.60$          
X10191 PLATE                         SP10, SPC10, SP20, & SPC20    26.60$        
X10199 GASKET                        SP10-SP25 & SPC10-SPC25       9.60$          
X10217 GREASE TUBE W/O ZERT          SP10-SP60 & SPC10-SPC60       9.60$          
X10900 GREASE FITTING                SP10-SP60 & SPC10-SPC60       5.20$          
X12062S MIXER COLUMN                  589.00$     
X200155 COVER                         2.60$          
X200201 *** USE PART # X10045-1 ***   ***DISCONTINUED PART***       
X20021 ***USE PART # X20021-DG       ***DISCONTINUED PART***       
X20021-DG BOWL CRADLE                   SP20 & SPC20                  216.00$     
X20022 BOWL SLIDE                    SP20 & SPC20                  7.20$          
X20023 REAR GUARD                    SP20 & SPC20                  210.00$     
X20024 ***USE PART # X20024-DG***    ***DISCONTINUED PART***       
X20024-DG BASE                          SP20 & SPC20                  210.00$     
X20026 CAPACITOR (300MF)             SP20, SP25, SPC20, & SPC25    73.40$        
X20026-220 CAPACITOR - 220 VOLT          48.60$        
X20027-2 CIRCUIT BREAKER (13A)         SP20, SPC20, SP25, & SPC25    18.80$        
X20027-220 CIRCUIT BREAKER               220V                          17.20$        
X20028-220 CONTACTOR SP20 - 220 VOLT     126.00$     
X20028ABB CONTACTOR                     (110V) SP20 & SPC20           218.00$     
X20031 SCREEN                        SP10,SPC10, SP20, & SPC20     3.80$          
X20033 SPRING, BOWL LIFT             SP/SPC10, SP/SPC20, & SP/SPC25 4.80$          
X20035-1 ***USE PART # X20035-1-DG***  ***DISCONTINUED PART***       
X20035-1-DG COLUMN                        SP20 & SPC20                  278.00$     
X20037A BOWL LIFT ASSEMBLY            SP20 & SPC20                  63.20$        
X20039 *** USE PART # X10039 ***     ***DISCONTINUED PART***       
X20040 BOWL LIFT ARM                 SP20 & SPC20                  38.40$        
X20043B *** USE PART # X10043 ***     ***DISCONTINUED PART***       
X20043N *** USE PART # X10043N ***    ***DISCONTINUED PART***       
X20047 COVER                         159.00$     
X20054-1 REAR COVER                    SPC10 & SPC20                 99.00$        
X20055 *** USE PART # X10055 ***     ***DISCONTINUED PART***       
X20060 SPRING SHOCK ABSORBER         SP10, SPC10, SP20, & SPC20    92.40$        
X20060-67 MOTOR ASSEMBLY                (60HZ) SP20                   698.00$     
X20060-67C MOTOR ASSEMBLY                SPC20                         785.00$     
X20061 MOTOR SHAFT                   197.00$     
X20063 MOTOR FAN                     SP20 & SPC20                  14.40$        
X20065 WORM (5T)                     SP10, SPC10, SP20, & SPC20    92.40$        
X20065-220 MOTOR WORM SP20 - 220 VOLT    55.60$        
X20066 STOP NUT                      4.80$          
X20067 SPRING PIN                    SP20 & SPC20                  4.80$          
X20074-1 DOWEL PIN                     3.60$          
X20079/81 FRONT INTERLOCK GUARD ASSY    SP20 & SPC20                  233.00$     
X20086 SCREW                         2.60$          
X20087 DOWEL SCREW ASSEMBLY          SP10, SPC10, SP20, & SPC20    5.00$          
X20087-1 WASHER, D                     1.60$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X20098 *** USE PART # X10098 ***     ***DISCONTINUED PART***       
X200A1 *** USE PART # X10191 ***     ***DISCONTINUED PART***       
X200A2 *** USE PART # X10190 ***     ***DISCONTINUED PART***       
X200S1 SS REMOVABLE BOWL GUARD ASSY. SP20 & SPC20                  263.00$     
X200S2 PLASTIC SLIDE SHEATH ASSY.    SP10-SP25 & SPC10-SPC25       131.00$     
X200S3 SPRING PLUNGER HARDWARE       SP10-SP60 & SPC10-SPC60       13.20$        
X20108 *** USE PART # X10108 ***     ***DISCONTINUED PART***       
X20109 *** USE PART # X10109 ***     ***DISCONTINUED PART***       
X20118-220 GEAR (29 TOOTH)               113.00$     
X20123 KEY                           5.00$          
X20127 KEY                           3.60$          
X20128 *** USE PART # X10128 ***     ***DISCONTINUED PART***       
X20153 DOWEL PIN                     7.20$          
X20155 *** USE PART # X30217 ***     ***DISCONTINUED PART***       
X20159 *** USE PART # X30218 ***     ***DISCONTINUED PART***       
X20160 *** USE PART # 1226 ***       ***DISCONTINUED PART***       
X20161 SCREW                         1/4-20 x 2 1/8 HHC            8.80$          
X20179 *** USE PART # X10179 ***     ***DISCONTINUED PART***       
X20180 *** USE PART # X10180 ***     ***DISCONTINUED PART***       
X20181 *** USE PART # X10181 ***     ***DISCONTINUED PART***       
X20184 COVER                         SP10, SPC10, SP20 & SPC20     9.60$          
X20190 *** USE PART # X10190 ***     ***DISCONTINUED PART***       
X20199 *** USE PART # X10199 ***     ***DISCONTINUED PART***       
X20202 KEY                           3.80$          
X20206-207 SCREW & LOCK WASHER SET - SS  9.60$          
X20207 LOCK WASHER                   SP10 & SPC10                  5.00$          
X20210 *** USE PART # X10188 ***     ***DISCONTINUED PART***       
X20214 Lower Head - Snap Ring 2"     9.60$          
X20216 *** USE PART # X10900 ***     ***DISCONTINUED PART***       
X20217 *** USE PART # X10217 ***     ***DISCONTINUED PART***       
X20300-220 TRANSFORMER SP20 - 220 VOLT   34.80$        
X20301-220 OVERLOAD RELAY SP20 - 220 VOLT 34.80$        
X20302-220 FUSE SP20 - 220 VOLT          6.60$          
X20303-220 FUSE FIXTURE SP20 - 220 VOLT  6.60$          
X20504 PLASTIC HANDLE                SP10-SP25 & SPC10-SPC25       9.60$          
X20509 HOUSING, BRAKE                SPC10 & SPC20                 38.40$        
X20510 MAGNETIC BRAKE COVER          SPC10 & SPC20                 18.80$        
X20511 MAGNETIC BRAKE                SPC10 & SPC20                 385.00$     
X20512 TRANSFORMER, ELECTRONIC BRAKE (110V/115V) SPC10-SPC30       157.00$     
X20513 CONTACTOR                     SPC10 & SPC20                 117.00$     
X20516 COVER                         SP10, SPC10, SP20, & SPC20    9.60$          
X207M001 COVER - DARK GREY             172.00$     
X207M001-RED COVER, RED                    145.00$     
X20AT-615 *** USE PART # X10137 ***     ***DISCONTINUED PART***       
X20M007 ATTACHMENT HUB                91.40$        
X20M018 BOWL CLAMP ASSEMBLY           36.20$        
X20M018-1 BOWL CLAMPS                   14.80$        
X20M019 BOWL CRADLE                   270.00$     
X20M029 MIXER COLUMN                  458.00$     
X20M047-K MOTOR, 115/60/1               850.00$     
X20M048-1 SCREEN, TRANSMISSION CASE     3.60$          
X20M056 WHEEL, MAIN COG               88.80$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X20MKJD17 START/STOP SWITCH (115V)      92.40$        
X22092B *** USE PART # X10043 ***     ***DISCONTINUED PART***       
X22092P *** USE PART # X10043N *** ***DISCONTINUED PART***       
X25001 SCREW                         3.00$          
X25002 SWITCH BOX COVER              SP25 & SPC25                  72.00$        
X25003 RING                          SP25 & SPC25                  5.00$          
X25004 ***USE PART # X25004-DG***    ***DISCONTINUED PART***       
X25004-1 TRANSMISSION COVER            SPC25                         99.00$        
X25004-DG TRANSMISSION COVER            SP25 & SPC25                  107.00$     
X25005DB DIGITAL CONTROL BOARD ASSY    187.00$     
X25012 *** USE PART X10029-2G/EC *** ***DISCONTINUED PART***       
X25013 SCREW                         2.40$          
X25014 ELECTRONIC MOUNTING PLATE     SP25 & SPC25                  57.20$        
X25014A MOUNTING PLATE                SP25 & SPC25                  21.80$        
X25018-DG HUB                           SP25 & SPC25                  85.40$        
X25034-DG BOWL CRADLE                   SP25 & SPC25                  302.00$     
X25035 SLIDE GUIDES                  SP25 & SPC25                  3.60$          
X25036 REAR GUARD                    SP25 & SPC25                  225.00$     
X25037 SCREEN                        SP25 & SPC25                  3.60$          
X25038 ***USE PART # X25038-DG***    ***DISCONTINUED PART***       
X25038-DG BASE                          SP25 & SPC25                  328.00$     
X25039 SCREW                         1.60$          
X25041 SPRING                        3.80$          
X25044-DG MIXER COLUMN                  SP25 & SPC25                  348.00$     
X25045 SPRING PIN                    3.60$          
X25047 MICROSWITCH                   SP25 & SPC25                  38.40$        
X25047-1 MICROSWITCH FIXTURE           SP25 & SPC25                  14.80$        
X25048 BOWL LIFT CAM                 SP25 & SPC25                  18.80$        
X25049 BOWL LIFT LEVER               38.40$        
X25049A BOWL LIFT ASSEMBLY            SP25 & SPC25                  69.20$        
X25050 BACK PLATE                    SP25 & SPC25                  7.00$          
X25051 SCREW                         3.00$          
X25052-55 GEAR SHIFT LEVER ASSEMBLY     SP25 & SPC25                  106.00$     
X25054-1 *** USE PART # X10199 ***     ***DISCONTINUED PART***       
X25056 FAN                           SP25 & SPC25                  31.20$        
X25059 CLUTCH                        SP25-SP30P & SPC25-SPC30P     58.20$        
X25060 SCREW                         0.80$          
X25061 PLATE, WARNING                SP25 & SPC25                  10.20$        
X25063 MOTOR  (3/4HP)                (60HZ) SP25                   562.00$     
X25064 SCREW                         2.60$          
X25066 MOTOR GEAR (15T)              SP25 & SPC25                  58.20$        
X25067-1 DRIVE BELT (255L)             64.80$        
X25067-2 DRIVE BELT (259L)             SP25 & SPC25                  64.80$        
X25067-3 DRIVE BELT  (263L)            SP25 & SPC25                  64.80$        
X25068 ***USE PART # X30073***       ***DISCONTINUED PART***       
X25069 WASHER                        3.80$          
X25070 SCREW                         3.80$          
X25071 VENTILATION PLATE             SP25 & SPC25                  9.00$          
X25072 COVER, GEAR HOUSING           SP25 & SPC25                  58.40$        
X25073 BEARING                       6003LU                        14.40$        
X25075 MAIN COG WHEEL                SP25 & SPC25                  69.80$        
X25076 ***USE PART # X40073***       ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X25077 STOP NUT                      3.80$          
X25080 SUPPORT TUBE                  SP25 & SPC25                  3.80$          
X25081 SCREW                         3.00$          
X25082-1 TRANSMISSION CASE             SP25 & SPC25                  321.00$     
X25085 RING GEAR JACKET              68.40$        
X25086P *** USE PART # X10076P ***    ***DISCONTINUED PART***       
X25088 RING GEAR (63T)               SP25 & SPC25                  157.00$     
X25089-90 FRONT INTERLOCK GUARD ASSY    SP25 & SPC25                  255.00$     
X25092N *** USE PART # X10043N ***    ***DISCONTINUED PART***       
X25095 SCREW                         1.20$          
X25097 SCREW                         0.80$          
X25098 SCREW                         0.80$          
X25099 SCREW                         1.60$          
X250S1 SS REMOVABLE BOWL GUARD ASSY. SP25 & SPC25                  278.00$     
X25100 DOWEL SCREW ASSEMBLY          SP25 & SPC25                  7.20$          
X25101 NUT, STOP                     0.80$          
X25102 COVER, CENTER COLUMN          SP25 & SPC25                  7.20$          
X25103 SCREW, HEX                    3.60$          
X25105 STOP NUT                      3.80$          
X25106 C-RING                        5.00$          
X25107 LEAD-IN OIL PAD               SP25 & SPC25                  18.80$        
X25108 BUSHING                       SP25 & SPC25                  36.20$        
X25108-111 GEAR ASSEMBLY (46T)           SP25 & SPC25                  313.00$     
X25113 CLUTCH GEAR (28T)             SP25 & SPC25                  92.40$        
X25115 KEY                           5.00$          
X25116 CLUTCH BUSHING                SP25 & SPC25                  9.60$          
X25117 CLUTCH GEAR (38T)             SP25 & SPC25                  195.00$     
X25118 HEEL                          SP25                          3.60$          
X25121 OIL GUARD BUSHING             SP25 & SPC25                  5.00$          
X25123 *** USE PART # X10106 ***     ***DISCONTINUED PART***       
X25124 DRIVE SHAFT                   SP25 & SPC25                  276.00$     
X25125 KEY                           5.00$          
X25128-133 SHIFTER YOKE ASSEMBLY         SP25 & SPC25                  126.00$     
X25134 BEARING                       6202                          10.80$        
X25138 SPACER BUSHING                SP25 & SPC25                  4.80$          
X25139 MASTER SHAFT (12T)`           SP25 & SPC25                  353.00$     
X25141 STOP NUT                      3.80$          
X25142 GEAR (34T)                    SP25 & SPC25                  182.00$     
X25143 KEY                           4.80$          
X25144 TRANSMISSION SHAFT            SP25 & SPC25                  222.00$     
X25145 C-RING                        INTERNAL 35MM                 5.00$          
X25146 STOP NUT                      4.80$          
X25147 BELT TENSIONER                SP25 & SPC25                  37.60$        
X25148 SCREW, HEX                    18.80$        
X25149 BOWL CRADLE COVER SS          SP25 & SPC25                  68.40$        
X25150 SCREW, HEX                    10.80$        
X25157-158 RUBBER FEET GUARDS (4/SET)    SP25 & SPC25                  60.00$        
X25166 SCREW, GEAR SHIFT PLATE SP25  1.60$          
X25169 *** USE PART # X10134 ***     ***DISCONTINUED PART***       
X25172 *** USE PART # X10135 ***     ***DISCONTINUED PART***       
X25183 *** USE PART # X30018-1 ***   ***DISCONTINUED PART***       
X25187 *** USE PART # X10179 ***     ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X25189 SCREW                         9.60$          
X25190 SCREW, COVER SP25             3.80$          
X25191 SUPPORT TUBE                  SP25 & SPC25                  9.60$          
X25233 SCREW COVER                   SP25 & SPC25                  0.80$          
X25500 COVER, MAGNETIC BRAKE         SPC25, SPC40, & SPC60         14.80$        
X25500-1 GASKET                        SPC25, SPC40, & SPC60         9.00$          
X25501 MAGNETIC BRAKE                SPC25                         368.00$     
X25502 SUPPORT TUBE                  SPC25                         14.80$        
X25503 CONTACTOR                     117.00$     
X25M501 ***USE PART # X10056***       ***DISCONTINUED PART***       
X27-00024 Wiring Harness                9.60$          
X30002 SWITCH BOX COVER              SP30, SP30P, SPC30, & SPC30P  16.00$        
X30003 RING                          SP30, SP30P, SPC30, & SPC30P  9.60$          
X30003-135 ***USE PART # X02745***       ***DISCONTINUED PART***       
X30004 ***USE PART # X30004-DG***    ***DISCONTINUED PART***       
X30004-DG TRANSMISSION COVER            SP30, SP30P, SPC30, & SPC30P  236.00$     
X30007 START BUTTON, ILLUMINATED     SP30-SP80PL & SPC30-SPC80PL   84.00$        
X30007-1 BOOT - START BUTTON           SP30-SP60 & SPC30-SPC60       9.60$          
X30009 GASKET                        SP30, SP30P, SPC30, & SPC30P  9.00$          
X30010 SCREW, ELEC MTG PLATE-FRONT   (90MM)                        3.00$          
X30011ABB CONTACTOR (110V)              SP25-SP30P & SPC25-SPC30      281.00$     
X30011PABB CONTACTOR (220V)              SP30P-3, SP/C40-1, & SP/C60-3 204.00$     
X30013 MOUNTING PLATE & BRACKET      SP30, SP30P, SPC30, & SPC30P  56.20$        
X30014 GEAR (35T)                    SP30, SP30P, SPC30, & SPC30P  92.40$        
X30017-DG ATTACHMENT HUB                SP30, SP30P, SPC30, & SPC30P  105.00$     
X30018-1 THRUST WASHER                 SP10-SP80PL & SPC10-SPC80PL   1.60$          
X30018-2 NEEDLE BEARING                22.40$        
X30019 SCREW                         5.00$          
X30019-28 PLANETARY ASSYEMBLY           SP30, SP30P, SPC30, & SPC30P  589.00$     
X30020 LOCK WASHER & NUT             5.00$          
X30021 PINION BEATER (21T)           SP30, SP30P, SPC30, & SPC30P  162.00$     
X30022 *** USE PART # X10012 ***     ***DISCONTINUED PART***       
X30023-DG PLANETARY HOLDER              SP30, SP30P, SPC30, & SPC30P  218.00$     
X30024 BEARING                       6206Z                         24.20$        
X30025 OIL SEAL                      SP30, SP30P, SPC30, & SPC30P  9.60$          
X30026 LEVEL KEY                     5.00$          
X30027 PLANETARY SHAFT               SP30,SP30P, SPC30, & SPC30P   204.00$     
X30028 PIN                           SP30-SP40 & SPC30-SPC40       5.00$          
X30033 BOWL CLAMP ASSEMBLY (2/SET)   SP30-SP40, & SPC30-SPC40      69.20$        
X30033-2 BOWL CLAMPS (2/SET)           SP30-SP60 & SPC30-SPC60       52.40$        
X30034-DG BOWL CRADLE-LEVER STYLE       SP30, SPC30, SP30P, & SPC30P  393.00$     
X30035 SLIDE GUIDES                  SP30, SP30P, SPC30, & SPC30P  20.60$        
X30036 REAR GUARD                    SP30, SPC30, SP30P, & SPC30P  263.00$     
X30037 SCREEN                        SP30, SP30P, SPC30, & SPC30P  7.20$          
X30038 ***USE PART # X30038-DG***    ***DISCONTINUED PART***       
X30038-DG BASE                          SP30, SP30P, SPC30, & SPC30P  360.00$     
X30039 SCREW - BASE SHIPPING         M12 X 60MM HEX HEAD CAP SCREW 3.00$          
X30040-2 CIRCUIT BREAKER 16A           (74 SERIES)                   9.20$          
X30043 BEARING                       6005LU                        18.80$        
X30044 RETAINING RING-EXTERNAL       GRV-23.9MM,RG ID-23.2MM,TH-1.2 5.00$          
X30045 OBLIQUE GEAR (30T)            SP30-SP60 & SPC30-SPC60       79.80$        
X30051 MICROSWITCH, BOWL LIFT        SP30-SP60                     41.60$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X30053-1 HANDLE                        SP30-SP60 & SPC30-SPC60       18.80$        
X30055 BACK PLATE                    SP30, SP30P, SPC30, & SPC30P  18.80$        
X30056 SCREW                         3.80$          
X30057 LEVER WITH KNOB               SP30-SP40 & SPC30-SPC40       51.40$        
X30057-1 KNOB                          SP30-SP60 & SPC30-SPC60       9.60$          
X30057-60 GEAR SHIFT LEVER ASSEMBLY     SP30, SP30P, SPC30, & SPC30P  211.00$     
X30059-1 GASKET                        SP30-SP60 & SPC30-SPC60       3.60$          
X30062 BRACKET                       SP30-SP60 & SPC30-SPC60       5.00$          
X30065 SCREW                         0.60$          
X30066 INJURY WARNING PLATE          SP30-SP60 & SPC30-SPC60       31.20$        
X30068 MOTOR                         (60HZ) SP30                   850.00$     
X30068-2 MOTOR SP30 (1HP) 220/60/1     850.00$     
X30068C MOTOR                         (60HZ) SPC30                  1,279.00$  
X30068P MOTOR  (220/60/1-1.5HP)       (60HZ) SP30P                  949.00$     
X30069 SCREW                         1.40$          
X30070-1 CAPACITOR (400MF)             SP30, SP40, & SPC30, & SPC40  92.40$        
X30070-1A START CAPACITOR (600MF)       (220/60/1) SP/SPC40 & SP/SPC60 135.00$     
X30070-1P CAPACITOR - START 500mf       SP30P,SPC30P,SP62P,SPC62P & -4 92.40$        
X30070-2A *** USE PART # X60070-2 ***   ***DISCONTINUED PART***       
X30071 MOTOR GEAR (18T)              (60HZ) SP30-SP60 & SPC30-SPC60 152.00$     
X30072-1 DRIVE BELT (S8M-800)          (50/60HZ) SP/C30 & SP/C30P    179.00$     
X30073 MOTOR KEY (5 X 5 X 25MM)      SP30, SPC30, SP30P            5.00$          
X30074 WASHER                        5.00$          
X30075 SCREW                         4.80$          
X30076 VENTILATION PLATE             SP30-SP60 & SPC30-SPC60       11.00$        
X30077 TRANSMISSION CASE COVER       SP30, SP30P, SPC30, & SPC30P  124.00$     
X30077-1 LOCATING PIN, GEAR HOUSING    5.60$          
X30080 MAIN DRIVE GEAR               SP30, SP30P, SPC30, & SPC30   117.00$     
X30081 KEY                           5.00$          
X30085 SUPPORT TUBE, REAR (80MM)     SP30, SP30P, SPC30, & SPC30P  12.00$        
X30086 SCREW, ELEC MTG PLATE-REAR    (110MM)                       1.60$          
X30087-1 TRANSMISSION CASE-REMOVABLE   SP30 & SPC30                  837.00$     
X30090 SLIDE SHEATH, MTL (REQ X30091) SP30, SP30P, SPC30, & SPC30P  147.00$     
X30091 MAT                           SP30, SP30P, SPC30, & SPC30P  38.40$        
X30092 RING GEAR (67T)               SP30, SP30P, SPC30, & SPC30P  165.00$     
X30093-94 FRONT INTERLOCK GUARD ASSY    SP30, SP30P, SPC30, & SPC30P  355.00$     
X30094-NC FRONT INTERLOCKING GUARD ASSY. 265.00$     
X30095 SPRING                        SP10-SP60 & SPC10-SPC60       9.60$          
X30096B *** USE PART # X40096 ***     ***DISCONTINUED PART***       
X30096N TOUCH SHAFT ASSEMBLY, NYLON   SP30-SP60 & SPC30-SPC60       7.20$          
X30097 SCREW                         3.00$          
X30099 SCREW                         3.00$          
X300S1 SS REMOVABLE BOWL GUARD ASSY. SP30, SP30P, SPC30, & SPC30P  278.00$     
X300S2 PLASTIC SLIDE SHEATH ASSY.    SP30,SP30P, SPC30, & SPC30P   164.00$     
X30100 *** USE PART # X10083 ***     ***DISCONTINUED PART***       
X30101 FLAT WASHER/SCREW ASSEMBLY    3.80$          
X30102 COVER                         SP30, SP30P, SPC30, & SPC30P  4.80$          
X30105 PIN                           SP30-SP60 & SPC30-SPC60       3.00$          
X30106 BOWL LIFT/MICROSWITCH STOP    BOLT                          5.00$          
X30107 Zinc.Stl Hex Cap Screw M8 30mm X 1.25mm pitch 8.8 full thread 0.80$          
X30108 BOWL CLAMP HARDWARE KIT       SP30-SP40 & SPC30-SPC40       7.20$          
X30109 DOWEL SCREW ASSEMBLY          SP30, SP30P, SPC30, & SPC30P  30.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X30110 *** USE PART # X30109 ***     ***DISCONTINUED PART***       
X30111 STOP NUT                      5.00$          
X30111A WASHER                        0.80$          
X30112 C-RING                        3.60$          
X30113 LEAD-IN OIL PAD               SP30, SP30P, SPC30, & SPC30P  22.40$        
X30114 *** USE PART # X30114-117 *** ***DISCONTINUED PART***       
X30114-117 GEAR ASSEMBLY (52T)           SP30, SP30P, SPC30, & SPC30P  386.00$     
X30115 *** USE PART # X30114-117 *** ***DISCONTINUED PART***       
X30116 *** USE PART # X30114-117 *** ***DISCONTINUED PART***       
X30117 *** USE PART # X30114-117 *** ***DISCONTINUED PART***       
X30118 BEVEL GEAR (52T)              SP30, SP30P, SPC30, & SPC30P  92.40$        
X30119 CLUTCH BUSHING                SP30, SP30P, SPC30, & SPC30P  38.40$        
X30120-2 CLUTCH GEAR (35T)             SP30, SP30P, SPC30, & SPC30P  131.00$     
X30121 LEVEL KEY                     5.00$          
X30122 CLUTCH GEAR (45T)             SP30, SP30P, SPC30, & SPC30P  281.00$     
X30123 *** USE PART # X30119 ***     ***DISCONTINUED PART***       
X30124 HEEL                          SP30-SP40 & SPC30-SPC40       18.60$        
X30126 C-RING                        5.00$          
X30127 OIL GUARD BUSHING             SP30, SP30P, SPC30, & SPC30P  26.00$        
X30128 OIL SEAL                      SP30, SP30P, SPC30, & SPC30P  18.80$        
X30129 *** USE PART # X30111 ***     ***DISCONTINUED PART***       
X30129A SCREW, HEX                    1.20$          
X30129B ***USE PART # X30129C***      ***DISCONTINUED PART***       
X30129C STOP NUT / WASHER KIT         CONTAINS X30111 & X30129B     7.40$          
X30130 DRIVE SHAFT                   SP30, SP30P, SPC30, & SPC30P  358.00$     
X30131 LEVEL KEY                     5.00$          
X30132 KEY                           5.00$          
X30133 CLUTCH SLEEVE                 SP30-SP40 & SPC30-SPC40       290.00$     
X30134-139 SHIFTER YOKE ASSEMBLY         SP30, SP30P, SPC30, & SPC30P  289.00$     
X30140 BEARING                       6204                          14.40$        
X30141 C-RING                        4.80$          
X30143-1 GEAR (20T), KEYED             SP30, SP30P, SPC30, & SPC30P  162.00$     
X30143-2 GEAR (20T), SPLINED           SP30, SP30P, SPC30, & SPC30P  162.00$     
X30144 SPACER BUSHING                SP30, SP30P, SPC30, & SPC30P  9.60$          
X30145 MASTER SHAFT (14T)            SP30, SP30P, SPC30, & SPC30P  281.00$     
X30146 C-RING                        4.80$          
X30147 STOP NUT                      4.40$          
X30148-2 GEAR-NEW STYLE (30T)          SP30, SP30P, SPC30, & SPC30P  264.00$     
X30149 LEVEL KEY                     5.00$          
X30150-1 TRANSMISSION SHAFT, KEYED     SP30, SP30P, SPC30, & SPC30P  330.00$     
X30150-2 TRANSMISSION SHAFT, SPLINED   SP30, SP30P, SPC30, & SPC30P  281.00$     
X30153 SUPPORT TUBE, FRONT (63MM)    SP30, SP30P, SPC30, & SPC30P  24.20$        
X30154ABB OVERLOAD RELAY                SP/C30-1,SP/C40-1, & SP/C60-1 252.00$     
X30154PABB OVERLOAD RELAY (3PH)          SP30P & SP/C60-SP/C80PL       204.00$     
X30155 POWER CORD                    SP30 & SPC30                  117.00$     
X30155P POWER CORD                    SP30P & SPC30P                99.00$        
X30158 BELT TENSIONER                SP30-SP60 & SPC30-SPC60       46.20$        
X30159 SCREW                         7.40$          
X30162-163 RUBBER FEET GUARDS (4/SET)    SP30. SPC30, SP30P, & SPC30P  46.20$        
X30164 COVER, BOWL CRADLE            SP30, SP30P, SPC30, & SPC30P  42.80$        
X30166 *** USE PART # X30109 ***     ***DISCONTINUED PART***       
X30167 BOWL CLAMP STOP PIN           SP30, SPC30, SP30P, & SPC30P  9.60$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X30178 PIN                           SP30-SP40 & SPC30-SPC40       4.80$          
X30179 SCREW, GEAR SHIFT PLATE       SP30/40/60                    2.60$          
X30186 TOUCH SHAFT NUT               M5 - .8MM H.H. 2 NEEDED       5.00$          
X30188 *** USE PART # 854-2 ***      ***DISCONTINUED PART***       
X30188A *** USE PART # 854-3 ***      ***DISCONTINUED PART***       
X30197 CAP SCREW                     5.00$          
X30198 WASHER                        3.00$          
X30200 *** USE PART # X30018-1 ***   ***DISCONTINUED PART***       
X30204 SCREW, TRUSS HEAD-PHILLIPS    M4-0.7X13MM                   4.80$          
X30207 SCREW, COVER, FRONT SP30-60   4.80$          
X30208 HANDLE                        SP30, SP320P, SPC30, & SPC30P 54.20$        
X30209 PIN, BOWL LIFT CAM            SP30, SP30P, SPC30, & SPC30P  5.00$          
X30211A BOWL LIFT ASSEMBLY            SP30, SP30P, SPC30, & SPC30P  92.40$        
X30212 ***USE PART # X30105***       ***DISCONTINUED PART***       
X30213 LARGE WASHER, BOWL LIFT ROD   SP30, SPC30 & SP30P           21.60$        
X30214 SPRING, BOWL LIFT ROD         SP30P & SPC30P                5.00$          
X30215 NUT, BOWL LIFT ROD            SP30, SPC30 & SP30P           5.00$          
X30216 PLATE, MICROSWITCH            SP20-SP80PL & SPC20-SPC80PL   14.40$        
X30217 SCREW, MICROSWITCH PLATE      5.00$          
X30218 SCREW, MICROSWITCH            4.80$          
X30219 MICROSWITCH, BOWL LIFT        SP10-SP62P-4 & SPC10-SPC62P   39.40$        
X30220 SCREW, COVER, REAR SP30-60    5.00$          
X30221 O-RING                        SP30-SP40 & SPC30-SPC40       5.00$          
X30267 *** USE PART # X30090 ***    ***DISCONTINUED PART***       
X30501 MAGNETIC BRAKE                SPC30 & SPC30P                368.00$     
X30502 SUPPORT TUBE                  SPC30-SPC60                   18.20$        
X30504 PLASTIC HANDLE                SP30-SP60 & SPC30-SPC60       31.20$        
X30511 BRACKET                       14.80$        
X30512 MIXER BASE                    524.00$     
X30512-123 RUBBER FEET                   36.20$        
X30M003-RED TRANSMISSION COVER - RED      197.00$     
X30M056-K MOTOR, 1HP 115/60/1           1,047.00$  
X40001 SCREW                         1.20$          
X40002 SWITCH BOX COVER              SP40, SPC40, SP60, & SPC60    14.40$        
X40003 GASKET                        SP40, SPC40, SP60, & SPC60    7.20$          
X40004 ***USE PART # X40004-DG***    ***DISCONTINUED PART***       
X40004-1 *** USE PART # X40004-1-DG*** ***DISCONTINUED PART***       
X40004-1-DG TRANSMISSION COVER            SPC40 & SPC60                 260.00$     
X40004-DG TRANSMISSION COVER            SP40 & SP60                   304.00$     
X40007-1 *** USE PART # X30007-1 ***   ***DISCONTINUED PART***       
X40009 GASKET                        SP40, SPC40, SP60, & SPC60    9.60$          
X40011-1ABB CONTACTOR                     (220V) SP40P-3 & SPC40-3      153.00$     
X40012-2G CONNECTING BLOCK 2-CON GRAY   262 SERIES                    9.00$          
X40012-4R CONNECTING BLOCK 4-CON ORANGE 262 SERIES                    7.40$          
X40012-EC CONNECTING BLOCK END CAP      262 SERIES                    3.80$          
X40014 GEAR (35T)                    SP40, SPC40, SP60, & SPC60    124.00$     
X40017-DG ATTACHMENT HUB                SP40, SPC40, SP60, & SPC60    120.00$     
X40019 SCREW                         3.00$          
X40019-28 COMPLETE PLANETARY ASSY       SP40 & SPC40                  818.00$     
X40020 *** USE PART # X30020         ***DISCONTINUED PART***       
X40021 PINION BEATER (21T)           SP40 & SPC40                  258.00$     
X40023-DG PLANETARY HOLDER              SP40 & SPC40                  300.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X40025 OIL SEAL                      SP40 & SPC40                  10.40$        
X40026 LEVEL KEY                     5.00$          
X40027 PLANETARY SHAFT               SP40 & SPC40                  265.00$     
X40034 BOWL CRADLE                   SP40 & SPC40                  458.00$     
X40035 SLIDE GUIDES                  SP40 & SPC40                  15.40$        
X40036 REAR GUARD                    SP40 & SPC40                  328.00$     
X40038 ***USE PART # X40038-DG***    ***DISCONTINUED PART***       
X40038-DG BASE                          SP40-SP60 & SPC40-SPC60       396.00$     
X40040 DOWEL PIN                     SP40 & SPC40                  7.40$          
X40041 BOWL LIFT SCREW               65.60$        
X40041A *** USE PART # X20123 ***     ***DISCONTINUED PART***       
X40042 MIXER COLUMN                  SP40 & SPC40                  445.00$     
X40047 SHAFT                         SP40, SPC40, SP60, & SPC60    34.00$        
X40050 BEARING                       15.20$        
X40053 ***USE PART # X40053M***      ***DISCONTINUED PART***       
X40053M HAND WHEEL-METAL              SP40, SPC40, SP60, & SPC60    162.00$     
X40055 BACK PLATE                    SP40, SPC40, SP60, & SPC60    22.40$        
X40056 SCREW                         3.00$          
X40057-60 GEAR SHIFT LEVER ASSEMBLY     SP40, SPC40, SP60,& SPC60     307.00$     
X40059-1 *** USE PART # X30059-1 ***   ***DISCONTINUED PART***       
X40061 FAN                           SP40-SP62P & SPC40-SPC62P     58.20$        
X40062 *** USE PART # X30062 ***     ***DISCONTINUED PART***       
X40064 CLUTCH                        SP40, SPC40, SP60, & SPC60    89.60$        
X40065 SCREW                         0.80$          
X40066 *** USE PART # X30066 ***     ***DISCONTINUED PART***       
X40068-1 MOTOR (208/60/3-2HP)          (60HZ) SP40                   1,047.00$  
X40068-1C MOTOR (208/60/3-2HP)          SPC40                         2,090.00$  
X40068-2 MOTOR SP40P (2HP) 220/60/1    1,079.00$  
X40068-6 MOTOR                         SP40-220501                   1,079.00$  
X40069 SCREW                         0.80$          
X40070-2 CAPACITOR (50MF)              (220V) SP40 & SPC40           99.00$        
X40070-2A *** USE PART # X60070-2 ***   ***DISCONTINUED PART***       
X40072-1 DRIVE BELT (S8M-880)          (60HZ) SP30-SP60 & SPC30-SPC60 255.00$     
X40072-2 DRIVE BELT (S8M-896)          (50HZ) SP/C40 SP/C60          216.00$     
X40073 LEVEL KEY (5 X 5 X 20MM)      SP40, SPC40, SP60, & SPC60    3.80$          
X40077 TRANSMISSION CASE COVER       SP40 & SPC40                  172.00$     
X40081 KEY                           5.00$          
X40082 STOP NUT                      5.00$          
X40085 SUPPORT TUBE (89MM)           SP40, SPC40, SP60, & SPC60    8.00$          
X40087-1 TRANSMISSION CASE             SP40 & SPC40                  1,047.00$  
X40090 SLIDE SHEATH, MTL (REQ X40091) SP40 & SPC40                  263.00$     
X40091 MAT                           SP40, SPC40, SP60, & SPC60    46.20$        
X40092 RING GEAR (67T)               SP40 & SPC40                  328.00$     
X40093-94 FRONT INTERLOCK GUARD ASSY    SP40 & SPC40                  368.00$     
X40096 TOUCH SHAFT ASSEMBLY, BRASS   SP30-SP60 & SPC30-SPC60       9.60$          
X40096N *** USE PART # X30096N ***    ***DISCONTINUED PART***       
X40097 *** USE PART X10042 ***       ***DISCONTINUED PART***       
X40099 *** USE PART # X30099 ***     ***DISCONTINUED PART***       
X400S1 REMOVABLE BOWL GUARD ASM.-SS  SP40 & SPC40                  409.00$     
X400S2 PLASTIC SLIDE SHEATH ASSY.    SP40 & SPC40                  194.00$     
X40101 *** USE PART # X30101 ***     ***DISCONTINUED PART***       
X40102 CENTER COLUMN COVER           SP40, SPC40, SP60, & SPC60    29.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X40106 BOWL LIFT/MICROSWITCH STOP    BOLT                          2.00$          
X40107 SCREW                         0.80$          
X40108 SCREW                         1.60$          
X40109 DOWEL SCREW ASSEMBLY          SP40 & SPC40                  15.20$        
X40110 ACORN NUT (M12)               SP30-60 & SPC30-60            8.00$          
X40111 STOP NUT                      5.00$          
X40111A WASHER                        0.80$          
X40113 LEAD-IN OIL PAD               SP40 & SPC40                  37.60$        
X40114 *** USE PART # X40114-117 *** ***DISCONTINUED PART***       
X40114-117 SLOW SPEED GEAR ASSEMBLY      SP40 & SPC40                  393.00$     
X40115 *** USE PART # X40114-117 *** ***DISCONTINUED PART***       
X40115-117 *** USE PART # X40114-117 *** ***DISCONTINUED PART***       
X40116 *** USE PART # X40114-117 *** ***DISCONTINUED PART***       
X40118 BEVEL GEAR (52T)              SP40 & SPC40                  99.20$        
X40119 CLUTCH BUSHING                SP40 & SPC40                  46.20$        
X40121 LEVEL KEY                     5.00$          
X40122 CLUTCH GEAR (45T)             SP40 & SPC40                  342.00$     
X40123 *** USE PART # X40119 ***     ***DISCONTINUED PART***       
X40125 BEARING                       6307LU                        46.20$        
X40126 C-RING                        3.00$          
X40127 OIL GUARD BUSHING             SP40 & SPC40                  31.80$        
X40128 OIL SEAL                      SP40 & SPC40                  18.80$        
X40129 *** USE PART # X30111 ***     ***DISCONTINUED PART***       
X40130 DRIVE SHAFT                   SP40 & SPC40                  358.00$     
X40134-139 SHIFTER YOKE ASSEMBLY         SP40 & SPC40                  307.00$     
X40143-2 GEAR, SPLINED (20T)           SP40, SPC40, SP60, & SPC60    204.00$     
X40144 SPACER BUSHING                SP40, SPC40, SP60, & SPC60    18.80$        
X40147 STOP NUT                      5.00$          
X40149 LEVEL KEY                     5.00$          
X40150-1 TRANSMISSION SHAFT, KEYED     SP40 & SPC40                  318.00$     
X40150-2 TRANSMISSION SHAFT, SPLINED   SP40 & SPC40                  391.00$     
X40153 SUPPORT TUBE (67MM)           SP40, SPC40, SP60, & SPC60    24.20$        
X40154-1ABB OVERLOAD RELAY                SP40P-3 & SPC40-3             231.00$     
X40159 SCREW                         9.00$          
X40162-163 RUBBER FEET GUARDS (4/SET)    SP40-SP60 & SPC40-SPC60       58.20$        
X40172 SCREW                         7.20$          
X40187 TUBE                          SP40, SPC40, SP60, & SPC60    9.60$          
X40188 *** USE PART # 854-2 ***      ***DISCONTINUED PART***       
X40188A *** USE PART # 854-3 ***      ***DISCONTINUED PART***       
X40197 *** USE PART # X30197 ***     ***DISCONTINUED PART***       
X40198 *** USE PART # X30198 ***     ***DISCONTINUED PART***       
X40204 *** USE PART # X30204 ***     ***DISCONTINUED PART***       
X40207 *** USE PART # X30207 ***     ***DISCONTINUED PART***       
X40216 *** USE PART # X10900 ***     ***DISCONTINUED PART***       
X40217 *** USE PART # X10217 ***     ***DISCONTINUED PART***       
X40220 *** USE PART # X30220 ***     ***DISCONTINUED PART***       
X40221 *** USE PART # X30221 ***     ***DISCONTINUED PART***       
X40222 CLUTCH GEAR                   SP40 & SPC40                  172.00$     
X40223 GEAR                          SP40, SPC40, SP60, & SPC60    342.00$     
X40224 MASTER SHAFT-SLOW SPEED       SP40 & SPC40                  294.00$     
X40500 HOUSING, BRAKE                SPC40 & SPC60                 18.00$        
X40501 MAGNETIC BRAKE                SPC40-SPC80PL                 426.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X40515 BOWL SCRAPER WHITE RUBBER END SP30-SP40 & SPC30-SPC40       263.00$     
X40M003-RED TRANSMISSION COVER - RED      276.00$     
X50006 *** USE PART # X10050 ***     ***DISCONTINUED PART***       
X50007-1 *** USE PART # X30007-1 ***   ***DISCONTINUED PART***       
X50009 *** USE PART # X40009 ***     ***DISCONTINUED PART***       
X50028 *** USE PART # X30028 ***     ***DISCONTINUED PART***       
X50059-1 *** USE PART # X30059-1 ***   ***DISCONTINUED PART***       
X50070-1 *** USE PART # X30070-1A ***  ***DISCONTINUED PART***       
X50099 *** USE PART # X30099 ***     ***DISCONTINUED PART***       
X50129 *** USE PART # X30111 ***     ***DISCONTINUED PART***       
X50153 *** USE PART # X40153 ***     ***DISCONTINUED PART***       
X50216 *** USE PART # X10900 ***     ***DISCONTINUED PART***       
X50217 *** USE PART # X10217 ***     ***DISCONTINUED PART***       
X5A05-1 ON/OFF/SPEED SELECTOR         SP05 & SP05-Q                 47.40$        
X5A08-1 SPRING                        SP05 & SP05-Q                 3.00$          
X5A09 PLUNGER                       SP05 & SP05-Q                 13.20$        
X5A13-1 MIXER COVER                   SP05 & SP05-Q                 93.80$        
X5A15 POTENTIOMETER                 SP05 & SP05-Q                 65.60$        
X5A16 INSULATION PAD                SP05 & SP05-Q                 10.40$        
X5A20-1 ELECTRONIC CIRCUIT BOARD      SP05 & SP05-Q                 126.00$     
X5A21 PLATE, HOUSING MOUNTING       SP05 & SP05-Q                 47.40$        
X5A25-1 MIXER BODY, SIDE DIAL         SP05 & SP05-Q                 492.00$     
X5A26 PLASTIC PLUG                  SP05                          7.40$          
X5A27 MIXER BASE                    SP05 & SP05-Q                 206.00$     
X5A33 HOUSING, ELECTRONIC BOARD     SP05 & SP05-Q                 37.60$        
X5A39 COVER REINFORCEMENT           SP05 & SP05-Q                 10.40$        
X5A41 STANDOFF                      SP05 & SP05-Q                 14.80$        
X5A44 TAB, ALIGNMENT                SP05 & SP05-Q                 4.80$          
X5B03 BOWL LIFT SHAFT               SP05 & SP05-Q                 41.20$        
X5B04 BUSHING                       SP05 & SP05-Q                 41.20$        
X5B07 PAD, BOWL LIMIT               SP05 & SP05-Q                 3.60$          
X5B08 BOWL CRADLE                   SP05 & SP05-Q                 151.00$     
X5B09 BOWL LIFT BRACKET             SP05 & SP05-Q                 35.60$        
X5B12 CONNECTING ROD, BOWL LIFT     SP05 & SP05-Q                 85.40$        
X5B14 CONNECTOR, BOWL LIFT          SP05 & SP05-Q                 93.00$        
X5B19 RETAINING RING (STW-12)       SP05 & SP05-Q                 9.00$          
X5B20 HANDLE, BOWL LIFT             SP05 & SP05-Q                 60.20$        
X5B22 O RING                        SP05 & SP05-Q                 9.00$          
X5B23 POWER CORD AND PLUG           SP05 & SP05-Q                 14.80$        
X5B24-2 NUT                           1.60$          
X5B34 PIN, BOWL LOCK                SP05 & SP05-Q                 22.40$        
X5C01 PLUG, ATTACHMENT              SP05 & SP05-Q                 26.00$        
X5C02 HUB ATTACHMENT                SP05 & SP05-Q                 57.80$        
X5C03 HUB                           SP05 & SP05-Q                 47.40$        
X5C05 LEVEL DRIVE GEAR (16T)        SP05 & SP05-Q                 47.40$        
X5C06 RETAINING RING (STW-10)       10.40$        
X5C09 COVER                         SP05 & SP05-Q                 71.40$        
X5C10 GASKET                        SP05 & SP05-Q                 14.80$        
X5C12 LEVEL DRIVE GEAR (19T)        SP05 & SP05-Q                 47.40$        
X5C13 DRIVE SHAFT                   SP05 & SP05-Q                 71.40$        
X5C17-1 GEAR (66T)                    SP05 & SP05-Q                 89.60$        
X5C19 LOCATING PIN (M6)             SP05 & SP05-Q                 7.20$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X5C21 KNOB                          SP05 & SP05-Q                 47.40$        
X5C22 OIL SEAL (TC: 25X35X7)        SP05 & SP05-Q                 18.40$        
X5C23 PLANETARY INTERNAL GEAR (47T) SP05 & SP05-Q                 105.00$     
X5C30 PINION (14T)                  SP05 & SP05-Q                 55.60$        
X5C31 BALL BEARING                  6200LU                        18.80$        
X5C32 PLANETARY HOLDER              SP05 & SP05-Q                 113.00$     
X5C36 OIL SEAL (TC: 28X17X6)        SP05 & SP05-Q                 27.00$        
X5C37 PLANETARY SHAFT               SP05 & SP05-Q                 79.20$        
X5C39 BEARING                       6200                          18.80$        
X5C40 RETAINING RING (STW-15)       16.40$        
X5C41 DRIVE GEAR (16T)              SP05 & SP05-Q                 118.00$     
X5C42-1 TRANSMISSION SHAFT (22T)      SP05 & SP05-Q                 71.40$        
X5C45 DIVIDER PLATE                 SP05 & SP05-Q                 21.80$        
X5C47 ANTI-OIL BUSHING              SP05 & SP05-Q                 31.80$        
X5D09 CARBON BRUSH PAIR             SP05 & SP05-Q                 62.60$        
X5D09-1 CARBON BRUSH PAIR NEW         SP05 & SP05-Q                 46.20$        
X5D11-1 FAN                           SP05 & SP05-Q                 10.20$        
X5D15-1 TACHOMETER                    SP05 & SP05-Q                 47.40$        
X5E01-1 SAFETY GUARD                  SP05                          57.80$        
X5E02 SWITCH KIT, BOWL GUARD        SP05 & SP05-Q                 42.40$        
X5UH-1260 FOOT (4/SET)                  SP05 & SP05-Q                 5.00$          
X60001 SCREW                         0.80$          
X60006 *** USE PART # X10050 ***     ***DISCONTINUED PART***       
X60007-1 *** USE PART # X30007-1 ***   ***DISCONTINUED PART***       
X60009 *** USE PART # X40009 ***     ***DISCONTINUED PART***       
X60011-2ABB CONTACTOR                     (220V) SP60P-1 & SPC60-1      256.00$     
X60013 MOUNTING PLATE & BRACKET      SP40, SPC40, SP60, & SPC60    69.20$        
X60019-1 WASHER & NUT - SP60P NEW STYLE 3.80$          
X60019-28 PLANETARY ASSEMBLY            SP60 & SPC60                  915.00$     
X60021 PINION BEATER (21T)           SP60 & SPC60                  251.00$     
X60022 BEARING (2/SET)               6006Z + 6006LU                76.20$        
X60023-DG PLANETARY HOLDER              SP60 & SPC60                  346.00$     
X60024 BEARING                       6208LU                        24.20$        
X60025 OIL SEAL                      SP60 & SPC60                  9.60$          
X60027 PLANETARY SHAFT               SP60 & SPC60                  305.00$     
X60028 PIN                           SP60 & SPC60                  5.00$          
X60034 BOWL CRADLE                   SP60 & SPC60                  458.00$     
X60035 SLIDE GUIDES                  SP60 & SPC60                  20.60$        
X60036 REAR GUARD                    SP60 & SPC60                  372.00$     
X60036-1 GUARD, REAR                   372.00$     
X60042 COLUMN                        SP60 & SPC60                  910.00$     
X60042-MAC MIXER COLUMN                  910.00$     
X600512 BRACKET                       7.20$          
X60055 *** USE PART # X40055 ***     ***DISCONTINUED PART***       
X60056 SCREW                         0.80$          
X60059-1 *** USE PART # X30059-1       ***DISCONTINUED PART***       
X60062 *** USE PART # X30062 ***     ***DISCONTINUED PART***       
X60065 SCREW                         0.80$          
X60066 *** USE PART # X30066 ***     ***DISCONTINUED PART***       
X60068-1 MOTOR (208/60/3-3HP)          (60HZ) SP60                   1,382.00$  
X60068-2 MOTOR (220/60/1-3HP)          (60HZ) SP60P                  1,570.00$  
X60068-W MOTOR SP60 480/60/3           1,744.00$  



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X60069 SCREW                         0.80$          
X60070-1 *** USE PART # X30070-1A ***  ***DISCONTINUED PART***       
X60070-2 CAPACITOR (70MF)              (220/60/1) SP/C40-SP/C62P-4   135.00$     
X60073 LEVEL KEY                     5.00$          
X60075 SCREW                         3.60$          
X60077 TRANSMISSION CASE COVER       SP60 & SPC60                  187.00$     
X60079 *** USE PART # X10102 ***     ***DISCONTINUED PART***       
X60080 GEAR (97T)                    SP40, SPC40, SP60, & SPC60    174.00$     
X60082 *** USE PART # X40082 ***     ***DISCONTINUED PART***       
X60087-1 TRANSMISSION CASE             SP60 & SPC60                  1,047.00$  
X60087-MAC TRANSMISSION CASE             1,047.00$  
X60090 SLIDE SHEATH, MTL (REQ X40091) SP60 & SPC60                  346.00$     
X60090-1 *** USE PART # X60090P ***    ***DISCONTINUED PART***       
X60091 *** USE PART # X40091 ***     ***DISCONTINUED PART***       
X60092 RING GEAR (67T)               SP60 & SPC60                  361.00$     
X60093-94 FRONT INTERLOCK GUARD ASSY    SP60 & SPC60                  384.00$     
X60094-NC FRONT INERLOCKING GUARD ASSY. 371.00$     
X60096 *** USE PART # X40096         ***DISCONTINUED PART***       
X60096B *** USE PART # X40096 ***     ***DISCONTINUED PART***       
X60096N *** USE PART # X30096N ***    ***DISCONTINUED PART***       
X60097 *** USE PART X10042 ***       ***DISCONTINUED PART***       
X60099 *** USE PART # X30099 ***     ***DISCONTINUED PART***       
X600S1 REMOVABLE BOWL GUARD ASM.-SS  SP60 & SPC60                  308.00$     
X600S2 PLASTIC SLIDE SHEATH ASSY.    SP60 & SPC60                  194.00$     
X60101 *** USE PART # X30101 ***     ***DISCONTINUED PART***       
X60103 C-RING-EXTERNAL               SP30, SP40, & SP60    (35MM)  3.80$          
X60105 *** USE PART # X30105 ***     ***DISCONTINUED PART***       
X60106 BOWL LIFT STOP BOLT           3.60$          
X60107 SCREW                         5.00$          
X60108 BOWL CLAMP HARDWARE KIT       SP60 & SPC60                  8.20$          
X60109 DOWEL SCREW ASSEMBLY          SP60 & SPC60                  15.20$        
X60109L BOWL LOCATING PIN FROM        XXADAPTER30-60                15.20$        
X60110 STOP NUT                      0.80$          
X60111 *** USE PART # X40111 ***     ***DISCONTINUED PART***       
X60111B D WASHER                      5.00$          
X60113 LEAD-IN OIL PAD               SP60 & SPC60                  37.60$        
X60114 *** USE PART # X60114-117 *** ***DISCONTINUED PART***       
X60114-117 GEAR ASSEMBLY (52T)           SP60 & SPC60                  426.00$     
X60115 *** USE PART # X60114-117 *** ***DISCONTINUED PART***       
X60116 *** USE PART # X60114-117 *** ***DISCONTINUED PART***       
X60118 BEVEL GEAR (52T)              SP60 & SPC60                  99.20$        
X60119 CLUTCH BUSHING                SP60 & SPC60                  58.20$        
X60121 LEVEL KEY                     5.00$          
X60122 CLUTCH GEAR (45T)             SP60 & SPC60                  342.00$     
X60123 *** USE PART # X60119 ***     ***DISCONTINUED PART***       
X60124 HEEL                          14.40$        
X60125 BEARING                       6308LU                        55.60$        
X60126 C-RING                        3.40$          
X60127 OIL GUARD BUSHING             SP60 & SPC60                  31.80$        
X60128 OIL SEAL                      SP60 & SPC60                  18.80$        
X60129A WASHER                        8.60$          
X60130 DRIVE SHAFT                   SP60 & SPC60                  342.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X60133 CLUTCH SLEEVE                 SP60 & SPC60                  248.00$     
X60134-139 SHIFTER YOKE ASSEMBLY         SP60 & SPC60                  307.00$     
X60140 BEARING                       6205                          41.40$        
X60147 *** USE PART # X40082 ***     ***DISCONTINUED PART***       
X60150-2 TRANSMISSION SHAFT, SPLINED   SP60 & SPC60                  391.00$     
X60152 ***USE PART # X40082***       ***DISCONTINUED PART***       
X60153 *** USE PART # X40153 ***     ***DISCONTINUED PART***       
X60159 SCREW                         7.20$          
X60188 *** USE PART # 854-2 ***      ***DISCONTINUED PART***       
X60188A *** USE PART # 854-3 ***      ***DISCONTINUED PART***       
X60197 *** USE PART # X30197 ***     ***DISCONTINUED PART***       
X60198 *** USE PART # X30198 ***     ***DISCONTINUED PART***       
X60204 *** USE PART # X30204 ***     ***DISCONTINUED PART***       
X60207 *** USE PART # X30207 ***     ***DISCONTINUED PART***       
X60208 O-RING LOWER (38X50X6)        SP60 & SPC60                  5.00$          
X60209 CLUTCH GEAR (34T)             SP60 & SPC60                  157.00$     
X60210 MASTER SHAFT (13T)            SP60 & SPC60                  391.00$     
X60211 *** USE PART # X40223 ***     ***DISCONTINUED PART***       
X60212 OIL SEAL                      SP60 & SPC60                  22.40$        
X60213 OIL SEAL                      SP60 & SPC60 (OLD STYLE)      18.80$        
X60217 KEY                           5.00$          
X60218 THREADED ROD                  SP40 & SPC40                  31.20$        
X60219 NUT, BOWL STOP PIN            5.00$          
X60220 *** USE PART # X30220 ***     ***DISCONTINUED PART***       
X60B45-52 *** USE PART # X80B45-52 ***         ***DISCONTINUED PART***       
X60M056-O MOTOR                         1,397.00$  
X60M056-R MOTOR                         1,397.00$  
X62A01 *** USE PART # X80A01 ***     ***DISCONTINUED PART***       
X62A02 ***USE PART # X62A02-DG***    ***DISCONTINUED PART***       
X62A02-DG TRANSMISSION COVER            SP62P, SPC62P & SP62-P-4      302.00$     
X62A03 GASKET                        SP62P-SP80PL, SPC62P & SPC80PL 58.20$        
X62A04 *** USE PART # X80A04 ***     ***DISCONTINUED PART***       
X62A05 *** USE PART # X80A05 ***     ***DISCONTINUED PART***       
X62A06 *** USE PART # X80A06 ***     ***DISCONTINUED PART***       
X62A07 Mixer Column                  1 per                         1,919.00$  
X62A08 *** USE PART # X80A08 ***     ***DISCONTINUED PART***       
X62A09 *** USE PART # X80A09 ***     ***DISCONTINUED PART***       
X62A10 *** USE PART # X80A10 ***     ***DISCONTINUED PART***       
X62A11-DG BASE                          SP62P, SPC62P & SP62P-4       1,281.00$  
X62A12 *** USE PART # X80A12 ***     ***DISCONTINUED PART***       
X62A13 *** USE PART # X80A13 ***     ***DISCONTINUED PART***       
X62A14 *** USE PART # X80A01 ***     ***DISCONTINUED PART***       
X62A15 *** USE PART # X80A10 ***     ***DISCONTINUED PART***       
X62A16 *** USE PART # X80A16 ***     ***DISCONTINUED PART***       
X62A17 *** USE PART # X30216 ***     ***DISCONTINUED PART***       
X62A18 *** USE PART # X80A18 ***     ***DISCONTINUED PART***       
X62A19 *** USE PART # X80E17 ***     ***DISCONTINUED PART***       
X62A20 *** USE PART # X80A20 ***     ***DISCONTINUED PART***       
X62A21 *** USE PART # X30219 ***     ***DISCONTINUED PART***       
X62A22 *** USE PART #X80A22 ***      ***DISCONTINUED PART***       
X62A23 BOWL SLIDE, FRONT (LT & RT)   SP62P, SPC62P & SP62P-4       420.00$     
X62A24 *** USE PART # X80A24 ***     ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X62A30 *** USE PART # X80A30 ***     ***DISCONTINUED PART***       
X62A31 *** USE PART # X80A31 ***     ***DISCONTINUED PART***       
X62A32 *** USE PART # X80A32 ***     ***DISCONTINUED PART***       
X62A33 *** USE PART # X30216 ***     ***DISCONTINUED PART***       
X62A34 *** USE PART # X80A18 ***     ***DISCONTINUED PART***       
X62A36 *** USE PART # X30216 ***     ***DISCONTINUED PART***       
X62A37 *** USE PART # X80A37 ***     ***DISCONTINUED PART***       
X62A39 *** USE PART # X80A39 ***     ***DISCONTINUED PART***       
X62A40 *** USE PART # X80A40 ***     ***DISCONTINUED PART***       
X62A41 *** USE PART # X80A41 ***     ***DISCONTINUED PART***       
X62A42 *** USE PART # X80A42 ***     ***DISCONTINUED PART***       
X62B01 *** USE PART # X80B01 ***     ***DISCONTINUED PART***       
X62B02 *** USE PART # X80B02 ***     ***DISCONTINUED PART***       
X62B03 *** USE PART # X80B03 ***     ***DISCONTINUED PART***       
X62B04 *** USE PART # X80B04 ***     ***DISCONTINUED PART***       
X62B05 *** USE PART # X80B05 ***     ***DISCONTINUED PART***       
X62B06 *** USE PART # X80B06 ***     ***DISCONTINUED PART***       
X62B07 *** USE PART # X80B07 ***     ***DISCONTINUED PART***       
X62B08 *** USE PART # X80B08 ***     ***DISCONTINUED PART***       
X62B09 *** USE PART # X80B09 ***     ***DISCONTINUED PART***       
X62B10 *** USE PART # X80B10 ***     ***DISCONTINUED PART***       
X62B11 *** USE PART # X80B11 ***     ***DISCONTINUED PART***       
X62B12 *** USE PART # X80B12 ***     ***DISCONTINUED PART***       
X62B13 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B13-27 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B14 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B15 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B16 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B17 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B18 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B19 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B20 *** USE PART # X80B20 ***     ***DISCONTINUED PART***       
X62B22 *** USE PART # X80B13-27 ***     ***DISCONTINUED PART***       
X62B23 *** USE PART # X80B23 ***     ***DISCONTINUED PART***       
X62B24 *** USE PART # X80B24 ***     ***DISCONTINUED PART***       
X62B25 *** USE PART # X80B25 ***     ***DISCONTINUED PART***       
X62B26 *** USE PART # X80B26 ***     ***DISCONTINUED PART***       
X62B27 *** USE PART # X80B27 ***     ***DISCONTINUED PART***       
X62B28 *** USE PART # X80B28 ***     ***DISCONTINUED PART***       
X62B29 *** USE PART # X80B29 ***     ***DISCONTINUED PART***       
X62B30 *** USE PART # X80B30 ***     ***DISCONTINUED PART***       
X62B31 *** USE PART # X80B31 ***     ***DISCONTINUED PART***       
X62B32 *** USE PART # X80B32 ***     ***DISCONTINUED PART***       
X62B33 *** USE PART # X80B33 ***     ***DISCONTINUED PART***       
X62B34 *** USE PART # X80B34 ***     ***DISCONTINUED PART***       
X62B35 *** USE PART # X80B35 ***     ***DISCONTINUED PART***       
X62B36 *** USE PART # X80B36 ***     ***DISCONTINUED PART***       
X62B37 *** USE PART # X30197 ***     ***DISCONTINUED PART***       
X62B38 *** USE PART # X80B38 ***     ***DISCONTINUED PART***       
X62B39 *** USE PART # X80B39 ***     ***DISCONTINUED PART***       
X62B40 *** USE PART # X80B40 ***     ***DISCONTINUED PART***       
X62B41 *** USE PART # X80B41 ***     ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X62B42 *** USE PART # X80B42-43 ***  ***DISCONTINUED PART***       
X62B43 *** USE PART # X80B42-43 ***  ***DISCONTINUED PART***       
X62B44 *** USE PART # X80B44 ***     ***DISCONTINUED PART***       
X62B45 *** USE PART # X30018-1 ***   ***DISCONTINUED PART***       
X62B45-52 *** USE PART # X80B45-52 ***         ***DISCONTINUED PART***       
X62B47 *** USE PART # X10089 ***     ***DISCONTINUED PART***       
X62B48 *** USE PART # X80B48 ***     ***DISCONTINUED PART***       
X62B49 *** USE PART # X10005 ***     ***DISCONTINUED PART***       
X62B50 *** USE PART # X80B50-DG ***     ***DISCONTINUED PART***       
X62B50-DG *** USE PART # X80B50-DG ***  ***DISCONTINUED PART***       
X62B51 *** USE PART # X80B51 ***     ***DISCONTINUED PART***       
X62B52 *** USE PART # X80B52 ***     ***DISCONTINUED PART***       
X62B53 *** USE PART # X80B53 ***     ***DISCONTINUED PART***       
X62B54 *** USE PART # X80B54 ***     ***DISCONTINUED PART***       
X62B55 *** USE PART # X80B55 ***     ***DISCONTINUED PART***       
X62B56 *** USE PART # X80B56 ***     ***DISCONTINUED PART***       
X62C01 *** USE PART # X80C01 ***     ***DISCONTINUED PART***       
X62C02 *** USE PART # X80C02 ***     ***DISCONTINUED PART***       
X62C03 *** USE PART # X80C03 ***     ***DISCONTINUED PART***       
X62C04 *** USE PART # X80C04 ***     ***DISCONTINUED PART***       
X62C05 *** USE PART # X80C05 ***     ***DISCONTINUED PART***       
X62C06 *** USE PART # X80C06 ***     ***DISCONTINUED PART***       
X62C07 *** USE PART # X80C07 ***     ***DISCONTINUED PART***       
X62C08 *** USE PART # X80C05 ***     ***DISCONTINUED PART***       
X62C09 *** USE PART # X80C09 ***     ***DISCONTINUED PART***       
X62C10 *** USE PART # X80C10 ***     ***DISCONTINUED PART***       
X62C11 *** USE PART # X80C11 ***     ***DISCONTINUED PART***       
X62C12 CRADLE                        SP62P, SPC62P & SP62P-4       954.00$     
X62C13 *** USE PART # X80C13 ***     ***DISCONTINUED PART***       
X62C14 *** USE PART # X80C14 ***     ***DISCONTINUED PART***       
X62C15 *** USE PART # X80C15 ***     ***DISCONTINUED PART***       
X62C16 *** USE PART # X80C16 ***     ***DISCONTINUED PART***       
X62C17 *** USE PART # X80C17 ***     ***DISCONTINUED PART***       
X62C18 *** USE PART # X80C18 ***     ***DISCONTINUED PART***       
X62C19 *** USE PART # X80C19-24 ***     ***DISCONTINUED PART***       
X62C20 *** USE PART # X80C19-24 ***     ***DISCONTINUED PART***       
X62C21 *** USE PART # X80C21 ***     ***DISCONTINUED PART***       
X62C22 *** USE PART # X80C22 ***     ***DISCONTINUED PART***       
X62C23 *** USE PART # X80C23 ***     ***DISCONTINUED PART***       
X62C24 *** USE PART # X80C24 ***     ***DISCONTINUED PART***       
X62C25 *** USE PART # X08114 ***     ***DISCONTINUED PART***       
X62C26 *** USE PART # X80C26 ***     ***DISCONTINUED PART***       
X62C30 *** USE PART # X80C30 *** ***DISCONTINUED PART***       
X62D01 *** USE PART # X80D01 ***     ***DISCONTINUED PART***       
X62D13 *** USE PART # X80F10 ***     ***DISCONTINUED PART***       
X62D14 *** USE PART # X80D14 ***     ***DISCONTINUED PART***       
X62D15 *** USE PART # X80D15 ***     ***DISCONTINUED PART***       
X62D16 *** USE PART # X80D16 ***     ***DISCONTINUED PART***       
X62D17 *** USE PART # X10102 ***     ***DISCONTINUED PART***       
X62D26 *** USE PART # X80D26 ***     ***DISCONTINUED PART***       
X62D27 *** USE PART # X80D26 ***     ***DISCONTINUED PART***       
X62D28 *** USE PART # X80D22 ***     ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X62D29 *** USE PART # X80D21 ***     ***DISCONTINUED PART***       
X62D30 *** USE PART # X80D31 ***     ***DISCONTINUED PART***       
X62D31 *** USE PART # X80D31 ***     ***DISCONTINUED PART***       
X62D32 *** USE PART # X80D32 ***     ***DISCONTINUED PART***       
X62D33 *** USE PART # X10102 ***     ***DISCONTINUED PART***       
X62D36 *** USE PART # X80D36 ***     ***DISCONTINUED PART***       
X62D37 *** USE PART # X80D37 ***     ***DISCONTINUED PART***       
X62D38 *** USE PART # X80D38 ***     ***DISCONTINUED PART***       
X62D39 *** USE PART # X80D39G03 ***     ***DISCONTINUED PART***       
X62D40 *** USE PART # X80D40 ***     ***DISCONTINUED PART***       
X62D41 *** USE PART # X80D41 ***     ***DISCONTINUED PART***       
X62D42 *** USE PART # X80D42 ***     ***DISCONTINUED PART***       
X62D43 *** USE PART # X80D43 ***     ***DISCONTINUED PART***       
X62D44 *** USE PART # X80D44 ***     ***DISCONTINUED PART***       
X62D45 *** USE PART # X80D37 ***     ***DISCONTINUED PART***       
X62D46 *** USE PART # X80D46 ***     ***DISCONTINUED PART***       
X62D47 *** USE PART # X80D47 ***     ***DISCONTINUED PART***       
X62D48 DRIVE SHAFT                   SP62P & SPC62P                629.00$     
X62D49 Key Way - 10x10               1 per                         5.40$          
X62D50 BRONZE BUSHING                SP62P & SPC62P                99.00$        
X62D51 GEAR                          SP62P & SPC62P                221.00$     
X62D52 GEAR (33T)                    SP62P & SPC62P                432.00$     
X62D53 LEAD-OIL PAD                  SP62P & SPC62P                197.00$     
X62D54 BRONZE BUSHING                SP62P & SPC62P                53.80$        
X62D56 10MM SCREW - MODIFIED         7.40$          
X62D58 RUBBER BUSHING                SP62P-SP80PL, SPC62P & SPC80PL 44.00$        
X62D61 MASTER SHAFT (35T)            SP62P & SPC62P                420.00$     
X62D68 BRONZE BUSHING                SP62P,SPC62P,SP80PL & SPC80PL 58.20$        
X62E01 *** USE PART # X80E01 ***     ***DISCONTINUED PART***       
X62E02 *** USE PART # X80E02 ***     ***DISCONTINUED PART***       
X62E03 *** USE PART # X80E03 ***     ***DISCONTINUED PART***       
X62E05 *** USE PART # X80E05 ***     ***DISCONTINUED PART***       
X62E06 *** USE PART # X80E06 **      ***DISCONTINUED PART***       
X62E07 *** USE PART # X80E01-15 ***     ***DISCONTINUED PART***       
X62E08 *** USE PART # X80E01-15 ***     ***DISCONTINUED PART***       
X62E09 *** USE PART # X80E09 ***     ***DISCONTINUED PART***       
X62E10 *** USE PART # X80E01-15 ***     ***DISCONTINUED PART***       
X62E11 *** USE PART # X80E11 ***     ***DISCONTINUED PART***       
X62E12 *** USE PART # X80E12 ***     ***DISCONTINUED PART***       
X62E13 *** USE PART # X80E01-15 ***     ***DISCONTINUED PART***       
X62E14 *** USE PART # X80E14 ***     ***DISCONTINUED PART***       
X62E15 *** USE PART # X80E15 ***     ***DISCONTINUED PART***       
X62E16 *** USE PART # X80E16 ***     ***DISCONTINUED PART***       
X62E17 *** USE PART # X80E17 ***     ***DISCONTINUED PART***       
X62E18 *** USE PART # X80E18 ***     ***DISCONTINUED PART***       
X62E19 *** USE PART # X80E19 ***     ***DISCONTINUED PART***       
X62E20 *** USE PART # X80E20 ***     ***DISCONTINUED PART***       
X62E21 *** USE PART # X80E21 ***     ***DISCONTINUED PART***       
X62E22 *** USE PART # X80E22 ***     ***DISCONTINUED PART***       
X62E23 *** USE PART # X80E23 ***     ***DISCONTINUED PART***       
X62E24 *** USE PART # X80E24 ***     ***DISCONTINUED PART***       
X62E25 SPEED INDICATOR PLATE         SP62P & SPC62P                50.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X62F01 *** USE PART # X80F01 ***     ***DISCONTINUED PART***       
X62F03 *** USE PART # X80F03 ***     ***DISCONTINUED PART***       
X62F05 *** USE PART # X80F05 ***     ***DISCONTINUED PART***       
X62F06 *** USE PART # X80F06 ***     ***DISCONTINUED PART***       
X62F07 *** USE PART # X80F07 ***     ***DISCONTINUED PART***       
X62F08 *** USE PART # X80F08 ***     ***DISCONTINUED PART***       
X62F09-DG PLANETARY HOLDER              SP62P & SPC62P                516.00$     
X62F10 BEARING                       6008LU                        94.40$        
X62F12 *** USE PART # X80F12 ***     ***DISCONTINUED PART***       
X62F13 SHAFT                         SP62P,SPC62P,SP80PL & SPC80PL 550.00$     
X62F14 *** USE PART # X80F14 ***     ***DISCONTINUED PART***       
X62F17 *** USE PART # X80F17 ***     ***DISCONTINUED PART***       
X62F18 OIL BUSHING                   SP62P & SPC62P                60.00$        
X62F20 *** USE PART # X80F20 ***     ***DISCONTINUED PART***       
X62F21 *** USE PART # X80F21 ***     ***DISCONTINUED PART***       
X62F22 *** USE PART # X80F22 ***     ***DISCONTINUED PART***       
X62F23 *** USE PART # X80F23-1 ***     ***DISCONTINUED PART***       
X62F24 *** USE PART # X80F24 ***     ***DISCONTINUED PART***       
X62F25 *** USE PART # X80F25 ***     ***DISCONTINUED PART***       
X62G01 *** USE PART # X80G01 ***     ***DISCONTINUED PART***       
X62G02 *** USE PART # X80G02 ***     ***DISCONTINUED PART***       
X62G03 *** USE PART # X80D39G03 ***     ***DISCONTINUED PART***       
X62G03-1 *** USE PART # X80D39G03-1 ***   ***DISCONTINUED PART***       
X62G04 *** USE PART # X80G04 ***     ***DISCONTINUED PART***       
X62G05 *** USE PART # X80G05 ***     ***DISCONTINUED PART***       
X62G06 *** USE PART # X80G06 ***     ***DISCONTINUED PART***       
X62G07 *** USE PART # X80G07 ***     ***DISCONTINUED PART***       
X62G24 MOTOR ASSEMBLY (208/60/3)     SP62P & SP62P-4               2,500.00$  
X62G24C MOTOR W/ BRAKE (208/60/3)     SPC62P                        2,581.00$  
X62H48 *** USE PART # X80H48 ***     ***DISCONTINUED PART***       
X62H49 *** USE PART # X80H49 ***     ***DISCONTINUED PART***       
X62H50 *** USE PART # X80H50 ***     ***DISCONTINUED PART***       
X62H53 *** USE PART # X80H53 ***     ***DISCONTINUED PART***       
X62H54 *** USE PART # X80H54 ***     ***DISCONTINUED PART***       
X62H55 *** USE PART # X80H55 ***     ***DISCONTINUED PART***       
X62H56 *** USE PART # X80H56 ***     ***DISCONTINUED PART***       
X62J01 *** USE PART # X80J01 ***     ***DISCONTINUED PART***       
X62J02-1 *** USE PART # X80J02-1 ***   ***DISCONTINUED PART***       
X62J03 *** USE PART # X80J03 ***     ***DISCONTINUED PART***       
X62J04 *** USE PART # X30007 ***     ***DISCONTINUED PART***       
X62J05 *** USE PART # X10137 ***     ***DISCONTINUED PART***       
X62J06 *** USE PART # X80J06 ***     ***DISCONTINUED PART***       
X62J07 *** USE PART # X80J07 ***     ***DISCONTINUED PART***       
X62J08 *** USE PART # X80J08 ***     ***DISCONTINUED PART***       
X62J09 *** USE PART # X80J09 ***     ***DISCONTINUED PART***       
X62J10 *** USE PART # X80J10 ***     ***DISCONTINUED PART***       
X62J11 *** USE PART # X80J11 ***     ***DISCONTINUED PART***       
X62J12 *** USE PART # X80J12 ***     ***DISCONTINUED PART***       
X62J13 *** USE PART # X80J13 ***     ***DISCONTINUED PART***       
X62J14 *** USE PART # X80J14 ***     ***DISCONTINUED PART***       
X62J15 *** USE PART # X80J15 ***     ***DISCONTINUED PART***       
X62J16 *** USE PART # X80J16 ***     ***DISCONTINUED PART***       



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X62J17 *** USE PART # X80J17 ***     ***DISCONTINUED PART***       
X62J18 *** USE PART # X80J18 ***     ***DISCONTINUED PART***       
X62J19 *** USE PART # X80J19 ***     ***DISCONTINUED PART***       
X62J20 *** USE PART # X80J20 ***     ***DISCONTINUED PART***       
X62J21 *** USE PART # X30154PABB ***     ***DISCONTINUED PART***       
X62J23 *** USE PART # X80J23 ***     ***DISCONTINUED PART***       
X62J24 *** USE PART # X80J24 ***     ***DISCONTINUED PART***       
X62J25 *** USE PART # X80J25 ***     ***DISCONTINUED PART***       
X62J26 *** USE PART # X80J26 ***     ***DISCONTINUED PART***       
X62J27 *** USE PART # X80J26 ***     ***DISCONTINUED PART***       
X62J28 *** USE PART # X00680 ***     ***DISCONTINUED PART***       
X62J29 *** USE PART # X00680 ***     ***DISCONTINUED PART***       
X62J30 *** USE PART # X80J30 ***     ***DISCONTINUED PART***       
X62J31 *** USE PART # X80J31 ***     ***DISCONTINUED PART***       
X62J32 *** USE PART # X62J32-33 ***  ***DISCONTINUED PART***       
X62J32-33 REAR GUARD                    SP62P SPC62P & SP62P-4        994.00$     
X62J33 REAR GUARD - FIXED            785.00$     
X62J34 *** USE PART # X80J34 ***     ***DISCONTINUED PART***       
X62J35 *** USE PART # X80J35-1 ***     ***DISCONTINUED PART***       
X62J36 *** USE PART # X80J36 ***     ***DISCONTINUED PART***       
X62J37 *** USE PART # X10042 ***     ***DISCONTINUED PART***       
X62J38 *** USE PART # X10041 ***     ***DISCONTINUED PART***       
X62J40 *** USE PART # X10134B ***     ***DISCONTINUED PART***       
X62J41 *** USE PART # X80J41 ***     ***DISCONTINUED PART***       
X62J42 *** USE PART # X10135 ***     ***DISCONTINUED PART***       
X62J43 *** USE PART # X80J43 ***     ***DISCONTINUED PART***       
X62J44 *** USE PART # X80J44 ***     ***DISCONTINUED PART***       
X62J45 *** USE PART # X80J45 ***     ***DISCONTINUED PART***       
X62J46 *** USE PART # X80J46 ***     ***DISCONTINUED PART***       
X62J47 *** USE PART # X10083 ***     ***DISCONTINUED PART***       
X62J48 SAFETY GUARD                  SP62P, SPC62P & SP62P-4       629.00$     
X80519 HARDWARE KIT                  XXSCRP-80                     9.00$          
X80522 PIN                           XXSCRP-80                     36.20$        
X80523 SPRING                        XXSCRP-80                     1.60$          
X80524 SPACER                        XXSCRP-80                     11.00$        
X80525 KNOB                          XXSCRP-80                     43.80$        
X80526 RUBBER BOWL SCRAPER           XXSCRP-80                     393.00$     
X80A01 SCREW, TRANSMISSION COVER     2.00$          
X80A02 ***USE PART # X80A02-DG***    ***DISCONTINUED PART***       
X80A02-DG TRANSMISSION COVER            SP80PL & SPC80PL              355.00$     
X80A04 STRAIN RELIEF                 SP62P-SP80PL, SPC62P & SPC80PL 18.00$        
X80A05 SCREW                         0.80$          
X80A06 PLATE, MIXER COLUMN           SP62P-SP80PL, SPC62P & SPC80PL 165.00$     
X80A07 MIXER COLUMN                  2,012.00$  
X80A08 SCREW                         4.40$          
X80A09 COVER, FRONT                  SP62P-SP80PL, SPC62P & SPC80PL 191.00$     
X80A10 MOUNTING PIN                  SP62P-SP80PL, SPC62P & SPC80PL 3.60$          
X80A11-1 RUBBER FEET (4/SET)           SP62P-SP80PL, SPC62P & SPC80PL 78.60$        
X80A11-DG BASE                          SP80PL & SPC80PL              1,281.00$  
X80A12 SPRING WASHER                 4.40$          
X80A13 SCREW                         1.40$          
X80A16 THREADED DOWL PIN             SP80PL & SPC80PL              2.00$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X80A18 SCREW                         6.00$          
X80A20 SCREW                         3.80$          
X80A22 SCREW                         2.00$          
X80A23-1 FRONT BOWL SLIDE - 2 PCS.     SP80PL & SP80PL               420.00$     
X80A24 PIN                           SP62P-SP80PL, SPC62P & SPC80PL 2.00$          
X80A30 BOWL TRUCK WHEEL              SP80PL                        24.20$        
X80A31 ***USE PART # X02748***       ***DISCONTINUED PART***       
X80A32 ***USE PART # H02748***       ***DISCONTINUED PART***       
X80A37 SCREW                         0.80$          
X80A39 SCREW                         3.60$          
X80A40 MOUNTING PLATE                SP62P-SP80PL, SPC62P & SPC80PL 11.00$        
X80A41 MICROSWITCH COVER             SP62P-SP80PL, SPC62P & SPC80PL 11.00$        
X80A42 SCREW                         3.60$          
X80B01 SCREW                         9.60$          
X80B02 SPRING WASHER                 2.40$          
X80B03 WASHER                        0.80$          
X80B04 SCREW                         6.00$          
X80B05 SPRING WASHER                 1.20$          
X80B06 WASHER                        0.80$          
X80B07 GAUGE, OIL LEVEL              SP62P-SPO80PL,SPC62P & SPC80PL 9.00$          
X80B08 TRANSMISSION CASE             SP62P,SPC62P,SP80PL & SPC80PL 2,091.00$  
X80B09 WASHER                        0.80$          
X80B10 SPRING WASHER                 0.80$          
X80B11 SCREW                         6.00$          
X80B12 OIL SEAL                      SP62P-SP80PL, SPC62P & SPC80PL 99.20$        
X80B13-27 OIL PUMP ASSEMBLY             SP62P-SP80PL, SPC62P & SPC80PL 194.00$     
X80B23 CONVEYING GEAR BUSHING        SP62P-SP80PL, SPC62P & SPC80PL 0.60$          
X80B24 GEAR, CONVEYING (29T)         SP62P-SP80PL, SPC62P & SP80PL 60.00$        
X80B25 TRANSMISSION CASE COVER       SP62P-SP80PL, SPC62P & SPC80PL 629.00$     
X80B26 SPRING WASHER                 0.80$          
X80B27 SCREW                         1.40$          
X80B28 LEAD-IN OIL PAD               SP62P-SP80PL, SPC62P & SPC80PL 8.00$          
X80B29 BEARING RETAINER              SP62P-SP80PL, SPC62P & SPC80PL 11.00$        
X80B30 SCREW                         5.40$          
X80B31 FLAT WASHER                   2.00$          
X80B32 OIL FILL PLUG                 SP80PL & SPC80PL              9.00$          
X80B33 TOP COVER ASSEMBLY            SP62P-SP80, SPC62P & SPC80PL  78.60$        
X80B34 SCREW                         2.00$          
X80B35 BEARING RETAINER              SP62P-SP80PL, SPC62P & SPC80PL 8.20$          
X80B36 LEAD IN OIL PAD               SP62P-SP80PL, SPC62P & SPC80PL 9.00$          
X80B37 *** USE PART # X30197 ***     ***DISCONTINUED PART***       
X80B38 LOCK WASHER                   1.60$          
X80B39 THREADED DOWEL PIN            SP62P-SP80PL, SPC62P & SPC80PL 4.40$          
X80B40 GASKET, TRANSMISSION COVER    SP62P-SP80PL, SPC62P & SPC80PL 58.20$        
X80B41 SCREW                         5.40$          
X80B42 *** USE PART # X80B42-43 ***  ***DISCONTINUED PART***       
X80B42-43 OIL TUBE & GASKET             SP62P-SP80PL, SPC62P & SPC80PL 108.00$     
X80B44 GEAR (16T)                    SP62P-SP80PL, SPC62P & SPC80PL 294.00$     
X80B45-52 HUB ATTACHMENT ASSEMBLY       SP80PL & SPC80PL              262.00$     
X80B47 *** USE PART # X10089 ***            ***DISCONTINUED PART***       
X80B48 LEAD-IN OIL PAD               SP62P-SP80PL, SPC62P & SPC80PL 5.00$          
X80B50-DG HUB ATTACHMENT                SP62P-SP80PL, SPC62P & SPC80PL 106.00$     



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X80B51 PLUG-ATTACHMENT HOLE          SP62P-SP80PL, SPC62P & SPC80PL 7.20$          
X80B52 SCREW                         5.80$          
X80B53 COVER, TRANSMISSION (FRONT)   SP62P-SP80PL, SPC62P & SPC80PL 13.80$        
X80B54 SCREW                         1.40$          
X80B55 DOWEL                         SP62P-SP80PL, SPC62P & SPC80PL 11.60$        
X80B56 DOWEL                         SP62P,SPC62P,SP80PL & SPC80PL 9.00$          
X80C01 NUT                           0.80$          
X80C02 WASHER, LOCK                  M12, OD-20MM THICK-2.5MM      0.80$          
X80C03 SPRING                        SP80PL & SPC80PL              46.20$        
X80C04 BRONZE BUSHING (FRONT)        SP80PL & SPC80PL              5.40$          
X80C05 BOWL CLAMP ASSEMBLY (2/SET)   SP62P-SP80PL, SPC62P & SPC80PL 187.00$     
X80C05-1 BOWL CLAMPS (2/SET)           SP62P-SP80PL, SPC62P & SPC80PL 168.00$     
X80C06 BOWL CLAMP SCREW (FRONT)      58.20$        
X80C07 BOWL CLAMP BUSHING (REAR)     SP62P-SP80PL, SPC62P & SPC80PL 5.40$          
X80C09 BOWL CLAMP SCREW (REAR)       SP62P-SP80PL, SPC62P & SPC80PL 58.20$        
X80C10 NUT                           11.20$        
X80C11 SPRING WASHER                 1.40$          
X80C12 BOWL CRADLE                   SP80PL & SPC80PL              1,059.00$  
X80C13 BOWL LOCATOR ASSEMBLY         SP62P-SP80PL, SPC62P & SPC80PL 34.80$        
X80C14 SCREW, BOWL CLAMP STOP        SP62P-SP80PL, SPC62P & SPC80PL 8.00$          
X80C15 SCREW                         4.40$          
X80C16 LOCKING BRACKET               SP62P-SP80PL, SPC62P & SPC80PL 36.20$        
X80C17 BOWL CRADLE FRONT COVER       SP62P-SP80PL, SPC62P & SPC80PL 211.00$     
X80C18 SCREW                         1.40$          
X80C19-24 BOWL RAISE SCREW ASSY.        SP62P-SP80PL, SPC62P & SPC80PL 323.00$     
X80C20 *** USE PART # X80C19-24 ***  ***DISCONTINUED PART***       
X80C26 RETAINING RING                1.40$          
X80C27 BRONZE BUSHING (REAR)         SP80PL & SPC80PL              4.40$          
X80C28 GEAR, OBLIQUE (31T)           SP80PL & SPC80PL              58.40$        
X80C29 BRONZE BUSHING (TOP)          SP80PL & SPC80PL              5.80$          
X80C30 NUT                           3.00$          
X80C32 RETAINING RING                0.80$          
X80C33 DRIVE SHAFT                   SP80PL & SPC80PL              26.40$        
X80C34 OBLIQUE SHAFT SLEEVE          SP80PL & SPC80PL              29.20$        
X80C35 OBLIQUE GEAR (41T)            SP80PL & SPC80PL              68.40$        
X80C36 PIN                           1.40$          
X80C37 GEAR, MALE (23T)              SP80PL & SPC80PL              51.00$        
X80C38 RETAINING RING                0.80$          
X80C40 GEAR, FEMALE (23T)            SP80PL & SPC80PL              58.40$        
X80C41 KEY                           19.40$        
X80C42 HAND WHEEL SHAFT              SP80PL & SPC80PL              29.20$        
X80C43 *** USE PART # X80C38 ***     ***DISCONTINUED PART***       
X80C44 KEY                           2.00$          
X80C45 SET SCREW                     0.80$          
X80C46 HAND WHEEL                    SP80PL & SPC80PL              152.00$     
X80C47 HANDLE                        SP80PL & SPC80PL              36.20$        
X80D01 KEY                           5.80$          
X80D02 *** USE PART # X80D02-1 ***   ***DISCONTINUED PART***       
X80D02-1 DRIVE SHAFT                   SP62P-4, SP80PL & SPC80PL     629.00$     
X80D02-2 PAD                           SP62P-SP80PL, SPC62P & SPC80PL 9.60$          
X80D03 KEY                           5.80$          
X80D04 KEY                           5.80$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X80D05 O-RING                        SP62P-4, SP80PL & SPC80PL     5.80$          
X80D06 GEAR (41T)                    SP62P-4, SP80PL & SPC80PL     233.00$     
X80D07 GEAR (35T)                    SP62P-4, SP80PL & SPC80PL     432.00$     
X80D08 SPRING WASHER                 1.60$          
X80D09 SCREW                         1.00$          
X80D10 DRIVE SHAFT BRONZE BUSHING    SP62P-4, SP80PL & SPC80PL     58.20$        
X80D11 GEAR (53T)                    SP80PL & SPC80PL              342.00$     
X80D13 *** USE PART # X30125 ***     ***DISCONTINUED PART***       
X80D14 RETAINING RING                5.80$          
X80D15 SPRING WASHER                 6.60$          
X80D16 NUT                           5.80$          
X80D18 MASTER SHAFT PAD              SP62P-4, SP80PL & SPC80PL     31.20$        
X80D19 GEAR & BUSHING (17T)          SP62P-4, SP80PL & SPC80PL     324.00$     
X80D21 CLUTCH SLEEVE                 SP62P-SP80PL, SPC62P & SPC80PL 445.00$     
X80D22 RETAINING RING                6.20$          
X80D24 GEAR & BUSHING (33T)          SP62P-4, SP80PL & SPC80PL     420.00$     
X80D25 MASTER SHAFT                  SP62P-4, SP80PL & SPC80PL     524.00$     
X80D26 GEAR & BUSHING (41T)          SP62P-SP80PL, SPC62P & SPC80PL 391.00$     
X80D27 ***USE PART # X80D26***       ***DISCONTINUED PART***       
X80D28 *** USE PART # X80D22 ***     ***DISCONTINUED PART***       
X80D29 *** USE PART # X80D21 ***     ***DISCONTINUED PART***       
X80D31 GEAR & BUSHING (49T)          SP62P-SP80PL, SPC62P & SPC80PL 388.00$     
X80D32 Washer                        47.40$        
X80D36 RETAINING RING                6.20$          
X80D37 BEARING                       6005LU                        14.80$        
X80D38 EXTENSION                     SP62P-SP80PL, SPC62P & SPC80PL 47.40$        
X80D38-1 BRONZE BUSHING, UPPER (SHORT) SP62P-SP80PL, SPC62P & SPC80PL 47.40$        
X80D39-4 WORM GEAR - 28T (60HZ)        SP62P SLOW SPEED USE          458.00$     
X80D39G03 GEAR & DRIVE SET (50HZ)       SP62P-SP80PL, SPC62P & SPC80PL 837.00$     
X80D39G03-1 GEAR & DRIVE SET (60HZ)       SP62P-SP80PL, SPC62P & SPC80PL 837.00$     
X80D40 BRONZE BUSHING                SP62P-SP80PL, SPC62P & SPC80PL 31.80$        
X80D41 GEAR (25T)                    SP62P-SP80PL, SPC62P & SPC80PL 329.00$     
X80D42 SHAFT (17T)                   SP62P-SP80PL, SPC62P & SPC80PL 524.00$     
X80D43 KEY                           6.20$          
X80D44 KEY                           6.20$          
X80D46 BEARING                       6009LU                        18.80$        
X80D47 RETAINING RING                6.20$          
X80D67-1 SHAFT (20T)                   SP62P,SPC62P,SP80PL & SPC80PL 785.00$     
X80D69-1 GEAR (52T)                    SP62P,SPC62P,SP80PL & SPC80PL 524.00$     
X80E01 GEAR SHIFT ARM WITH KNOB      SP62P-SP62P-4, SP80PL & SC80PL 24.20$        
X80E01-1 GEAR SHIFT KNOB               SP62P-SP80PL, SPC62P & SPC80PL 7.40$          
X80E01-15 GEAR SHIFT ASSEMBLY           SP62P-SP80PL & SPC62P-SPC80PL 342.00$     
X80E02 GEAR SHIFT ARM HUB            SP62P-SP80PL,SPC62P & SPC80PL 47.40$        
X80E03 ROLLPIN                       SP62P,SPC62P,SP80PL & SPC80PL 5.00$          
X80E04 1-4 SPEED SELECTION PLATE     SP80PL & SPC80PL              52.40$        
X80E05 OIL SEAL                      SP62P-SP80PL, SPC62P & SPC80PL 18.80$        
X80E06 O-RING                        SP62P-SP80PL,SPC62P & SPC80PL 3.80$          
X80E09 SCREW                         1.40$          
X80E11 GEAR SHIFT CAM ASSEMBLY       SP62P-SP80PL, SPC62P & SPC80PL 63.20$        
X80E12 PIN                           SP62P-SP80PL, SPC62P & SPC80PL 4.40$          
X80E15 PIN                           SP80PL & SPC80PL              4.40$          
X80E16 MICROSWITCH                   SP62P-SP80PL, SPC62P & SPC80PL 63.20$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X80E17 MICROSWITCH COVER             SP62P-SP80PL, SPC62P & SPC80PL 10.40$        
X80E18 SCREW                         3.20$          
X80E19 NUT                           5.00$          
X80E20 SPRING                        SP80PL & SPC80PL              18.80$        
X80E21 TOUCH SHAFT-STANDARD (19MM)   SP62P-SP80PL, SPC62P & SPC80PL 57.80$        
X80E22 SPEED SHIFTER YOKE (TOP)      SP62P-SP80PL, SPC62P & SPC80PL 349.00$     
X80E23 SPEED SHIFTER YOKE (REAR)     SP62P-SP80PL, SPC62P & SPC80PL 349.00$     
X80E24 SHIFTER GUIDE ROD             SP62P-SP80PL SPC62P & SPC80PL 47.40$        
X80E25 TOUCH SHAFT-MODIFIED (57mm)   48.80$        
X80E26 PIN - PRESSURE GAUGE          V-BELT TENSIONER              73.80$        
X80F01 GEAR (59T)                    SP62P-SP80PL, SPC62P & SPC80PL 615.00$     
X80F03 SCREW                         3.00$          
X80F05 WASHER                        8.00$          
X80F06 PINION GEAR (18T)             SP62P-SP80PL, SPC62P & SPC80PL 316.00$     
X80F07 BEARING                       6306LU                        101.00$     
X80F08 SET SCREW                     2.00$          
X80F09-1 ***USE PART # X01359***       ***DISCONTINUED PART***       
X80F09-2 COVER                         SP62P-4, SP80PL & SPC80PL     132.00$     
X80F09-DG PLANETARY HOLDER              SP62P-4, SP80PL & SPC80PL     586.00$     
X80F10 BEARING                       6207LU                        111.00$     
X80F11 OIL SEAL                      SP62P-4, SP80PL & SPC80PL     21.20$        
X80F12 KEY                           3.80$          
X80F13-1 PLANETARY SHAFT               SP62P-4, SP80PL & SPC80PL     550.00$     
X80F14 PIN                           SP62P-SP80PL, SPC62P & SPC80PL 18.40$        
X80F15 HOLDER COVER                  119.00$     
X80F17 O-RING                        2.40$          
X80F18 OIL GUARD BUSHING             SP62P-4, SP80PL & SPC80PL     63.20$        
X80F20 WASHER                        1.20$          
X80F21 SPRING WASHER                 1.20$          
X80F22 SCREW                         3.20$          
X80F23 ***USE PART # X80F23-1***     ***DISCONTINUED PART***       
X80F23-1 D-SHAPED WASHER               AFTER S/N 7810172             24.00$        
X80F24 LOCK WASHER                   BEFORE S/N 7810173            2.40$          
X80F25 M8 X 25 SCREW                 BEFORE S/N 7810173            8.00$          
X80G01 NUT                           1.40$          
X80G02 WASHER                        1.40$          
X80G03-4 WORM GEAR - 3T (60HZ)         SP62P SLOW SPEED USE          687.00$     
X80G04 BRONZE BUSHING                SP62P-SP80PL, SPC62P & SPC80PL 26.00$        
X80G05 O-RING                        SP62P-SP80PL, SPC62P & SPC80PL 9.20$          
X80G06 SCREW                         1.40$          
X80G07 SPRING WASHER                 0.80$          
X80G12 *** USE PART # X40125 ***     ***DISCONTINUED PART***       
X80G1-23 MOTOR (350/50/3-3HP)          SP80PL                        1,665.00$  
X80G17 *** USE PART # X10012 ***     ***DISCONTINUED PART***       
X80G18-1 MOTOR COVER, EXTENDED         SPC62P & SPC80PL              161.00$     
X80G24 MOTOR ASSEMBLY (208/60/3)     SP80PL                        2,616.00$  
X80H48 GEAR (16T)                    SP62P-SP80PL, SPC62P & SPC80PL 60.00$        
X80H49 WASHER                        1.40$          
X80H50 SCREW                         3.80$          
X80H53 GEAR (11T)                    SP62P,SPC62P,SP80PL & SPC80PL 45.00$        
X80H54 CHAIN, LIFT MOTOR             SP62P-SP80PL, SPC62P & SPC80PL 30.00$        
X80H55 KEY                           3.20$          



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

X80H56 MOTOR, BOWL RAISE-1/8 HP      220/380V/60HZ/3PH             814.00$     
X80J01 GASKET                        SP62P-SP80PL, SPC62P & SPC80PL 3.80$          
X80J02-1 CONTROL PANEL ASSEMBLY        SP62P-SP80PL, SPC62P & SPC80PL 411.00$     
X80J02-K *** USE PART # X80J02-1 ***   ***DISCONTINUED PART***       
X80J03 ***USE PART # X10050***       ***DISCONTINUED PART***       
X80J06 SCREW                         0.80$          
X80J07 SUPPORT TUBE                  SP62P-SP80PL, SPC62P & SPC80PL 5.60$          
X80J08 CONNECTING BLOCK-SCHNEIDER    SP62P-SP80PL, SPC62P & SPC80PL 45.00$        
X80J09 CONNECTOR                     SP62P-SP80PL, SPC62P & SPC80PL 14.80$        
X80J10 CONNECTOR                     SP62P-SP80PL, SPC62P & SPC80PL 14.80$        
X80J12 SUPPORT TUBE                  SP62P-SP80PL, SPC62P & SPC80PL 7.20$          
X80J13 SOCKET                        SP62P,SPC62P,SP80PL & SPC80PL 2.60$          
X80J14 WASHER                        0.80$          
X80J15 SPRING WASHER                 0.80$          
X80J16 SCREW                         0.80$          
X80J17 CONTACTOR (24V)-SCHNEIDER     SP62P-SP80PL, SPC62P & SPC80PL 240.00$     
X80J18 SUPPORT TUBE                  SP62P-SP80PL, SPC62P & SPC80PL 7.20$          
X80J19 TRANSFORMER (24V)             SP62P-SP80PL, SPC62P & SPC80PL 64.80$        
X80J19-1 TRANSFORMER 24V               154.00$     
X80J20 ELECTRONICS MOUNTING PLATE    SP62P-SP80PL, SPC62P & SPC80PL 68.40$        
X80J22A FUSE (250 VOLT / 500mA)       21.40$        
X80J23 FUSE FIXTURE                  SP62P-SP80PL, SPC62P & SPC80PL 18.80$        
X80J24 CONNECTOR                     SP62P,SPC62P,SP80PL & SPC80PL 28.60$        
X80J25 CONNECTOR                     SP62P,SPC62P,SP80PL & SPC80PL 18.00$        
X80J26 BOWL RAISE/LOWER BUTTON       SP62P,SPC62P,SP80PL & SPC80PL 38.40$        
X80J30 OVERLOAD RELAY, BOWL LIFT(3PH) SP62P-SP80PL, SPC62P & SPC80PL 179.00$     
X80J31 CONNECTOR                     SP62P-SP80PL, SPC62P & SPC80PL 58.20$        
X80J31A1 WIREWAY TUBE                  SP62P-SP80PL, SPC62P & SPC80PL 67.40$        
X80J32-33 REAR GUARD ASSEMBLY           SP80PL & SPC80PL              954.00$     
X80J34 ACCESS PLUG                   SP62P-SP80PL, SPC62P & SPC80PL 2.40$          
X80J35-1 MICROSWITCH                   SP62P-SP80PL, SPC62P & SPC80PL 58.20$        
X80J36 SCREW                         2.40$          
X80J41 SCREW                         1.20$          
X80J44 MAT                           SP62P-SP80PL, SPC62P & SPC80PL 92.40$        
X80J45 COVER                         SP62P-SP80PL, SPC62P & SPC80PL 204.00$     
X80J46/48 FRONT INTERLOCKING GUARD ASSY SP80PL & SPC80PL              694.00$     
X80J520 SCRAPER HUB                   XXSCRP-80                     524.00$     
X91008 *** USE PART # X91014 ***     ***DISCONTINUED PART***       
X91013 3 PHASE WARNING TAG           SP40-SP80PL                   3.20$          
X91016 *** USE PART # X91007-F***    ***DISCONTINUED PART***       
X98-18A OVERLOAD RESET                18.80$        
X99003 GREASE, MIXER TRANSMISSION    (SP08-60P) 14 OZ CARTRIDGE    51.40$        
X99005 OIL, MIXER TRANSMISSION (SP80) 1QT. BOTTLES (MOBIL SHC-634)  121.00$     
X99007-1 MIXER PAINT - DARK GRAY       PINT TOUCH UP KIT             119.00$     
X99008 PLANETARY GREASE              #195 SUPERTAC FOOD GREASE H-1 53.20$        
XA-8038-1 MOTOR,BOWL RAISE              (220/60/1) 1/8HP              817.00$     
XA-8038-3 MOTOR, BOWL RAISE             (220/60/3) 1/8HP              692.00$     
XB698 CONTROL PANEL                 57.00$        
XB716 CONTROL PANEL                 68.40$        
XB754-1 *** USE PART # X80J02-1 ***   ***DISCONTINUED PART***       
XP1004 LATCH SCREW (XVGA/XVSA)       45.00$        
XP1005 LATCH (XVGA/XVSA)             (INCLUDES SET SCREW)          68.40$        



Item Part # Item Description Item Description List Price
Globe Food Equipment US Part Price List 2021

XP1005A LATCH SET SCREW (XVGA/XVSA)   9.00$          
XP1007 SHAFT LOCK (XVGA/XVSA)        105.00$     
XP1008 HOUSING HUB (XVGA/XVSA)       197.00$     
XP1009 HUB MOUNTING SCREW (XVGA/XVSA) 7.40$          
XP1010 SHAFT LOCK SCREW (XVGA/XVSA)  21.40$        
XP1011 FIBER GASKET (XVGA/XVSA)      7.40$          
XP1012 UPPER HINGE PIN-LONG          (XVGA/XVSA)                   30.00$        
XP1013 LOWER HINGE PIN-SHORT         (XVGA/XVSA)                   30.00$        
XP1014 LATCH PIN (XVGA/XVSA)         30.00$        
XP1017 HEX NUT                       31.40$        
XP1018 PUSHER PLATE SCREW            (XVGA/XVSA)                   22.40$        
XP1022 KNIFE ADJUSTING NUT-PLASTIC   (XVSA)                        60.00$        
XP1023 KNIFE ADJUSTING SPRING (XVSA) 22.40$        
XP1024 KNIFE LOCK NUT-BRASS (XVSA)   126.00$     
XP1026 SHAFT COLLAR-BRASS (XVGA)     112.00$     
XP1026A SET SCREW                     29.40$        
XP1030 DISC HOLDER STUDS (XVGA)      15.20$        
XP1035 PUSHER PLATE BALL END PIN     (XVGA/XVSA)                   52.40$        
XP1036 PUSHER PLATE PIN (XVGA/XVSA)  45.00$        
XP571 KNIFE-S SHAPE                 XVSGH                         290.00$     
XR9C10VN-OFF EMERGENCY STOP BUTTON         46.20$        
XR9C10VN-ON START BUTTON                  69.20$        
XSUT-19176 *** USE PART # X80J02-1 ***   ***DISCONTINUED PART***       
XVGA *** USE PART # XVSGH & XPH *** ***DISCONTINUED PART***       
XVS1201 FOOD PUSHER (XMCA-SS)         46.20$        
XVS1202 FOOD TRAY (XMCA-SS)           164.00$     
XVS1203 LOCK SCREW (XMCA-SS)          9.60$          
XVS1203-05 CYLINDER ASSEMBLY (XMCA-SS)   374.00$     
XVS1205 BUSHING (XMCA-SS)             18.80$        
XVS1206-07 SCREW SHAFT ASSY (XMCA-SS)    164.00$     
XVS1207 KNIFE LOCK (XMCA-SS)          18.80$        
XVS1210 STUFFING TUBE (XMCA-SS)       PLASTIC                       31.20$        
XVS1211 PLATE RETAINER                XMCA-SS                       248.00$     
XVS1212 LOCK PIN (XMCA-SS)            9.60$          
XVSA *** USE PART XVSGH & XASP *** ***DISCONTINUED PART***       
XVSD DOOR ASSEMBLY                 (XVGA/XVSA)                   578.00$     
XVSH HOUSING ASSEMBLY (XVGA/XVSA)  1,178.00$  
XVSP PUSHER PLATE ASSEMBLY         (XVGA/XVSA)                   295.00$     
XXHOOK-10R *** USE PART # XXHOOK-10 ***  ***ACCESSORY***               
XXHOOK-20R *** USE PART # XXHOOK-20 ***  ***ACCESSORY***               
XXHOOK-25R *** USE PART # XXHOOK-25 ***  ***ACCESSORY***               
ZZ01879 BEARING                       FS14                          22.60$        


